Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SZ330 riding mower are listed in

this parts catalogue.

NOTES: Reveo-e ROPS

E4ee--- FOR EUROPE

2. Explanation for head paragraph

© ©

g TYPE OF MODEL "r 8 i REMARKS
KEY| PART CODE DESCRIPTION C | SSM48M | SSMABF | SSM4BG | SRMASM | SRMASF | SRM48G| C | L
1 | 8595-211-001-20 | CASE/UPPER * b
1A | 8657-201-081-00 | CASE/UPPER e L :
2 | 8595-211-002-10 | CASE/LOVER * : t
3 | v523-100-801-80 | PIN * . t
4 | v211-260-803 BOLT, SENS * . ¢
)
e ;
; 2%- g
N . . A
AN i
]

2all
® O OO 6 OO® @

KEY shows the location of parts diagramed in the illustration.

Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.

"LH”™ and RH ™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.

SPC : The following symbol classifies parts to be used for machines.

-

"% means standard parts.

-

" T shows that the parts can be installed as optional parts.

"R~ shows that the parts can be used as applicable parts to replace

originally equipped parts.

Upper column : QTY shows the number of parts to be used for one unit
of machine.

"M~ is indicated for parts supplied by a meter long.



1 © is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
® ITC : Interchangeability
" 17 --0LD < NEW
New parts can be used in place of the old parts.
27 --0LD — NEW
0ld parts can be used in place of the new parts.

" 37 ---0LD —< NEW

0ld parts and new parts can not be replaced each other.

@ COL : Color code
Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
© Remarks

% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color :
The following colors are used color parts.
COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM
COLOR
CODE PARTS CODE PARTS CODE PARTS CODE

4L | NEOBLUE

1300-985-001-10

1300-985-003-00

6 G | SUMMER WHITE

1300-958-001-10

1300-958-003-00

1300-958-004-00

7F | MIRROR BLACK

1300-954-001-10

1300-954-003-00

1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.




4. Serial Numbers

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

For chassies serial number is shown on the LABEL.

Please see

gEst HBERIEGIZt=1
ISEKI & CO,, LTD. MADE IN JAPAN

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI
on—line computer” .

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*%% Structure Table of Model %

FIG.

H m g O Z

3R
3E
04

O© 00 IOk~ W —

e e e M M e B IR O O B R S O B B S SR S O S S S o B R SR S O O R R R o R SR O O I SR S




*%% Structure Table of Model %

FIG.

= m g o Z

3R
3E
04

46
47
48
49
50

* K X 33




FI1G.3b

FIG.7

FI1G.30

FIG.1~4,22,28

FIG.8,20

FIG.31

FIG.15

™
N
<
™
(@]
L

FIG.9~12, 16~18, 21, 25, 26, 32

FIG.27

FIG.19,43




Contents

SZ330

ENGINE(E3CDVG02)

SHORT BLOCK ENGIASSY - veeereererseummeatmtarentetaeiseitasesseisesssssssessassesssssssssssesssssssans Fig.
CYLINDER HIEATD -+ eeeseeseeseeseesumsuesuaiueieitesesssanssseassssesssssssssssessssessssasssessssassusssssnsenes Fig.
CYLINDER HEAD COVER: +++seeeseseessessesreseaeaiaiaiatatessaasssesssssesss s ssessessesssssssseens Fig.
INLET MANTIF QLD +++-seeseeseseeseesesueressesseeaeisetnseasessassesesesssessessssessesssssssessssessessessssenns Fig.
EXHAUST MANIFQLD -+ reeeseeseeseseeressessmmessessaeaensesnsessesasessessesesssssessssssesssessesssseens Fig.
CYLINDER BILOCK ++seeeeeessessesuesueaeaueaeaseaneaseaeasseeassessssesssssssssssssessssssssessssssssesneens Fig.
BEARING/UNDER SIZE (OPTION) +++-seseseesesesesesessaseresnisisissessisssssessssssssssssesssssssesns Fig.
OTL PAN +eeeeseeueseestenteameittame et st sttt ettt seesa e sa e sh e sa e sh e b b s s et e e sa s a e sb e sa e Fig.
REAR PLAT I ++ewreeseereesersesumsueiumnteiteiueaseiseaseaseastsseessssessesssssesssssesssssssssssssssssessesssssssssans Fig
TIMING GEAR CASE -+ -seereerveruesuemtenteiteittiteasiistassaseastesestesessesse s ssessessesaesssssesssesssnssseas Fig
FHANGER ++++++++e-sessesseseesesseremsetantiseatestaseatest e st aes e ssessasees et et st e et sssa et e s s et e s ene st s enssens Fig
V2N V4 OO POPOPRROPRO Fig
CAIM SHATT +e+esverersesseseesemsetaeateitestatestetase et st ese st s ess et stesssse st e s e s e et et esesa et se s eae s ene s Fig.
PLSTION +++eeesveseesesseseaseasantaseaseiteseasetast et et e et e st seeae et e ss et e et e s aese e e se et s s e ea e s eneeae e se s ens Fig.
PISTON/OVER SIZE (OPTION)+++++swsesresseseseresssseseseessssasesessntssssesesesssssssesssssssssesesesens Fig.
CRANIK SHATFT e veeveereereereartaeantatateitate it iteasease st sssasesseesesssessesessessesssaensesaessesnssneenis Fig.
OIL PUMP:++eeeseeseseeseeseitesesteitestete sttt etest s st st se et ettt st e et e e st s sa e nseae s Fig.
WATER PUNIP: - +eseereeseeseessesumsueitenteiieoteasesseaseassssesssessssss st sssssesasssssssssessssssssssssessesssnsns Fig.
COOLING FAN :++eseeseeseeseemsemtetaseiteteseasestassssesesssse et eseese st s e ssessssessessese st s s sreeseseesees Fig.
INJECTION NOZZILE e seseereesereeeeseiaeaeiteiiteisessssessesee st ssesessessesess s ssesssseesenas Fig.
INJECTION PUMP:+eeeeeeeeseereeueaseiteimtisiaiisesiestetssse e st sae s sae s sse s sss s snsssssseens Fig.
FUEL PIPE-+++eeseeeeeessesueaueiueatiiseastiteastessssesseesteseestessessesssaesaseasssesaessssnessssnesssesssnsessessens Fig.
FUREL PIPE +++eveeereeseeseseaseasatmtenseitastasessessssessessase st sssse st ssessssssesseseesessesssasssessssessessenens Fig.

AN D AN adl A D S PRI TS Flg

© 00 3 O Ot B~ W N =

[N SR R R N R e e e e e T
=W N B O O 0 o Ot W N O



N B N 2 A2 Ot Fig.
ELECTRIC (1)+++eosvesereesseesruessstesstessutssntisstissueistontessiesstiniesieimtimtinieissmiimiesssmsne Fig.
ELECTRIC () :-rrreeteeterrteeettumtuintttitiiiinttiitiii ettt Fig.
REPATIR PARTS(OPTION):-+eeseeeesrtesseessuessutenteentmenitettenitenittettentee sttt et st Fig.
COMPONENT PARTS

FOR 6215-300-045-10 ON Fig. 20w+ eeseseeseessststststtststiiniii ittt s Fig.
COMPONENT PARTS

FOR 6215-600-104-20 ON Fig 21+ weeeresesesesssttststtntstiiiii ittt s Fig.
COMPONENT PARTS

FOR 6281-100-002-30 ON Fig. 26 +++esesereseesssttststtsisiiiiiiiiiiti s Fig.
COMPONENT PARTS

FOR 6281-200-020-00 ON Flg26 ............................................................................... Flg

25

26

27

28

29

30

31

32



Contents

CHASSIS

BRACKET(ENGINE)SYSTE -+ eetereeseereutesueenueroutanuteniientteitenite st ettt enneennnens Fig.
RADIATOR SYSTEM :++++vvteessseeeessnnetessnmteemmmttetmitttetniitttenittteesitteessiiteessstteessieeessnsens Fig.
MUTFFLER SY STV ++++veeeeeessssssssreeeeesasnsuumtteessnnsiuuutteessnnnsmmmeteeesmmmmmmmeeessmmmmmmeeeesmnnnn Fig.
CLEANER(ATR)SYSTEM -+ +-veeveeertesseessutrttentenutnitentttatt sttt ettt ettt Fig.
PUMP(FUEL)SYSTEM +-vveveeesseesuesutesutenntattatienttett ettt ettt sttt sie st Fig.
TANK(FUEL)SYSTEM +eveeveesreesueesutesuttittaiieniitiiteite sttt Fig.
BATTERY SYSTEIM weereeerseeeeesssseeeeesssureesauneesssteeesnnuteesnsseesannsteeesnneeessnsmeemmmmeesnees Fig.
LEVER(ACCELERATOR)SYSTEM -+ eeeevtesseesueessteniuesutettenieenitniteneenienneenneennenns Fig.
SHAFTINPUT)SYSTE +-veeeveesseesnessutesmesmenitaiieste ittt sttt Fig.
PUMPHST)SYSTEM(1/5)-(5/5)+w+wswsesrsesrsesrsrsrrsrmmsrsssrsrsssssisssssssssssssssssssssssssnas Fig.
LINK(HST)SYSTEM et eveeereesereesseesutsnueenuenuteteenttenttntteneestesteenseesnsensessseesnsenseenns Fig.
LEVER(HST)SYSTE M e evteveesseeeueestesutautentiesiesittette sttt Fig.
BOLT(AXLE/REAR)SYSTIEM :+errreereeeernueeteetutminttttttiiinttittiiieiitiiietii ettt Fig.
MOTORHST)SYSTEM(1/2)(2/2)++++++tesseessuerutesurersueriuimniiiniitrieeitiniie sttt Fig.
PEDAL(BRAKE)SYSTE M -+ vveseveeueeeseseutesuuesititteiieniit sttt Fig.
BRAKE(PARKING) QY ST v ceveeererreneeneeunmunemnttitiiiii et Flg
FRAME SYSTEM :+++vvveeessseeeessssseeassssuteesssteeeanuneesnnsteeasntesesnstesessseeeanssmeesmsmeesansmeeenes Fig.
AXLE(FRONT)SYSTEM e+ eveeveesreesueesutesutnitiiiesiisitieitesie sttt Fig.
FORK(WHEEL)SY ST+ eeeereeseesennuonteettmtinttttttiiitttiii ittt Fig.
LEVER(LIFT)SYSTEM(1/2)(2/2)++w+wsesesesesrsrsrsrsrsrsrssmsessssisssisissssissssssssssssssssssssssss Fig.
CYLINDER(LIFT)SYSTEM:+evteveesseeesstesuesuteiutenienititteniiesie sttt Fig.
PIPING(SUCTION) SYSTEM(l/z) (2/2) .......................................................................... Flg
PIPING(DELIVERY)SYSTE M -+ reeeteseesutsuesutssutsttantanienttsieit sttt s Fig.
TANK(OIL)SYSTE M-+ eveeveesreesrnsesreesmtsiutintteniienttetteste sttt ettt sttt st st Fig.
LINKMOWER)SY ST weeeeeeerrretestenuonntettmuintetttiiiietittii ettt Fig.
ADJUSTHEIGHT)SYSTE -+ +vveeveerertesueerseeroutenutenietrtteiteniitsttente ettt ennees Fig.

JACTK UP SYSTE M ::+++vveeeesrreeesssrreessiureesiieteeiitteeasiieeesiittseesissseasisseeesaissseeessssssessnenes Fig.

© O I O U W~ W M KR

N DD DN DN DN DN DN N o e e el e e e
=N O Ot bk W N H O © OO0 Otk WD - O



10

HOOD SYSTEM ............................................................................................................. Flg
FENDER SY ST M ceereeeeerceceetsententeatentteteteettnttetetoetiottentoitontosttostoitostsossntsstostsctsessasss Flg
SEAT SYSTEM ............................................................................................................... Flg
FLOOR SYSTEM ............................................................................................................ Flg
o AN D] S D 4o 1 N D\ R R TPRTaR Flg
HARNESS SYSTEM(SZ330'NO1'000622)(1/2)(2/2) .................................................... Flg
HARNESS SYSTEM(SZ330-NO000623-)(1/2)(2/2) ...................................................... Flg
ROPS SYSTEM .............................................................................................................. Flg
ORN ADM EIDN T e eeeeeeeensentsetesntnutantentsententtteettettetotontsettentetoetsottonteitoetsontontostsetssstestsstosssonses Flg
LABEL(CONTROL) ........................................................................................................ Flg
LABEL(CAUTION) ........................................................................................................ Flg

OPTIONAL PARTS

ELEMENTINNER) (OPTION):++eeeeeesreesstessueesutentienieiiiitie sttt Fig.
TIRE(26X12.0-4PR)SET(OPTION) -+ +eeervtereesrueertenuenuteiientenitnitenieesre st eneens Fig.
TIRE(TURF/26X12.0) (OPTION) - ++eesereereesseeroueenutentternteiteiie sttt ettt Fig.
HITCHWEIGHT)(OPTION): -+ eveeseeeeuesutesumesiutstiiiieiitiit ettt Fig.
TIRE(FRONT)(OPTION)weereeeerreseeetemumnetettttiinietitiiiietitiii ettt Fig.
PIN(LOCK) (OPTION):++eeveerereessresuesntentmenttattentttaitt et ettt ettt sttt s sne e Fig.
R.B.BSET(OPTION): - eetereesseesutesutesmesttattenitesitieit ettt sttt sttt Fig.
STAY(JACK/REAR) (OPTION) ...................................................................................... Flg
BUMPERREAR)SET(OPTION)- -+ eeeevtesreesueesrtenuenmtaitenitenitinttenteenitesiteeteenieesinesineens Fig.

COMPONENT PARTS

COMPONENT PARTS

FOR K216-012-000-00 ON Fig. 20+ -++-+s-ssersessrssessessesssmssisiniiniss s Fig.
COMPONENT PARTS

FOR 1752-202-450-10 ON Fig. 10w wsseseseesessessessesssssmssisnsssiciicisis s Fig.
COMPONENT PARTS

FOR 1752_202_000_10 ON FlglO ............................................................................... Flg

28
29
30
31
32
33
34
35
36
37
38

39
40
41
42
43
44
45
46
47

48

49

50



WIRING DIAGRAM

WIRING DIAGRAM(1/2)
WIRING DIAGRAM(2/2)

11






ENGINE

E3CDVG02---SZ330

6005-097-651-10






15

FIG. 1 SHORT BLOCK ENGIASSY

6005-015J-0100

REMARKS

S |TYPE OF MODEL

1

DESCRIPTION

PART CODE

6005-010-148-00 SHORTBLOCKENGIN ASSY | T

1

KEY




16 FIG. 2 CYLINDER HEAD

6005-1015-0100,6005-1015-0200

TYPE OF MODEL

E3CD
VG02

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

1 |6211-110-084-10 CYLINDERHEAD ASSY

1
- 195!1)44

1A |6211-110-084-20 CYLINDERHEAD ASSY L95cs- 1

6209-610-003-00 [CUP/SEALING/50

6209-605-004-10 PLUG/PT1/2

6212-569-002-00 SEAL,OIL

V682-200-000-60 BALL

= o= o DN

6211-141-057-10 GASKET/CYLINDERHEAD

6209-000-005-00 BOLT 14

| K| k| k| K| K| X ¥ X|OT R

3| |0~ WD

6209-300-014-00 STUD




6005-110 -0100

FIG. 3 CYLINDER HEAD COVER

17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

moan

=7 Q

REMARKS

6211-170-

007-30

COVER/CYLINDER HEAD

1

6211-179-

011-20

RUBBERFLANGE

6211-291-

010-00

COVER/BLOWBY

V195-164-

008-30

SCREW/TAPPING

6211-751-

001-10

CAP,OIL FILLER

6211-173-

005-00

SEAL/CYL HEAD/UNDER

6209-490-

002-10

NUT/CAP

[T S I I U

6209-572-

003-00

GASKET

© (00 |~3 (O O | |||

6209-360-

109-00

HOSE/RUBBER

9A

6209-360-

109-10

HOSE/RUBBER

| K| K| k| K| K| X ¥ k| XOAW®R

1
-177?86
177887-




FIG. 4 INLET MANIFOLD

18

6005-120 -0100

REMARKS

[CN--7
VO
-
]
=
a
S
=
s
@[S |- |©
SRS
[
nNEeOl% % |
5
Al
]
z |<|Z
= Tm
- iz
~RAGIS
o =234
®n |AlZ O
=M
/2 |OHM
RO
$23
O
ololo
o |10
™| |
M ololo
@) 000.0
O oo
H |-~
Z e
A || |
—| M
NN
©|w©|>
|

1

KEY




19

FIG. 5 EXHAUST MANIFOLD

6005-140C-0100

72
-
a2
<
=
=
2~
[CN---"
VO
- O
]
=
[=]
S
=
S
A | O
g
[
7, W-"EGIE JNE K SR
A
3
- |5 &E
O |R|Z|e
(] A N
= HmwmV
z |Bzs
@] ~
) DXS
= (a8
a ([QogH
5 E
Sl Sal
Zlw| 33
MAOO
(G]f<a]]=4]
olo|o|o
- W0 O
m o ¥ e~
a NOoOIOm
o |o|o|® o
O [l e k=K =}
= || <O m
wmn llpmuO
A [
| -—O
N NN o
©| P> ©
| <

KEY

1
2




20

6005-203D-0100

FIG. 6 CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

mleNe

= RO

REMARKS

6211-210-056-70

CYLINDERBLOCK ASSY

1

6209-000-006-00

BOLT

6209-610-007-00

CUP/SEALING/16

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-610-003-00

CUP/SEALING/50

8
2
2
1
3

OO N

6509-605-019-10

PLUG

8
-199402

6209-605-007-00

PLUG/PT1/8

6212-531-008-20

PIN/IDLEGEAR

1994103-
-168830

6212-531-008-30

PIN/IDLEGEAR

1
168831~

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6211-510-008-00

BEARING/CRANK SET

6211-511-007-00

BEARING/CRANK/UPPER

6211-511-008-00

BEARING/CRANK/LOWER

6211-599-004-00

BEARING/THRUST/CRANK

6209-625-003-20

OILSEAL

6209-749-001-20

PIN/TUBE

6213-129-006-00

PIN/STRAIGHT

6209-740-005-00

PIN

6904-110-840-00

STUD/M8X40

6904-110-822-00

STUD

V251-340-806-00

BOLT/STUD

6294-453-002-00

DOWEL

6213-721-007-00

PIPE/WATERDRAIN

6213-319-001-00

CONNECTOR,OIL FILTER

6211-291-007-20

COVER/INJECTIONPUMP

6211-292-001-20

GASKET/COVER

V230-360-601-20

FLANGEBOLT

6215-549-013-00

PIN

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * XOW®R

[ N B L R S e S T T S I I I | R S S RSy - BN




6005-203D-0100

FIG. 6 CYLINDER BLOCK

29
29A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

moan

=7 Q

REMARKS

29

6211-

760-

046-

00

LEVELGAGE

1
-171504
1

29A

6211-

760-

046-

10

LEVELGAGE

30

6211-

766-

033-

GUIDE/LEVELGAGE COMP

171505-
1

31

6209-

605-

005-

10

PLUG/PT3/4

1
-169851

31A

6211-

751-

002-

00

CAP/OILFILLER

169852~

32

V720-

103-

502-

50

O-RING/P25

| % ¥ ¥ k| X|OAOW®R

1
169852-




2 FIG. 7 BEARING/UNDER SIZE (OPTION)

FIG. 14—

6005-209 -0100

TYPE OF MODEL

E3CD
VG02

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

6211-530-008-00 BEARING/CRANK/UNDER !

6211-599-004-00 BEARING/THRUST/CRANK

6211-540-008-00 BEARING/CRANK/UNDER

6211-599-004-00 BEARING/THRUST/CRANK

6212-273-009-00 BEARING/CONNECTING R

HEHEREaE0r»

2
1
2
3
3

SO | [N |

6212-274-009-00 BEARING/CONNECTING R




6005-2101-0100

FIG. 8 OIL PAN

23

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T E30D T|O |[R REMARKS
C | VG2 C|L|P
1 (6211-361-076-00 OILPAN COMP * 1
2 |3805-355-002-20 PLUG/M14X1.5 * !
3 |[V720-102-401-80 |[O-RING/P18 * 1
4 |V230-360-601-00 FLANGEBOLT * | 18




FIG. 9 REAR PLATE

24

6005-220E-0100

REMARKS

[CN-N-Y

Lo

[y yS)

]

=

a

S

=

S

2B~ = o |

A |0 O

=

[

NRO[ % [ | % (%
S

V4

S | 8

5 2

w —

R =

g9 | =

~ ERSM

_ mEM%
Sl
TNTT
MILL
ollolle]
AA MM
olololo
ol+olo

= NN =IO

2 |oojo«

o |olololo

O oo~

= | on| -

M ™ m oo

B || | O]
NN N ®
©|w0|w©|®©

m —| | on| <




58A

FIG. 10 TIMING GEAR CASE

6005-241D-0100,6005-241D-0200

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

moan

=7 Q

REMARKS

1

6211-310-013-60

GEARCASE ASSY

1A

6211-310-013-70

GEARCASE ASSY

1
-181086
1

6211-310-013-80

GEARCASE ASSY

-192?34
192035-

6209-605-003-00

PLUG/PT1/4

-160372

6209-605-003-10

PLUG/PT1/4

-181086

6209-605-003-10

PLUG/PT1/4

181087-

6209-610-004-00

CUP/SEALING/20

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

6209-500-006-00

WASHER/08X16X1.2

e e e R B B I S L =L

-180997

V201-360-807-50

BOLT

-180997

V231-360-807-00

FLANGEBOLT

180998-

3817-401-001-00

INUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-805-00

FLANGEBOLT

V231-360-806-00

FLANGEBOLT

1425-621-004-00

HOLDER/JE/9-9

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

19 [6215-546-006-00 STOPPER/MAX POWER ST

20 [6215-549-057-00 NUT/MAXPOWERSTOPPER

21 |6209-587-006-10 RING/TAMPER REGISTAN

22 |6215-549-058-10 CAP/MAXPOWERSTOPPER

e S e e e e e e B S I S e -

23 [6209-920-002-00 PACKING

24 |[6509-605-019-10 PLUG

-183859

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| K| X ¥ ¥ XOAW®R

24A|V780-140-000-2B PLUG/SCREW/SEAL

183860~




26 FIG. 10 TIMING GEAR CASE

58A

6005-241D-0100,6005-241D-0200

TYPE OF MODEL| 1

E3CD T
VG602 C

KEY PART CODE DESCRIPTION

mleNe
= RO

REMARKS

25 |6215-542-004-20 [PIN/ARM 1

26 |[P117-303-003-00 [PIN/SNAP

27 |16215-542-005-10 [PIN

28 [6209-600-004-00 PLUG/SCREW

29 [6209-500-003-00 WASHER/08X14X01

I Y

30 [6209-740-001-00 [PIN,GROOVE

-181931

30A|6209-740-006-00 PIN/GROOVE

1
181932-
31 16211-312-005-10 GASKET/GEARCASE !

32 [6213-160-003-10 VALVE/RELIEF ASSY L80he7

32A16213-160-005-00 VALVE/RELIEF ASSY

180998-

33 [6213-161-003-10 PISTON/VALVE/RELIEF

34 [6213-164-001-00 SPRING/RELIEF VALVE

35 |[V705-140-012-00 RING,SNAP/12 C

36 [6209-050-003-00 BOLT/HI-IDLESTOPPER

37 [6215-549-059-00 NUT/HI-IDLESTOPPER

38 [6209-587-006-10 RING/TAMPER REGISTAN

e e S e

39 6215-549-068-10 |CAP/HI-IDLESTOPPER -180997

39A[16215-549-060-10 CAP/MAXPOWERSTOPPER

180998-
1

40 [6209-050-002-00 BOLT/M6

41 [6909-110-406-00 [NUT 178958

41A|V301-260-006-00 NUT/M6 178850-

42 [3625-540-004-00 [CAP,BLANK/30

180807
43 16211-311-013-20 PLATE/FRONT !

44 [6211-312-006-10 GASKET/PLATE

45 [6902-050-816-00 BOLT

46 [6211-319-003-00 SPACER

47 |V723-102-005-00 O-RING 1A S50

48 16209-749-001-20 PIN/TUBE

49 [6904-110-822-00 STUD

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| k| K| X ¥ % XOW®R

e S G T N

50 [6212-530-005-20 SHAFT/HYDRAULIC ASSY




58A

FIG. 10 TIMING GEAR CASE

6005-241D-0100,6005-241D-0200

27

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T E30D T|O|R REMARKS
C | VG02 C|[L|P
51 |V600-110-600-50 BEARING,RB/6005 * 2
52 |6511-321-083-00 [COVER * |.100k29
52A[(6211-321-022-00 (COVER/HYDRAULIC * |1 90850-
53 [6211-322-002-00 GASKET/COVER * !
54 [6909-110-408-00 NUT/M8 * | oesse
54A|V304-260-008-00 NUT * | neoko.
55 |V401-160-008-00 WASHER,SP/M 8 * 4
56 |6511-321-083-00 [COVER * | 9oka0
56A(6211-321-022-00 (COVER/HYDRAULIC * |1 90880-
57 |6211-322-002-00 [GASKET/COVER * 1
58 [6909-110-408-00 NUT/M8 * | neoss
58A|V304-260-008-00 NUT * | neoko.
59 |[V401-160-008-00 WASHER,SP/M 8 * 4




28

6005-290 -0100

FIG. 11 HANGER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

A= -

mleNe

= RO

REMARKS

1

6211-777-007-30

HANGER

VGO2
2

2

6901-911-020-00

BOLT,SEMS/M10X20

1

3

V233-361-002-00

FLANGEBOLT

*| *| * O R

1




i

6005-301B-0100

FIG. 12

-

VALVE

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

A= -

moan

=7 Q

REMARKS

6212-551-020-10

VALVE/INTAKE

VGO2
3

6212-552-008-00

VALVE/EXHAUST

3

6212-561-003-00

SPRING/VALVE

6212-563-001-00

SEAT,VALVE SPRING

2]

6212-565-001-00

CUTTER,VALVE

[y
»

6212-571-002-30

TAPPET

6212-575-003-00

PUSHROD

(o RENRIorNIe B R VLRI AN

6212-600-009-20

ROCKERSHAFT ASSY

6212-611-004-10

ROCKERARM

6212-620-008-20

SHAFT/ROCKERARM ASSY

6212-626-002-10

PLUG

6212-628-010-10

BRACKET/ROCKERSHAFT

6212-628-011-10

BRACKET/ROCKERSHAFT

6209-940-004-00

SPRING

V704-140-016-00

RING,SNAP/16 C

6212-616-002-00

SCREW ADJUST

6209-409-003-00

NUT

6209-000-002-00

BOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

INUT/MO8

| % | K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ FXOOWXR

N = = O O NN NN HE O




30

6005-310 -0100

FIG. 13 CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

mleNe

= RO

REMARKS

6212-

511-

005-

00

CAMSHAFT

1

6212-

522-

004-

10

GEAR/CAMSHAFT

6209-

730-

005-

00

KEY/07X05X09

6212-

535-

007-

00

PLATE/THRUST

6901-

910-

612-

00

BOLT,SEMS/M6X12

SO | [N |

6212-

523-

006-

50

GEAR/IDLE  ASSY

*| % ¥ k| % X|OW®R

R e




FIG. 14 PISTON

31

7
6005-340P-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T E30D T|O|R REMARKS
C VGO2 C|L|P
1 (6212-111-095-30 [PISTON * 3
2 (6212-121-028-00 RING/PISTONSET * | o331
2A(6212-121-028-10 RING/PISTONSET * | oach. 1
3 [6212-211-002-00 [PIN/PISTON * 8
4 |6909-950-115-00 RING SNAP * 6
5 [6212-230-011-30 CONNECTINGROD ASSY | * 3
6 [6212-235-004-00 BOLT/CONNECTINGROD | * |.150850
6A6212-235-004-10 BOLT/CONNECTINGROD | * |;508:- 1
7 16212-271-009-00 BEARING/CONNECTINGR | * 8




32

FIG. 15 PISTON/OVER SIZE (OPTION)

6005-349P-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P ["E30D T|O|R REMARKS

C VGO2 C|L|P

1 [6212-114-095-30 PISTON/OV T| 3

2 16212-124-028-00 RING/PISTON/OVSET T |.105531

2A[6212-124-028-10 RING/PISTON/OVSET T |19300s- 1

3 [6212-116-095-30 [PISTON/OV T| 3

4 [6212-126-028-00 RING/PISTON/OVSET T |.103551

4A [6212-126-028-10 RING/PISTON/OVSET T |103582- 1




6005-351F-0100

FIG. 16 CRANK SHAFT

33

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

moan

=7 Q

REMARKS

6212-310-011-

40

CRANKSHAFT ASSY

V523-101-001-

80

PIN

6212-521-

008-

00

GEAR/CRANK

6209-730-

006-

00

KEY/07X05X43

6212-330-

031-

50

FLYWHEEL ASSY

6212-333-

002-

00

RINGGEAR

6209-046-

015-

00

BOLT/FLANGE

(o RENRIorNIe B R VLRI AN

6212-371-

035-

10

PULLEY/CRANK

©

6212-379-

001-

00

WASHER

T = I e e e

-165259

—
o

6901-066-

645-

00

BOLT

¥ | K| K| k| K| K| X ¥ ¥ X OAW®R

1
-165259

10A[6209-000-

043-

00

BOLT/CRANK

1
165260~




34

6005-401C-0100

OIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

mleNe

= RO

REMARKS

6213-100-004-30

OILPUMP ASSY

1

6213-111-002-20

BODY/OILPUMP

6213-120-002-30

GEAR/OILPUMP ASSY

6213-125-002-10

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V220-540-602-00

SCREW/SOCKET

6213-140-005-10

STRAINER COMP

© |00 |3 | |OT x| N

V720-103-502-20

O-RING/P22

6213-149-003-20

CLAMP/STRAINER

V231-360-801-60

FLANGEBOLT

6213-240-002-10

CARTRIDGE/OILFILTER

| K| K| k| K| K| K| K| k| k| X X[OTR

e I B R e R I ST e




6005-420A-0100

FIG. 18 WATER PUMP

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

moan

=7 Q

REMARKS

6213-610-004-40

WATERPUMP  ASSY

1

6213-611-003-20

BODY/WATERPUMP

6213-631-002-00

BEARING/WATER PUMP

6213-631-005-00

BEARING/WATERPUMP

6213-622-002-10

SEAL SET/WATER PUMP

6213-621-003-00

ROTOR/WATERPUMP

6213-642-002-00

SEAL/WATER PUMPPULLE

(o RENRIorNIe B R VLRI AN

6213-613-002-10

GASKET

6213-612-004-00

PLATE/WATER PUMP

6213-619-003-00

SCREW/WATER PUMP

6213-619-002-00

PIPE/WATER PUMP

6213-614-001-10

GASKET,WATER PUMP

6213-619-007-10

SPACER/WATERPUMP

6213-614-001-10

GASKET,WATER PUMP

V231-360-804-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6213-729-013-10

HOSE/RUBBER

J061-210-015-00

CLAMP/WIRE/10-15

6213-716-001-50

HOUSING/THERMOSTAT

6213-743-002-10

GASKET/HOUSING

V231-360-802-00

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

6513-770-022-10

THERMOSTAT

6213-711-003-20

PIPE,WATER OUTLET

V723-102-005-50

O-RING

V231-360-802-50

FLANGEBOLT

| % | X K| k| K| K| % k| X K| K| K| k| K| K| K| k| K| K| K| k| X| ¥ ¥ O~

[ e e e e e e I I T T B S Y B B B | B B Y B B B e




36 FIG. 19 COOLING FAN

6005-480S5-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E30D T|O|R REMARKS

C | VG0O2 C[L|P

1 [6213-660-016-00 [FAN/COOLING * 1

2 16213-641-022-10 PULLEY/WATERPUMP * 1

3 |6213-669-008-00 SPACER/FAN/48 * !

4 16209-030-044-00 [BOLT/WS * 4

5 16213-671-030-00 BELT/VR5A39.0 * !




6005-501E-0100

FIG. 20 INJECTION NOZZLE

22-2
23-2

< (o) r{s)s ©
Lﬁ’ A _AXA AXxAa Al

!
[ 1] '

37

KEY

PART CODE

TYPE OF MODEL

DESCRIPTION E3CD

VGO2

A= -

moan

=7 Q

REMARKS

6215-300-

045-

00 INJECTIONNOZZLE ASSY -179743

FIG 029

6215-300-

045-

10 INJECTIONNOZZLE ASSY N

FIG 029

6215-315-

002-

00 GASKET,NOZZLE

6215-315-

006-

00 HEATSHILD/NOZZLE

6215-315-

005-

00 WASHER/CORRUGATE

6215-315-

007-

00 GASKET

6215-411

-133-

00 [PIPE/INJECTION ASSY

6215-411

-134-

00 [PIPE/INJECTION ASSY

ooqoscn.hwm;»a

6215-411

-135-

| K| K| k| K| K| X ¥ O ®R

= e ool | | [N w

00 [PIPE/INJECTION ASSY




38 FIG. 21 INJECTION PUMP

6-28

4\31

6005-510X-0100

TYPE OF MODEL

E3CD
VG02

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

6215-600-104-20 INJECTIONPUMP ASSY ! FIG 030

6219-752-045-00 SHIM/INJECTIONPUMP

6219-752-044-00 SHIM/INJECTIONPUMP

6219-752-046-00 SHIM/INJECTIONPUMP

6219-752-047-00 SHIM/INJECTIONPUMP

V231-360-802-00 FLANGEBOLT

3817-401-001-00 NUT/MO08

6215-621-017-10 CAMSHAFT/INJPUMP

© |00 |3 | O |W N

6212-524-006-30 GEAR/INJECTIONPUMP

10 16209-730-005-00 KEY/07X05X09

11 |V600-110-620-30 BEARING,RB/6203

12 |V600-110-600-40 BEARING,RB/6004

13 16212-535-009-00 PLATE/THRUST/INJPUMP

14 16901-910-612-00 BOLT,SEMS/M6X12

15 16215-520-007-10 FLYWEIGHT  ASSY

16 16209-030-043-00 BOLT/M6X10

17 16215-526-004-00 THRUSTPIECE

18 16215-541-001-10 ARM/FLOATING COMP

19 16215-543-002-10 RINK/CONTROL

20 [6215-542-006-00 [PIN,CONTROL

21 |V710-140-004-00 RING,SNAP/4 E

22 |6215-549-031-10 SPRING/SETTING

23 [6215-531-010-00 SPRING/GOVERNOR

e ) ) e e e e e L I e R el T e e e e L I I Y Y Y Y

24 |6215-541-014-10 LEVER/CONTROL COMP -180997

24A16215-541-044-00 LEVER/CONTROL COMP

180998-
25 |V720-101-900-80 |O-RING/P 8 1
26 [6209-580-002-10 SPRING,RETURN !
27 16215-549-007-10 ARM/CONTROL -180597
27A16215-549-076-00 ARM/CONTROL 183899

N | K| k| k| %| K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ % XOW®R

27B|(6215-549-076-10 ARM/CONTROL 183503 3




6005-510X-0100

FIG. 21 INJECTION PUMP

39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

moan

=7 Q

REMARKS

28

6909-110-406-00

NUT

28A

V301-260-006-00

NUT/M6

1
-178?58

29

V411-260-006-00

WASHER / M6

178959-
1

30

V401-160-006-00

WASHER,SP/M 6

1

31

6215-549-039-00

SPRING/STARTING

1

32

6215-537-002-10

SPRING/IDLE

*| % ¥ ¥ k| X|OAOW®R

1




40

FIG. 22 FUEL PIPE

6005-550B-0100

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P B30 T|O|R REMARKS

C VGO2 C|L|P

1 |6215-412-004-00 |[CONNECTOR/FUEL * .16451,71

2 16215-411-080-10 [PIPE/FUEL * -16451371

3 [6209-360-011-00 HOSE/RUBBER * .164571

4 |J062-076-082-00 (CLIP/HOSE/7.6-8.2 * 164971

5 |83640-586-004-00 RESISTANCE/1.0 * e




6005-550F-0100

FIG. 23 FUEL PIPE

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

moan

=7 Q

REMARKS

6215-412

-004-

00

CONNECTOR/FUEL

6215-411

-136-

00

PIPE/FUEL

1
164972~
1

6209-360

-011-

00

HOSE/RUBBER

1649172-
164972~

J062-076

-082-

00

CLIP/HOSE/7.6-8.2

164972~

O QO |

3640-586

-004-

00

RESISTANCE/1.0

*| % | ¥ ¥ O "@®

164972~




42

FIG. 24 ADAPTER

6005-5605-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E30D T|O|R REMARKS
C | vGgo?2 clL]|P
1 |6215-548-058-00 |ADAPTER/260X135 ASSY * .145é44
2 16215-541-016-30 ARM/TENSION * .14551;44




FIG. 25 ADAPTER

43

2A
6005-560X-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P TE30D T|O|R REMARKS
C | VG02 C|L|P
1 |6215-548-069-00 ADAPTER/260X120 ASSY * 1453145.
2 6215-541-016-30 ARM/TENSION * -168{97
2A16215-541-016-40 ARM/TENSION * ¥ 1

168198-




44

FIG. 26 ELECTRIC (1)

6005-801R-0100,6005-801R-0200

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

mleNe

= RO

REMARKS

6281-200-020-00

GENERATOR  ASSY

1

FIG 032

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

SO | [N =

6909-110-410-00

INUT/M10

e e e

[=2]

A|V334-260-010-00

NUT/M10

-171495
1

6281-100-002-30

STARTER ASSY

171496~
1

FIG 031

6901-931-240-00

BOLT

| K| k| k| K| K| K| ¥ % X OW®R

NeRe BEN]

V304-260-012-00

NUT/M12




FIG. 27 ELECTRIC (2)

2 2A

6005-820P-0100,6005-820P-0200

—

3A

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

A= -

moan

=7 Q

REMARKS

1

6281-971-

001-

10

SWITCH/OILPRESSURE

VGO2
1

2

6282-450-

002-

00

SWITCH/OVERHEAT

2A

6282-450-

008-

00

SWITCH/OVERHEAT

1
-14721'}12
147313-

3

6281-410-

023-

00

GLOWPLUG

-170197

3A

6281-410-

023-

10

GLOWPLUG

4

6209-440-

005-

00

NUT/FLANGE

170 1{?8-
170765~

(@4}

6219-732-

012-

00

CONNECTOR/GLOWPLUG

2
-151015

6219-732-

017-

00

CONNECTOR/GLOWPLUG

6281-910-

011-

00

SOLENOID

151016~
1

6209-630-

002-

10

GASKET

Jury

V220-540-601-60

BOLT

[

© (0|3 ®»

V401-160-006-00

WASHER,SP/M 6

| K| K| K| k| K| K| X k| | X X[OWR

[




16 FIG. 28 REPAIR PARTS(OPTION)

. N ‘
i L Z\.-/’/‘-‘&( \
i Q\\ r \3; oy Q¢
N

Wi
"o\l
NN,

6005-9991-0100

TYPE OF MODEL

E3CD
VG02

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

6287-810-032-10 REPAIR/ENGINESET !

6212-569-002-00 SEAL,OIL

6211-141-057-10 GASKET/CYLINDERHEAD

6211-173-005-00 SEAL/CYL HEAD/UNDER

6209-572-003-00 GASKET

6214-115-003-10 GASKET/INLETMANIFOLD

6214-145-004-20 GASHET/EXH MANIFOLD

6211-258-001-00 SEAL,BEARING CAP

© |00 |3 | |OT x| N

6211-258-002-00 SEAL,BEARING CAP/7

10 16209-625-003-20 |OILSEAL

11 16211-292-001-20 GASKET/COVER

12 16209-625-002-00 [SEAL,OIL

13 16209-500-003-00 WASHER/08X14X01

14 16211-312-005-10 GASKET/GEARCASE

15 [6211-312-006-10 GASKET/PLATE

16 |V723-102-005-00 |O-RING 1A S50

17 |V720-103-502-20 [O-RING/P22

18 16213-614-001-10 GASKET,WATER PUMP

19 16213-743-002-10 GASKET/HOUSING

20 |V723-102-005-50 |O-RING

e N N N e M L M N R M M ML M L R R R R R N R (o R A
e e B S e B ) e R L I e B e T NV R B TR B - Y

21 |[6209-630-002-10 GASKET




6215-300-045-1B

FIG. 29 COMPONENT PARTS
FOR 6215-300-045-10 ON Fig.20

@
>

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

A= -

moan

=7 Q

REMARKS

6215-330-

028-

00

HOLDER/NOZZLEASSY

VGO2
3

6215-345-

044-

00

SHIM/0.10

6215-345-

045-

00

SHIM/0.20

6215-345-

046-

00

SHIM/0.30

6215-345-

047-

00

SHIM/0.40

6215-345-

048-

00

SHIM/0.50

6215-345-

049-

00

SHIM/0.52

(o RENRIorNIe B R VLRI AN

6215-345-

050-

00

SHIM/0.54

6215-345-

051-

00

SHIM/0.56

6215-345-

052-

00

SHIM/0.58

6215-345-

053-

00

SHIM/0.80

6215-343-

010-

00

SPRINGNOZZLE

6215-342-

013-

00

SPRINGSEAT

6215-339-

004-

00

SPACER

6215-332-

014-

00

NUT/NOZZLERETAINING

6215-311-

036-

00

NOZZLE

6215-359-

003-

00

GASKET

6215-359-

004-

00

NUT

| % | K| K| k| k| K| K| k| k| K| K| K| k| X| X ¥ X|IOW®R

| | | W W W | W | W wW W W W W w w




48

6215-600-104-2E

FIG.30 COMPONENT PARTS
FOR 6215-600-104-20 ON Fig.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

REMARKS

6215-

611-015-00

HOUSING/PUMP

1

6215-

631-015-00

PLUNGER ASSY

6215-

641-002-00

VALVE,DELIVERY

6215-

643-005-00

SPRING/DELIVERYVALVE

6215-

649-008-00

GASKET

6215-

644-009-00

HOLDER/DELIVERYVALVE

6215-

649-014-00

ORING

6215-

635-004-00

SLEEVEFLANGE

© |00 |3 | |OT x| N

6215-

649-013-00

ORING

6215-

649-011-00

BOLT

6215-

622-003-00

TAPPET

6215-

629-017-00

PIN

6215-

629-035-00

SNAPRING

6215-

634-003-00

SPRING/PLUNGER

6215-

639-008-00

SPRINGSEAT

6215-

639-009-00

SPRINGSEAT

6215-

629-060-00

PLATE/T=2.60

6215-

629-061-00

PLATE/T=2.65

6215-

629-062-00

PLATE/T=2.70

6215-

629-063-00

PLATE/T=2.75

6215-

629-064-00

PLATE/T=2.80

6215-

629-065-00

PLATE/T=2.85

6215-

629-066-00

PLATE/T=2.90

6215-

629-067-00

PLATE/T=2.95

6215-

629-036-00

PLATE/T=3.00

6215-

629-037-00

PLATE/T=3.05

6215-

629-038-00

PLATE/T=3.10

6215-

629-039-00

PLATE/T=3.15

6215-

629-040-00

PLATE/T=3.20

6215-

629-041-00

PLATE/T=3.25

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ % X|OW®R

H R R R R R R R R R R R R | | | | M| o W o o w| w| w| | o | w




6215-600-104-2E

FIG.30 COMPONENT PARTS
FOR 6215-600-104-20 ON Fig.21

50

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

A= -

=7 Q

REMARKS

31

6215-629-

042-

00

PLATE/T=3.30

VGO2
1

32

6215-629-

043-

00

PLATE/T=3.35

3
-146336

32

6215-629-

043-

00

PLATE/T=3.35

1
146337-

33

6215-629-

044-

00

PLATE/T=3.40

34

6215-629-

045-

00

PLATE/T=3.45

35

6215-629-

046-

00

PLATE/T=3.50

36

6215-629-

047-

00

PLATE/T=3.55

37

6215-629-

048-

00

PLATE/T=3.60

38

6215-629-

049-

00

PLATE/T=3.65

39

6215-629-

050-

00

PLATE/T=3.70

40

6215-629-

051-

00

PLATE/T=3.75

41

6215-629-

052-

00

PLATE/T=3.80

42

6215-629-

053-

00

PLATE/T=3.85

43

6215-629-

054-

00

PLATE/T=3.90

44

6215-629-

055-

00

PLATE/T=3.95

45

6215-629-

056-

00

PLATE/T=4.00

46

6215-629-

058-

00

PLATE/T=4.05

47

6215-629-

059-

00

PLATE/T=4.10

48

6215-637-

004-

00

CONTROLRACK

49

6215-635-

005-

00

CONTROLSLEEVE

50

6215-619-

023-

00

EYEBOLT

51

6115-639-

008-

00

GASKET

52

6215-619-

024-

00

BOLT

53

6215-359-

006-

00

GASKET

B k| K| K| k| k| K| K| k| k| K| K| K| k| | K| K| k| K| K| X ¥ ¥ X OAOWXR

e S e e e e e e s e e e e e e e e




50

6281-100-002-3K

FIG. 31 COMPONENT PARTS
FOR 6281-100-002-30 ON Fig.26

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VG02

A= -

mleNe

= RO

REMARKS

6281-

111-005-00

YOKE/STARTER ASSY

1

6281-

121-006-00

ARMATURE/STARTE ASSY

6281-

129-038-00

BEARING

6281-

129-039-00

BEARING

6281-

124-007-10

CLUTCH/STARTER ASSY

6581-

129-099-00

RORA

6281-

129-040-00

RETAINER

6281-

123-005-00

PINION/STARTER

© |00 |3 | |OT x| N

6281-

129-041-10

HOUSING/STARTER ASSY

6281-

115-008-00

FRAME/STARTEREND

6281-

116-004-00

HOLDER/STARTER ASSY

6581-

117-007-00

SPRING,BRUSH

e e e e e B I A Y

6281-

151-015-00

SWITCH/MAGNETIC ASSY

-152718

6281-

151-021-00

SWITCH/MAGNETIC ASSY

152719~

6281-

129-062-00

SCREW

6281-

129-042-00

BOLT/WS

6281-

129-043-00

BOLT/THROUGH

6581-

129-092-00

BALL

6281-

129-044-00

SPRING/RETURN

6281-

129-003-00

O-RING

6281-

115-016-00

BUSHING/DRAIN

6909-

111-508-00

NUT

6281-

229-041-00

NUT

6281-

115-010-00

COVER

| | K| k| k| K| K| K| k| k| N[ K| K| k| N| K| k| k| %| K| X ¥ * X OW®R

e I B e T B B L T ST S e




FIG. 32 COMPONENT PARTS
FOR 6281-200-020-00 ON Fig.26

6281-200-020-0B

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 5383 g (L) ll} REMARKS
1 [{6281-222-012-00 PULLEY
2 (6281-229-002-00 NUT
3 16281-229-003-00 (COLLOR
4 16281-221-007-00 ROTOR ASSY
5 [6281-229-004-00 COVER,BEARING
6 |6281-229-032-00 BEARING/BALL
7 16281-213-017-00 FRAME/DRIVEEND ASSY
8 |6281-229-006-00 [PLATE

9 [6281-229-007-00 BOLT

10 [6281-229-008-00 BOLT

11 [6281-229-033-00 BEARING/BALL

12 |6281-214-003-00 [FRAME

13 |[6281-214-004-00 |COVER

14 |6281-229-029-00 HOLDER ASSY

15 16281-229-011-00 BUSH

16 [6281-217-003-00 HOLDER/BRUSH ASSY

17 |6281-215-001-00 BRUSH

18 [6281-216-001-00 SPRING

19 ([6281-229-012-00 BOLT

20 [6281-229-013-00 BOLT

21 16281-229-014-00 BOLT

22 16281-229-015-00 BOLT

23 16281-229-016-00 NUT

24 [6281-229-017-00 BOLT

25 16281-229-018-00 NUT

| % | X | K| k| K| K| % k| % K| K| k| k| K| K| K| k| K| K| K| k| X| ¥ ¥ X|O~W®XR

e e T I = Y I Y Y e B Y Y B B 1 B Y B B B Y B B B

26 |[6281-271-002-00 REGULATOR  ASSY







CHASSIS

1752-097-110-10






FIG. 1 BRACKET(ENGINE)SYSTEM o

14—/9
y 15—
- 1 16—
15— 'Lf\ N
: 1o>
‘ ;
(ENGINE) 17 ‘,{_14
s ' *ﬂ?s
] Ot‘ % (ENG INE) ﬁg? v
2 ,05>?“\\\ 3:40\\\ ‘ ) s
~ /\ s\“ TT@ 1.3
5 S /\%' 94 13A
\ it e—14
3 | \',% \ | *\_15
| \\ (ENGINE) k16
16 S
=15 N R
>—14 o 3 o2
R 13
‘\ 13A
~
1752-101 -0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
¢ | 52330 clLlp
1 [1752-101-200-00 BRACKET/FRONT/L COMP | * 1
2 |V201-361-202-50 BOLT/M12X25 * 4
3 |V401-160-012-00 WASHER,SP/M12 * 4
4 |1752-101-210-00 BRACKET/FRONT/R COMP | * !
5 |V201-361-202-50 BOLT/M12X25 * 4
6 |V401-160-012-00 WASHER,SP/M12 * 4
7 11752-101-001-00 BRACKET/REAR/LH * 1
8 [V201-361-202-50 BOLT/M12X25 * 4
9 (V401-160-012-00 WASHER,SP/M12 * 4
10 [1752-101-002-00 BRACKET/REAR/RH * 1
11 |V201-361-202-50 BOLT/M12X25 * 4
12 |V401-160-012-00 WASHER,SP/M12 * 4
13 [3623-150-003-00 RUBBER,BUFFER.LH | 4
13A[(3623-150-003-10 INSULATOR/MOUNT/LH | L4 1
14 |V304-260-012-00 NUT/M12 * 8
15 |V401-160-012-00 WASHER,SP/M12 * 8
16 |V411-260-012-00 WASHER /M12 * 4
17 |3623-263-001-00 WIRE,LEAD * !




o6 FIG. 2 RADIATOR SYSTEM

48
" I
45 L\ ‘ J %10

12 _P (ENG:{E?
’ 8

(ENGINE)

2

38 39 3834 37

¢ ' @—35—
(EN?NE) ) W . ’ \‘ 4 36_
19— (\U\gﬁ% 1 ENGIND
i DS ST
L M
43

1752-102 -0100

TYPE OF MODEL
SZ330

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

1 |1741-102-610-10 RADIATOR ASSY

1
-236
1A[1752-102-310-00 RADIATOR ASSY !

2 11650-102-202-10 |CAP !

1

3 [1740-102-502-10 [PROTECTOR ok

3A[1752-102-311-00 PROTECTOR g

1740-102-503-00 |(GUIDE/LH !

1740-102-504-00 GUIDE/RH

1740-102-505-00 [PACKING

4
5
6 [1703-102-203-00 SCREW/P
7
8

1752-102-005-00 INSULATOR/15X15X280

9 [1752-102-006-00 INSULATOR/15X15X140

10 |1752-102-007-00 INSULATOR/15X15X650

11 |1752-102-001-00 HOSE/RADIATOR/UPPER

12 |J061-236-044-00 CLAMP/WIRE/36-44

13 |J061-230-038-00 CLAMP/WIRE/30-38

14 [1752-102-002-00 HOSE/RADIATOR/LOWER

15 |J061-230-038-00 CLAMP/WIRE/30-38

16 |J061-236-044-00 CLAMP/WIRE/36-44

17 |11617-102-007-00 |CLAMP

18 |1752-102-011-00 HOSE/350

19 [J061-210-015-00 CLAMP/WIRE/10-15

20 {1560-104-010-40 CONNECTOR

21 |1424-101-203-00 [PLUG

22 [1424-101-204-00 PACKING

23 [1636-102-012-00 [COLLAR/09X13X28

24 |V211-360-805-50 BOLT/M8X55

25 [3666-202-005-00 PROTECTOR

.
=Y )[R P N L U N - Y )[Ry Q) i [ [, [ Y I IS IR i

T

25A|3666-202-005-10 [PAD/50

26 |1376-402-003-00 BAND,WIRE/140

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| N| K| K| k| K| K| ¥ *| % XOW®R

©
= DO
[

27 |1752-102-210-00 SHROUD COMP




(ENGINE)

—e O
2

(ENGINE)

23 19)/

20% 24 (ENG]NE) 17

ENGIND (g e ]
t 184 QQT i

19—+ N
|~

1752-102 -0100

FIG. 2 RADIATOR SYSTEM

17-1

)_17 1A

I
38

I
39 3834 37

' @—35—
| 36—

50
\l
40
(ENGINE)
@ﬁ 7
i
43

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

28

1675-102-002-00

INSULATOR

2

29

1752-102-004-00

INSULATOR/1100

30

1705-102-014-00

TRIM/130

31

V210-360-602-00

BOLT/SP

32

17562-102-008-00

INSULATOR/20X20X40

33

1690-102-210-00

RESERVETANK ASSY

34

1690-102-212-00

CAP

35

1690-102-213-00

PACKING

36

1690-102-214-00

HOSE/RUBBER

37

1690-102-215-00

HOSE/RUBBER

38

1690-102-216-00

CLUMP

39

1690-102-217-00

HOSE/RUBBER

40

1650-658-333-00

BRACKET

41

V210-360-601-60

BOLT(SP)/M6X16

42

1752-102-250-00

STAY/TANK = COMP

43

V211-261-002-50

BOLT(S) M10X25

44

V201-260-803-50

BOLT/M 8X35

45

4101-102-038-00

WASHER/24X9X3.2

46

1423-616-004-00

CUSHION/RUBBER/10X25

47

1421-603-004-00

BUSH,LEVER

48

V304-260-008-00

NUT

49

1752-102-270-00

PLATE/LOWER COMP

.
HNNPNNNHNHHNHHHHH;NPHH
0

o
=
o

49A

1752-102-270-10

PLATE/LOWER COMP

50

V211-260-802-50

BOLT/S

B k| K| K| k| k| K| X k| k| K| K| K| k| k| K| K| k| K| K| X ¥ ¥ X OAOWXR

2]
Pgl—l




58

1752-103 -0100

FIG. 3 MUFFLER SYSTEM

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | sz330 clLlp

1 [1752-103-200-00 MUFFLER COMP *| ke

1A|1752-103-200-10 MUFFLER COMP * | 1

2 [1594-105-001-00 GASKET * | b

2A|1596-105-001-00 GASKET * | gk

3 |V203-361-003-00 BOLT * 2

4 |V401-160-010-00 WASHER,SP/M10 * 2

5 *

V211-660-802-00

BOLT/8X20

2




1

&,

1752-104 -0100

FIG. 4 CLEANER(AIR)SYSTEM

(ENGINE)

g

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1650-104

-200

-10

CLEANER/AIR ASSY

1650-104

-210

-00

COVER ASSY

1650-104

-201

-00

CLIP

1650-104

-203

-10

ELEMENT ASSY

1544-104

-205

-00

VALVE

1614-104-

001-

00

BAND/CLEANER

'
S;.-a.-..-.w.-a.-a

1614-104-

001-

10

BAND/CLEANER

>
T ©

1677-104-

001-

00

PIPE/CLEANER/INLET

J061-247-

055-

00

CLAMP/WIRE/47-55

1678-104-

002-

00

HOSE/CLEANER/OUTLET

J061-252-

063-

00

CLAMP/WIRE/52-63

1752-104

-200

-00

BRACKET/CLEANER COMP

1427-111

-229

-00

CUSHION,RUBBER

V362-260-008-00

NUT/WASHER

V211-660-802-00

BOLT/8X20

% K| K| k| K| K| K| K| X| K| X k| ¥ X X[OTR

Nl—‘Nl—lNl—ll—ll—‘gl—‘




60

1752-105 -0100

FIG. 5§ PUMP(FUEL)SYSTEM

25

26 @vy»

Ioe

(>
ﬁm\‘
$+—21

)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

mleNe

= RO

REMARKS

1 11716-105-200-00

FILTER/FUEL ASSY

1A[1716-105-200-10

FILTER/FUEL ASSY

1444-102-202-00

LEVER

1415-102-007-00

SPRING,VALVE

V720-102-401-00

O-RING/P10A

VIS

1440-103-201-00

CAP

1444-102-204-00

NUT,RING

2
3
4
5 11415-102-008-00
6
7
8

V720-103-504-40

0O-RING/P44

9 [1672-105-211-00

ELEMENT

10 |1572-102-003-00

BOLT/M06X08/APSET

11 |1415-102-013-00

PACKING

12 [V201-260-806-50

BOLT/M 8X65

13 [V401-160-008-00

WASHER,SP/M 8

14 [V411-260-008-00

WASHER,PL/M 8

15 {3829-311-200-00

PUMP/FUEL  ASSY

16 [V210-360-601-20

BOLT,SEMS

17 |1752-105-005-00

HOSE/06X10X620

18 {1427-111-007-00

HOSE/220 ASSY

19 [J061-210-012-00

CLAMP/WIRE/10-12

20 |J062-104-111-00

CLIP/HOSE/10.4-11.1

21 |J062-111-120-00

CLIP/HOSE/11.1-12

22 |J062-111-120-00

CLIP/HOSE/11.1-12

23 |1752-105-210-00 PLATE/PUMP COMP
24 |[V211-260-801-60 [BOLT,SEMS (S) M8X16
25 |1560-111-007-00 HOSE/500

26 |J062-087-093-00

CLIP/HOSE/8.7-9.3

27 |J062-104-111-00

CLIP/HOSE/10.4-11.1

28 [1752-105-200-00

PLATE COMP

29 |V211-561-002-50

BOLT/M10X25

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X k| % XOW®R

[ I
HD—'D—'D—'D—'NI—‘NND—'D—'NHNHHHHNNHHHHHHHH&H&H
S




FIG. 6 TANK(FUEL)SYSTEM

1752-111 -0100

61

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | 52330 clLlp
1 [1752-111-001-00 [TANK/FUEL * !
2 |V211-360-802-50 BOLT/SP * 4
3 |1557-312-241-00 [FORK * 2
4 |3676-310-210-00 GAUGE/FUEL ASSY * !
5 [1416-621-037-00 PACKING/RUBBER * !
6 [1617-730-005-00 NUT/WASHER * 5
7 |1742-111-220-00 [CAP/TANK/NONLEA ASSY | * | .14
7A|1729-111-280-10 [CAP/TANK/NONLEA ASSY | * | &
8 [1729-111-283-00 PLATE * 1
9 [1729-111-284-00 PACKING * 1
10 |[1560-111-003-20 [COVER * !




62

1752-112 -0100

FIG. 7 BATTERY SYSTEM

3—
4— /

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

1684-112-300-20

BATTERY/55B24R/ ASSY

1

1675-112-002-00

BOLT/BATTERY

V301-260-006-00

NUT/M6

V360-260-006-00

INUT/M6

17562-112-220-00

BASE/BATTERY COMP

V211-561-002-50

BOLT/M10X25

% | %| X k| %| X X[OTR

2
2
2
1
4
1

OO N

1752-112-001-00

COVER/BATTERY




FIG. 8 LEVER(ACCELERATOR)SYSTEM

1752-117 -0100

(ENGINE)

\F

63

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1752-117-200

-00

LEVER/ACCELERATOR

1

1646-116-051

-10

GRIP/THROTTLE

1

QDN =

1600-505-007

-00

LINING/13X50X3

-636

¥\

A[1600-505-007

-10

LINING/13X50X03

637-

1593-117-003

-10

SPRING,DISK

V411-260-010

-00

WASHER/M10

V304-260-010

-00

NUT

1752-117-210

-00

CABLE/ACCELERATOR

V411-260-006

-00

WASHER / M6

% K| K| k| K| K| X ¥ ¥ X OAW®R

D | M N R =PRI

© (00|30 |0t |~

V500-162-501

-50

PIN,SPLIT/2.5X15




64

1752-120 -0100

FIG.

9 SHAFT(INPUT)SYSTEM

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

1752-120-200-00

SHAFT/INPUT SET

1

1752-120-201-00

JOINT/UNIVERSAL ASSY

1752-120-202-00

SLEEVE/YOKE

1752-120-203-00

SHAFT/YOKE

1752-120-204-00

CLAMP/YOKE

1752-120-205-00

FLANGE/YOKE

1752-120-206-00

INIPPLE/GREASE

V203-361-002-50

BOLT

V401-160-010-00

WASHER,SP/M10

e I S I Y Y B B Y N

Slwoloo|~a o |on|ix | |po |~

V211-560-803-00

BOLT/M8X30

% | K| k| k| K| K| K| ¥ ¥ X OW®R




FIG. 10 PUMP(HST)SYSTEM(1/5)

1752-202 -0100

17~27-PLEASE SEE 2/5 PAGE

65

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

REMARKS

an -~
aloNe]
=7 Q

1 11752-202-200-

00

PUMP ASSY

1752-202-200-

10

PUMP SET

1
-360
1

1752-202-211-

00

HOUSING/PTO

17562-202-212-

00

HOUSING/INPUT

17562-202-213-

00

SPACER

00

PACKING

1752-202-215-

00

RING

1752-202-216-

00

PIN

2
3
4
5 11752-202-214-
6
7
8

1752-202-217-

00

PLUG

9 |17562-202-218-

00

RING/O

10 |1752-202-219-

00

SEAL/OIL

11 |1752-202-221-

00

BOLT

12 |1752-202-222-

00

BOLT

- [
ODNNHHANHNHHE
.

13 |1752-202-450-

00

PUMP/KPL/13CRZ ASSY

.
l—‘gl—‘
=1

FIG 049

1752-202-450-

10

PUMP/KPL/13CRZ ASSY

o
=)
n

1 FIG 049

14 [1752-202-470-

00

PUMP/KPL/13ALZ ASSY

.
B
<3

FIG 050

17562-202-470-

10

PUMP/KPL/13ALZ ASSY

]
._'ll—‘

1 FIG 050

15 |117562-202-231-

00

RING/O

[

16 |17562-202-232-

00

BOLT

17 11752-202-241-

00

PLUG

18 [1752-202-510-

00

PUMP/BODY COMP

19 [1752-202-511-

00

ORIFICE/1.0

20 |1752-202-512-

00

KEY

21 |1752-202-513-

00

RING/O

22 |1752-202-514-

00

PIN

23 |1752-202-515-

00

PLUG

24 11752-202-516-

00

RING/O

26 |1752-202-517-

00

RING/O

26 |1752-202-242-

00

STOPPER

27 11752-202-531-

00

PIPE/SHORT

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R

e e R e e e e G




66

FIG. 10 PUMP(HST)SYSTEM(2/5)

1752-202 -0100

52~57-PLEASE SEE 3/5 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

28

1752-

202-532-00

PIPE/LONG

1

29

1752-

202-533-00

GASKET

30

1752-

202-534-00

GASKET

31

1752-

202-535-00

BOLT/JOINT/8

32

1752-

202-536-00

BOLT/JOINT/10

33

1752-

202-571-00

FILTER/OIL

34

1752-

202-572-00

JOINT/STRAINER

35

1752-

202-550-00

VALVE/RELIEF ASSY

36

1752-

202-551-00

RING/O

37

1752-

202-552-00

WASHER

38

1752-

202-553-00

RING/O

39

1752-

202-560-00

VALVE ASSY

40

1752-

202-561-00

SPRING

41

1752-

202-562-00

RING/O

42

1752-

202-243-00

PIPE

43

1752-

202-244-00

RING/O

44

1752-

202-245-00

RING/O

45

1752-

202-246-00

BOLT

46

1752-

202-247-00

BOLT

47

1752-

202-248-00

BOLT

48

1752-

202-540-00

VALVE/REDUCE COMP

49

1752-

202-541-00

SPRING

50

1752-

202-542-00

PLUG

51

1752-

202-543-00

RING/O

52

1752-

202-261-00

GEAR/DRIVE

53

1752-

202-262-00

GEAR/DRIVE

54

1752-

202-263-00

SHAFT/INPUT

55

1752-

202-264-00

R.B.B

56

1752-

202-580-00

CLUTCH/CYLINDER COMP

57

1752-

202-581-00

CLUTCH/CYLINDER

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X k| % XOW®R

G e e B ) B e I e T el B el B - el e B e e e e e ) B e B e R R e e L TN N




FIG. 10 PUMP(HST)SYSTEM(3/5)
3

A

84~87-PLEASEE SEE 4/5 PASE

1752-202 -0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

68 |1752-202-

582-

00

PISTON/CLUTCH

59 |1752-202-

583-

00

DISC/FRICTION

60 |1752-202-

584-

00

PLATE/1.2

61 [1752-202-

585-

00

PLATE/3.2

62 [1752-202-

586-

00

RING/D/80

63 [1752-202-

587-

00

SPRING/RETURN

64 |1752-202-

588-

00

WASHER/34X48X2

656 |1752-202-

589-

00

RING/34

66 |1752-202-

591-

00

RING/80

67 |1752-202-

271-

00

SHAFT/PTO

68 [1752-202-

272-

00

COLLAR

69 [1752-202-

273-

00

GEAR/PTO/47T

70 |1752-202-

274-

00

ROD

71 |1752-202-

275-

00

RING/SEAL

72 |1752-202-

276-

00

RING

73 |1752-202-

277-

00

KEY

74 [1752-202-

278-

00

R.B.B

75 [1752-202-

279-

00

R.B.B

76 [17562-202-

281-

00

SCREW

77 |17562-202-

290-

00

BRAKE/INERTIA ASSY

78 11752-202-

291-

00

PLATE/A

79 11752-202-

292-

00

PLATE/B

80 |1752-202-

293-

00

PLATE/C

81 |[1752-202-

294-

00

PLATE/FRICTION

82 |1752-202-

295-

00

SPACER/73X87X3

83 |[1752-202-

401-

00

COVER/PTO

H$H$W$H$H$N$Hl—ll—lCADl—ll—‘NCADl—ll—ll—ll—ll—‘l—‘l—‘l—‘l—lUIO'!l—‘

84 |1752-202-

402-

00

PACKING

85 |1752-202-611-

00

PLUG

86 |1752-202-612-

00

SPRING/PTO

87 117562-202-613-

00

VALVE

% | K| k| k| K| K| k| k| N | K| K| k| N| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R

o R =




68 FIG. 10 PUMP(HST)SYSTEM(4/5)

106~111-PLAEASE SEE 5/5 PAGE

96

1752-202 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

88

1752

-202-614-00

SHIM

89

1752

-202-615-00

RING/O

90

1752

-202-403-00

PISTON

91

1752

-202-404-00

COLLAR

92

1752

-202-405-00

SPRING

93

1752

-202-406-00

COVER/ACC

94

1752

-202-407-00

GASKET

95

1752

-202-408-00

PLUG

96

1752

-202-409-00

BOLT

97

1752

-202-411-00

BOLT

98

1752

-202-420-00

VALVE/SOLENOID ASSY

99

1752

-202-620-00

SOLENOID ASSY

100

1752

-202-641-00

NUT

101

1752

-202-642-00

RING/O

102

1752

-202-621-00

GASKET

103

1752

-202-622-00

RING/O

104

1752

-202-630-00

VALVE ASSY

105

1752

-202-631-00

SPRING

106

1752

-202-310-00

BRACKET/LH COMP

o

106A

1752

-202-310-20

BRACKET/LH COMP

.
HgHHHHHHHHH@NAHHHHHHN

107

V211

-561-002-50

BOLT/M10X25

108

V211

-661-002-50

BOLT 7T(SP)

108A

V211

-661-003-00

BOLT/SP

.

S
"

[N SN
© <

g
]
i

109

1752

-202-320-00

BRACKET/RH COMP

109A

1752

-202-320-20

BRACKET/RH COMP

110

V211

-561-002-50

BOLT/M10X25

W
N,

"*o'-‘aa'-‘
O <

111

V211

-661-002-50

BOLT 7T(SP)

-469

111A

V211

-661-003-00

BOLT/SP

470-

112

V304

-460-010-00

NUT/M10

113

V401

-160-010-00

WASHER,SP/M10

% | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| %k| K| K| k| k| K| ¥ ¥ % X|OW®R




1752-202 -0100

FIG. 10 PUMP(HST)SYSTEM(5/5)

69

KEY

PART CODE

DESCRIPTION

L (@Na-N ]

TYPE OF MODEL

SZ7330

moan

=7 Q

REMARKS

114

V411-260-010-00

WASHER/M10

2




70

1752-271 -0100

FIG. 11 LINK(HST)SYSTEM
5

?—9

T» 0
| 17-4

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
SZ330

A= -
=on
=RQ

REMARKS

1752-

271-210-00

ARM/RETURN COMP

2

1752-

271-002-00

IPIN/08X20

.
oo
<3

1620-

313-004-00

IPIN/08X19

4101-

102-038-00

WASHER/24X9X3.2

V500-

162-502-00

PIN,SPLIT/2.5X20

W201-361-008-00

BOLT

1752-

271-003-00

SPRING/HC040

V304-

260-010-00

NUT

1646-

640-580-00

DAMPER/OIL  ASSY

V304-

260-008-00

NUT

V401-

160-008-00

WASHER,SP/M 8

V411-

260-008-00

WASHER,PL/M 8

V500-

162-502-00

PIN,SPLIT/2.5X20

1646-

640-008-10

COLLAR/09X14X09

| K| K| k| K| K| K| k| k| X| K| k| * XOW®R

"
mmmmmmmmmmmgm
v




1752-272 -0100

FIG. 12 LEVERHST)SYSTEM

71

TYPE OF MODEL

S I1|C|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | s2330 clilp
1 [1752-272-200-10 LEVER/RUNNING/L COMP | * 1
2 |[V211-660-802-50 BOLT/M8X25 * 2
3 |1752-272-220-00 LEVER/NEUTRAL COMP | * | i,
3A|1752-272-220-20 LEVER/NEUTRAL COMP | *| ¢ 1
3B|1752-272-530-00 LEVER/NEUTRAL/L COMP | * | :do
4 |1752-272-002-00 (GRIP * !
5 |[W201-360-805-50 BOLT * 1
6 |[V304-260-008-00 NUT * 1
7 |V201-361-004-50 BOLT/M10X45 *| Gl
7A|V201-461-005-50 BOLT/M10X55 * |
8 [1376-121-001-00 WASHER/11X22X3 * | G2
9 [V304-460-010-00 NUT/M10 * 2
10 [2140-730-001-00 CAP/RUBBER/15A * !
11 [1752-272-230-00 ARM/HST/LH * !
12 |[V411-260-018-00 WASHER,PL/M18 * 2
13 |1752-272-250-00 ROD/LH COMP * !
14 |1656-664-002-00 JOINT/BALL/RH ASSY * !
15 |1752-272-006-00 JOINT/BALL/LH ASSY * !
16 |V334-260-010-00 NUT/M10 * 8
17 |V401-160-010-00 WASHER,SP/M10 * 2
18 |1752-272-007-00 NUT/LH/M10X1.25 * !
19 [1752-272-210-10 LEVER/RUNNING/R COMP | * 1
20 [V211-660-802-50 BOLT/M8X25 * 2
21 |1752-272-220-00 LEVER/NEUTRAL COMP | * | i,
21A|1752-272-220-20 LEVER/NEUTRAL COMP | * | ¢ 1
21B|1752-272-540-00 LEVER/NEUTRAL/R COMP | * | /4.
22 [1752-272-002-00 GRIP * !
23 |[W201-360-805-50 BOLT * !
24 |[V304-260-008-00 NUT * !
25 |[V201-361-004-50 BOLT/M10X45 | Ll




& FIG. 12 LEVER(HST)SYSTEM

1752-272 -0100

TYPE OF MODEL
SZ330

A= -
=on
=RQ

KEY PART CODE DESCRIPTION REMARKS

25A|V201-461-005-50 BOLT/M10X55 i

26 [1376-121-001-00 WASHER/11X22X3 o2y

27 |V304-460-010-00 NUT/M10

28 [2140-730-001-00 ICAP/RUBBER/15A

29 |1752-272-240-00 ARM/HST/RH COMP

30 [1752-272-260-00 ROD/RH COMP

31 [1656-664-002-00 JOINT/BALL/RH ASSY

32 [1752-272-006-00 JOINT/BALL/LH ASSY

33 |V334-260-010-00 NUT/M10

34 |[V401-160-010-00 WASHER,SP/M10

35 11752-272-007-00 NUT/LH/M10X1.25

36 11752-272-400-00 TUBE ASSY

37 [3659-203-204-10 BUSH/17X19X15

38 11752-272-410-00 TUBE ASSY

39 [3659-203-204-10 BUSH/17X19X15

40 [1752-272-300-00 BAR COMP

41 [1752-272-009-00 PLATE

42 |[V211-260-802-00 BOLT/S

43 [1752-272-290-00 ROD/95 COMP

44 |1656-664-002-00 JOINT/BALL/RH ASSY

45 [1752-272-006-00 JOINT/BALL/LH ASSY

46 |[V334-260-010-00 NUT/M10

47 |V401-160-010-00 WASHER,SP/M10

48 |[V760-150-000-00 NIPPLE,GREASE

49 |[V762-150-000-00 NIPPLE,GREASE/B-M6F

50 |1752-272-007-00 NUT/LH/M10X1.25

51 |1752-272-340-00 [PLATE COMP

.
:NNH&»&QNNN»&HHNHNHHN@HHHHI—lNl\')

ot

51A11752-272-340-10 [PLATE COMP

52 |[V211-660-802-50 BOLT/M8X25

% | K| k| k| %| K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ k| % XOW®R

=
S o
w

53 [1752-272-450-00 PLATE COMP

D
o
N




FIG. 12 LEVERHST)SYSTEM

1752-272 -0100

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | $2330 clLlp
54 |V210-360-602-50 BOLT/SP * 2327.
*

55 [3610-631-002-00 HANGER,SUPPORT A




7 FIG. 13 BOLT(AXLE/REAR)SYSTEM

1752-306 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | SZ330 cliul|Pp
1 [1725-308-003-10 BOLT/M12X1.5 * | 8,
* 10

1A[1725-308-003-20 BOLT/M12X1.5 Ry 1




FIG. 14 MOTORHST)SYSTEM(1/2)
2~28-PLEASE SEE NEXT PAGE

¢— 44 . 2
& i
1A 39

1752-307 -0100

TYPE OF MODEL
SZ7330

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

1752-307-200-00 MOTOR ASSY -360

1752-307-200-10 MOTOR SET

o
=
'
—

3

1752-307-230-00 MOTOR/KML  ASSY

1752-307-231-00 [SEAL/OIL

1752-307-232-00 [PIN

1752-307-233-00 BOLT

1752-307-234-00 [PACKING

1752-307-240-00 BRAKE ASSY

1752-307-241-00 SPRING/BRAKE

coooqoscn.hwm':;»a

1752-307-242-00 COVER/BRAKE COMP

10 [1752-307-243-00 DRUM/BRAKE COMP

11 [1752-307-244-00 SHOE/BRAKE SET

12 [1752-307-211-00 |CASE/BRAKE

13 [1752-307-213-00 WASHER

14 |1752-307-214-00 KEY

156 |1752-307-215-00 RING/O

16 |1752-307-216-00 RING/O

17 |1752-307-217-00 RING/O

18 [1752-307-218-00 BOLT

19 [1752-307-219-00 BOLT

20 |1752-307-221-00 BOLT

21 |1752-307-222-00 NUT

22 |1752-307-260-00 BOLT/DRAIN

23 |1752-307-262-00 RING/O

24 |1752-307-251-00 |ICASE/AXLE/OUT

25 |1752-307-252-00 [CASE/AXLE/IN

'
N N N NNNE R O N NN DR NN NN NN NN DN

o
=2
=1

26 [1752-307-253-00 PACKING

26A|1752-307-253-10 PACKING

27 |1752-307-254-00 [PIN

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAWXR

R
[34] nh'_l‘N
—

28 [1752-307-255-00 PLUG




76

FIG. 14 MOTOR(HST)SYSTEM(2/2)

1752-307 -0100

40~44-PLEASE SEE PRECEDING PAGE (1/2)

Ak
1A 39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

29

17562-307-256-00

RING/O

2

30

17562-307-257-00

BOLT

—
o]

31

17562-307-271-00

R.B.B

32

1752-307-272-00

SEAL/OIL

33

17562-307-273-00

SHAFT/9T

34

1752-307-274-00

GEAR/32T

35

17562-307-275-00

GEAR/51T

36

17562-307-276-00

SHAFT/AXLE

37

17562-307-277-00

RING

38

17562-307-278-00

R.B.B

39

1752-307-279-00

R.B.B

WD DN DN DN N N DN D

40

V201-361-005-50

BOLT

Juy
[}

41

V401-160-010-00

WASHER,SP/M10

—
»

42

V411-260-010-00

WASHER/M10

v &

43

17562-307-001-00

PLATE/L/44X92

44

V211-360-802-00

BOLT/SP

N | K| K| k| %| K| K| k| N| K| K| k| X| X ¥ X|OT®R




FIG. 15 PEDAL(BRAKE)SYSTEM

1752-312 -0100

17-1 ‘ ﬁ,\
P 2 N Y

77

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1

1752-312-210-00

SHAFT/BRAKE COMP

1

2

1752-312-220-00

HUB/BRAKE/REAR COMP

2
-634

2A

1752-312-220-10

HUB/BRAKE/REAR COMP

2
635-
2

3

V530-160-602-80

PIN/GROOVE

-598

3A

V530-240-602-80

PIN/GROOVE

4

V760-150-000-00

NIPPLE,GREASE

2
599-
2

5

V401-160-006-00

WASHER,SP/M 6

2

6

1703-505-004-00

ROD/M08X420

-634

6A

1703-505-004-10

ROD/M08X420

H
N)cl‘N) [

7

3104-210-004-10

ROD/M08X72/LH

8

1444-122-002-00

TURNBUCKLE/M8

9

V304-260-008-00

NUT

10

1560-132-007-30

INUT/M8

11

1560-404-002-30

SPRING

12

V411-260-006-00

WASHER / M6

13

V500-162-001-50

PIN,SPLIT/2 X15

14

4136-405-002-00

SPRING/HEO074

15

1752-312-240-00

ARM/BRAKE COMP

16

V760-150-000-00

NIPPLE,GREASE

17

V401-160-006-00

WASHER,SP/M 6

18

V201-260-803-00

BOLT/M 8X30

19

V304-260-008-00

NUT

20

2142-572-008-00

WASHER/41X55X03

21

V706-140-040-00

RING/SNAP

22

1575-117-002-00

SPRING/95

23

17562-312-002-00

ROD/BRAKE

24

V411-260-008-00

WASHER,PL/M 8

25

V500-162-501-50

PIN,SPLIT/2.5X15

26

1752-312-230-00

PEDAL/BRAKE COMP

27

1524-122-001-00

PAD

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R

Lo I I T TR Y B Y ey Y e e Y e L S S S ST S




7 FIG. 15 PEDAL(BRAKE)SYSTEM

17‘1 90 BN

L 1771A //99’5\\*,\

1752-312 -0100

TYPE OF MODEL

S I|C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | 52330 clLlp
28 |V211-260-801-60 BOLT,SEMS (S) M8X16 * 1




1752-313 -0100

FIG. 16 BRAKE(PARKING)SYSTEM

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

aloNe]
=7 Q

REMARKS

1752-313-210-

00

LEVER/PARKING COMP

1

3600-201-013

-00

GRIP,BRAKE

V411-260-010-

00

WASHER/M10

V500-162-501-

50

PIN,SPLIT/2.5X15

*| % | ¥ ¥ kIO T @R

e e

O QO |

1752-313-001-

00

SPRING/HT013




80

1752-410 -0100

FIG. 17 FRAME SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

mleNe

= RO

REMARKS

1

1752-

410-200-10

FRAME/LOWER COMP

-
>

1752-

410-200-20

FRAME/LOWER COMP

1
-481
1
482-

o | = -

3666-

202-005-00

PROTECTOR

1
-130

P113-

201-007-00

TRIM/70

2

1752-

410-350-10

FRAME/SEAT  ASSY

3659-

203-204-10

BUSH/17X19X15

V211-

561-002-50

BOLT/M10X25

V211-

561-003-00

BOLT/M10X30

V760-

150-000-00

NIPPLE,GREASE

© 00|30 Ot~ ||

1752-

410-400-00

FRAME/FRONT COMP

.
R SESEN

1752-

410-400-10

FRAME/FRONT COMP

V201-

361-203-50

BOLT/M12X35

V304-

460-012-00

INUT/M12

V401-

160-012-00

WASHER,SP/M12

1752-

410-500-00

PLATE COMP

V211-

360-802-50

BOLT/SP

N | K| K| k| N| K| K| K| N| K| K| k| X| X ¥ X|OT®R




FIG. 18 AXLE(FRONT)SYSTEM

81

\}
S
: T
M ° 107
4B 9
4C
1752-433 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | 52330 clLlp
1 |1752-433-200-00 AXLE/FRONT ASSY * | A
1A|1752-433-200-10 AXLE/FRONT ASSY * |4 2
2 [1427-401-001-00 BUSH/20X24X30 * 2
3 |[V760-150-000-00 NIPPLE,GREASE * 8
4 |1752-433-001-00 PIN/PIVOT * |
4A|1752-433-001-10 [PIN/PIVOT * | by 1
4B|1752-433-001-20 [PIN/PIVOT * | A 1
4C|1752-433-001-30 [PIN/PIVOT * | o 1
5 |V411-260-016-00 WASHER / M16 * !
6 |[V327-261-216-00 NUT,CASTTLE/M16X1.5 * 1
7 |V500-163-002-50 PIN,SPLIT/3 X25 * !
8 [1752-433-002-00 PLATE/AXLE * 2
9 |V201-361-203-50 BOLT/M12X35 * 8
10 |[V401-160-012-00 WASHER,SP/M12 * 8




82

1752-441 -0100

FIG. 19 FORK(WHEEL)SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

1 |1752-441-240-00

FORK/WHEEL  COMP

-
>

1752-441-240-10

FORK/WHEEL COMP

2
-226
2

V635-113-200-60

BEARING

1752-441-006-00

SEAL/OIL

V411-260-024-00

WASHER

1614-432-001-00

INUT/M25

7947-205-011-00

SEAL,CAP/56

1752-441-002-00

COLLAR/17X20X10

1752-441-003-00

IPIN/17X211

© |00 |3 O Ot ||

V411-260-012-00

WASHER /M12

V401-160-012-00

WASHER,SP/M12

=
(=]

V304-260-012-00

NUT/M12

| K| K| k| K| K| K| K| k| % X X[OTR

)
mmmmpmmmmpg
B




FIG. 20 LEVER(LIFT)SYSTEM(1/2)
KEY23~28-PLEASE SEE 2/2 PAGE C} 8

17

L\16

15 13

1752-503 -0100

.
T

&

14

p

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

K216-012-000-00

ROTARY VALVE

1

FIG 048

3768-185-022-10

ADAPTER(908/PUMP)

2

1560-140-011-00

CONNECTOR

-330

1560-140-011-10

CONNECTOR

331-

V211-260-804-00

BOLT,SEMS

17562-503-007-00

ADAPTER

'
3.-&.-..-.
o

17562-503-007-10

ADAPTER

1752-504-220-00

HOSE/CP-CV  ASSY

P103-521-006-10

ELBOW/908  ASSY

V720-112-401-40

O-RING/P14

1752-504-240-00

PLATE COMP

V363-260-008-00

NUT/WASHER

1608-207-224-00

HUB/8X12X15

V411-260-008-00

WASHER,PL/M 8

V500-162-002-00

IPIN,SPLIT/2 X20

17562-504-300-00

PLATE/LIFT/MOWE ASSY

3656-115-002-00

BUSH/12X14X10

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

1544-219-005-00

KNOB,LEVER/12

17562-503-005-00

SPRING/HT021

o
l—ll—ll—ll—ll—lwl—ll—ll—ll—ll—ll—ll—ll—ll—lgl—l
T

3768-211-011-00

WASHER

'S
o
i

1716-601-009-00

TUBE/07X09X30

17562-503-210-00

BRACKET COMP

22A

17562-503-210-10

BRACKET COMP

TR =]

V211-260-802-00

BOLT/S

V201-361-002-50

BOLT/M10X25

V304-260-010-00

NUT

17562-554-003-00

STOPPER/DIAL

V210-360-602-00

BOLT/SP

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| K| X ¥ ¥ X|OAOW®R

| H| b Mo #EHQH -




84

1752-503 -0100

FIG. 20 LEVER(LIFT)SYSTEM(2/2)
KEY29~34-PLEASE SEE 1/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

28

1646

-640-

008-

10

COLLAR/09X14X09

2

29

K220

-002-

000-

00

VALVE/CHECK ASSY

30

V720

-112-

401-

40

O-RING/P14

31

P112

-521-

200-

00

ELBOW/908  ASSY

32

V720

-102-

401-

40

O-RING/P14

33

1752

-503-

008-

00

HOSE/150

34

J061

-116-

025-

00

CLAMP/WORM/16-25

| %| K| k| %| X X[OTR

[ T A A




1752-504 -0100

FIG. 21 CYLINDER(LIFT)SY

STEM

85

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

K182-032-

000-

00

CYLINDER ASSY

K182-032-

001-

00

PISTON

K182-002-

002-

00

STOPPER,PISTON

K182-032-

002-

00

ROD PACKING

K182-032-

003-

00

DUST/SEAL

3676-374-

005-

00

ADAPTOR/908

17562-504-

230-

00

HOSE/CV-CYL ASSY

(o RENRIorNIe B R VLRI AN

3746-185-

014-

00

BAND,HOSE

9 [2194-128-

002-

00

IPIN/15X118

10 |13650-780-

022-

00

WASHER/16X28X5

11 |3651-151-

522-

00

COLLAR/16X22X53

12 |117562-504-

002-

00

IPIN/15X68

13 |[V411-260-

014-

00

WASHER,PL/M14

'
gNl—ll—ll—ll—ll—‘l—‘l—‘l—‘l—ll—ll—‘l—‘

1427-601-

003-

00

WASHER/15X24X2

T O

14 |V500-163-

002-

50

PIN,SPLIT/3 X25

% % K| k| K| K| K| k| N| K| X k| ¥ X X[OWR

b
NON




56 FIG. 22 PIPING(SUCTION)SYSTEM(1/2)
8

5 KEY1~3-PLEASE SEE 2/2 PAGE
1752-508 -0100

TYPE OF MODEL
SZ330

I1C|G
KEY PART CODE DESCRIPTION T|O |R REMARKS
C[L|P

1752-508-001-00 [HOSE/SUCTION 1

J061-120-032-00 CLAMP/WORM/20-32

1342-402-006-00 BAND/WIRE/250

1752-508-011-00 HOSE/550

J061-116-025-00 CLAMP/WORM/16-25

3650-261-001-00 (CLAMP/25X50

o
o]
v

V211-360-802-00 BOLT/SP

o
|00
v

P112-521-200-00 ELBOW/908 ASSY

© |00 |3 | |OT x| N

V720-102-401-40 O-RING/P14

10 |1752-508-005-00 HOSE/DRAIN/MOTER

11 |J061-116-025-00 CLAMP/WORM/16-25

.
D D = N NP M = = N

=
N
'y

12 11593-623-003-00 BAND

12A|3737-172-010-00 [BAND/202

13 |P112-521-200-00 ELBOW/908  ASSY

14 [V720-102-401-40 O-RING/P14

15 |3670-354-003-00 HOSE/610

16 |J061-116-025-00 CLAMP/WORM/16-25

17 |11518-786-508-00 |CLIPB

18 |V211-360-802-00 BOLT/SP

o—li—li—lNi—lmmsw
b

19 |1752-508-350-00 PIPE/COOLER/LH COMP

20 |V211-260-801-60 BOLT,SEMS (S) M8X16

.
Hc"‘,.-
o

21 |V211-360-802-00 BOLT/SP

.
%
T ©

21A|V211-360-802-00 BOLT/SP

i
=]

22 |1752-508-003-00 HOSE/COOLER/2ND

23 |J061-116-025-00 CLAMP/WORM/16-25

24 |3817-358-200-00 [COOLER/OIL

25 |V211-260-802-00 BOLT/S

26 |1440-602-003-00 GROMMET/25X31X2

27 |1752-508-360-00 PIPE/COOLER/RH COMP

% | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ * XOW®R

[T S SN

28 |V211-260-801-60 BOLT,SEMS (S) M8X16




FIG. 22 PIPING(SUCTION)SYSTEM(2/2)
KEY29~34, 40-PLEASE SEE 1/2 PAGE

1752-508 -0100

2

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

29

3670-354-003-00

HOSE/610

1

30

J061-116-025-00

CLAMP/WORM/16-25

31

1518-786-508-00

CLIP B

32

V211-360-802-00

BOLT/SP

33

P112-521-200-00

ELBOW/908  ASSY

34

V720-102-401-40

O-RING/P14

35

17562-508-007-10

HOSE/DRAIN

36

J061-120-032-00

CLAMP/WORM/20-32

37

3659-354-001-10

ADAPTOR/908PF1/2ASSY

38

V720-102-401-80

O-RING/P18

39

1342-402-006-00

BAND/WIRE/250

40

1364-301-003-00

CAP,HANDLE

| K| K| K| k| K| K| X k| k| X X[OWR

WO | | D | | | | e DD




88

FIG. 23 PIPING(DELIVERY)SYSTEM

1752-509 -0100

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
¢ | 52330 P
1 |1752-509-250-00 HOSE/F/LH  ASSY * 1
2 [1752-509-310-00 ADAPTER/90/G/1/ ASSY * 2
3 [1752-509-302-00 RING/O * 2
4 [1752-509-260-00 HOSE/R/LH ASSY * !
5 [1752-509-300-00 ADAPTER/90/G/1/ ASSY * 2
6 [1752-509-302-00 RING/O * 2
7 11752-509-270-00 HOSE/F/RH  ASSY * 1
8 [1752-509-310-00 ADAPTER/90/G/1/ ASSY * 2
9 [1752-509-302-00 RING/O * 2
10 |{1752-509-280-00 HOSE/R/RH  ASSY * 1
11 |1752-509-300-00 ADAPTER/90/G/1/ ASSY * 2
12 |1752-509-302-00 RING/O * 2




FIG. 24 TANK(OIL)SYSTEM

89

1752-531 -0100 <
S |TYPEOFMODEL| I | C
KEY PART CODE DESCRIPTION P T|O REMARKS
¢ | 52330 clL

1 [1752-531-200-00 TANK/OIL  COMP |k

1A [1752-531-200-10 TANK/OIL  COMP * | e 3
1B|[1752-531-200-20 TANK/OIL  COMP * | el 1

2 |3630-310-001-00 [PLUG,DRAIN * | ko
2A|P117-701-250-00 ELBOW/908  ASSY * | b
2B|1752-531-250-00 ADAPTER/908/G3/ ASSY * |

3 |V720-112-401-40 |O-RING/P14 *| by
3A|V720-112-401-40 |0-RING/P14 * | eda

4 |V721-103-102-50 O-RING/G25 | A
4A[1725-203-210-00 [PLUG/G3/8  ASSY * | o

5 |V720-112-401-40 |O-RING/P14 * | o

6 [1518-407-240-00 (CAP,OIL(B)ASSY * | L
6A[1518-407-240-10 |CAP,OIL/A * | 1

7 |1518-306-203-00 [PACKING * b
7A|1518-306-203-10 [PACKING * | 4o

8 |V211-360-802-50 BOLT/SP | 4

9 [1752-531-240-00 PLATE/TANK COMP ¥ 2

10 |[V211-261-003-00 BOLT(S) M10X30 | 4




20 FIG. 25 LINK(MOWER)SYSTEM

21A
1752-553 -0100

TYPE OF MODEL
SZ330

KEY PART CODE DESCRIPTION

= RO

REMARKS

1752-553-210-00 SHAFT/LIFT COMP !

1752-553-001-00 HUB/28X45X30

V762-150-000-00 NITPPLE,GREASE/B-M6F

1752-553-220-10 ARM/FRONT/LH COMP

1752-553-240-10 ARM/FRONT/RH COMP

8654-501-047-00 [PIN/16X124

8654-501-048-00 SPRING/HC056

V580-140-504-00 [PIN,SPRING/5 X40 W

© |00 |3 | |OT x| N

7963-611-003-00 [PIN/12X48

10 |V500-163-002-00 |PIN,SPLIT/3 X20

11 |1752-553-230-10 ARM/REAR/LH COMP

12 |1752-553-250-10 ARM/REAR/RH COMP

13 [8654-501-047-00 [PIN/16X124

14 |8654-501-048-00 SPRING/HCO056

15 |V580-140-504-00 |PIN,SPRING/5 X40 W

16 |V760-150-000-00 NIPPLE,GREASE

17 [1752-553-002-00 HUB/13X22X60

18 |V201-361-208-50 BOLT

19 |V401-160-012-00 WASHER,SP/M12

20 |1752-553-260-00 ROD/LINK COMP

21 |1752-553-004-00 [PIN/25X45

.
N;NNNNNNNNNHH»&»&NNNHHNN

=)

21A|1752-553-004-10 [PIN/25X45

=
o
]
v
—

22 |1725-553-001-00 |[COLLAR/16X22X20

22A|1752-553-005-00 |[COLLAR/16X25X20

22B|1752-553-005-10 |[COLLAR/16X25X20

23 |V334-460-016-00 INUT

24 |3814-221-004-00 [PIN/15X61

25 |V411-260-014-00 WASHER,PL/M14

% | K| k| k| | K| K| k| N| % K| k| %| K| K| K| k| %| K| K| K| K| K| K| k| K| X| ¥ X|OT®R

26 |[V500-163-002-50 [PIN,SPLIT/3 X25




1752-554A-0100

FIG. 26 ADJUST(HEIGHT)SYSTEM

91

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

17562-554-

210-

00

PLATE/ADJUST COMP

1

2188-336-

003-

00

IPIN/15X108

V411-260-

014-

WASHER,PL/M14

V500-163-

002-

50

PIN,SPLIT/3 X25

1752-554-

230-

00

DIAL/GAUGE COMP

1752-554-

055-

00

LABEL/DIAL

3676-155-

002-

00

IPIN/08X60

(o RENRIorNIe B R VLRI AN

V411-260-

008-

00

WASHER,PL/M 8

9 |[V500-162-

501-

50

PIN,SPLIT/2.5X15

10 [1752-554-

003-

00

STOPPER/DIAL

11 |V210-360-

601-

20

BOLT,SEMS

12 |117562-554-

220-

CABLE/GAUGE ASSY

13 |[V411-260-

008-

00

WASHER,PL/M 8

14 |V500-162-

501-

50

PIN,SPLIT/2.5X15

% % K| k| K| K| K| k| N| K| X k| ¥ ¥ X[OWR

e T I NI S R N B e ey e Y B ey B e e i e

15 |11376-402-

003-

00

BAND,WIRE/140




92

1752-555 -0100

FIG. 27 JACK UP SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

1752-

555-210-00

SCREW/LH/TR20 COMP

1752-

555-230-00

TUBE/LH/TR20 COMP

V580-

140-302-00

PIN/SPRING

1752-

555-220-00

STAND/LIFT COMP

2186-

124-057-10

IPIN/12X55

V411-

260-012-00

WASHER /M12

V500-

162-502-00

PIN,SPLIT/2.5X20

V610-

115-110-40

BEARING,TB/51104

© |00 |3 | |OT x| N

7981-

501-001-00

COVER, THRUST

1752-

555-250-10

COVER/JACK COMP

V760-

150-000-00

NIPPLE,GREASE

V411-

260-020-00

WASHER/M20

V580-

140-403-20

PIN/SPRING

1752-

555-240-00

HANDLE COMP

V720-

101-900-80

O-RING/P 8

1302-

726-502-00

GRIP

7843-

501-012-00

RING/STOP/GRIP/8

V211-

360-803-50

BOLT/SP

2144-

117-002-00

INUT/M8

3610-

631-002-00

HANGER,SUPPORT

V200-

260-601-00

BOLT/M 6X10

'
@HHHHHHHHHHHHHHHHHHHHH

[t

V210-

260-601-00

BOLT/S M6X10

V401-

160-006-00

WASHER,SP/M 6

2
I—lt?l—l

'
5
rt

V411-

260-006-00

WASHER / M6

| K| K| k| K| | K| K| k| N| K| K| k| k| K| K| K| K| K| K| K| ¥ * X FOWR

N o

1752-

555-260-00

IPTN/12X86 COMP




° S
SR
D)
’ -
/
\
PANY

’
2) o,
=Y e s
]
E‘\E\’I i

FIG. 28 HOOD SYSTEM

93

1752-601 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | s2330 clilp

1 |1752-601-210-10 HOOD/ENGINE COMP * | 1|4L
1A|1752-601-210-20 HOOD/ENGINE COMP * | el 1|4L

2 [1752-601-016-00 INSULATOR/20X20X150 *| 2
2A|1673-780-011-00 TRIM/50 * | 2

3 [1752-601-024-00 [INSULATOR/170 * !

4 |1752-601-025-00 INSULATOR/500 * !

5 [1752-601-021-00 INSULATOR/10X10X280 * |2

6 [1752-102-007-00 INSULATOR/15X15X650 * | g

7 [1752-601-010-00 [PLATE/1/50X150 * |2

8 |V211-360-802-00 BOLT/SP * 4

9 |V411-260-012-00 WASHER /M12 *| 2

10 |[1689-621-007-00 WASHER/12X26X04 * |2

11 [1689-621-008-00 BOLT * |2,
11A[1689-621-008-10 BOLT * | G2 1

12 [2502-601-005-00 NUT/CONICALWASHER * |2

13 |1650-601-003-00 PLATE/HOOK * 1

14 |1752-601-240-00 FRAME/HOOD COMP * !

15 [V211-561-002-50 BOLT/M10X25 * | B
15A|V211-561-003-00 BOLT/M10X30 * |8
15B|V211-661-003-50 BOLT/SP |8

16 |1752-601-008-00 PLATE/SIDE/LH * | 7F
16A|1752-601-008-10 PLATE/SIDE/LH * | el 1|7F
17 |V210-360-601-60 BOLT(SP)/M6X16 * 8

18 |1752-601-015-00 [PLATE/SIDE/RH * !

19 |V210-360-601-60 BOLT(SP)/M6X16 * 8

20 |1752-601-260-10 COVER/REAR COMP * ! 1|7F
21 |[V211-261-002-00 BOLT,SEMS *| 4

22 [1752-601-005-00 INSULATOR/15X510 * !

23 [1752-601-006-00 [INSULATOR/560 * | b

24 |1752-601-029-00 INSULATOR/150 * | 2




94

1752-601 -0100 e

FIG. 28 HOOD SYSTEM

“o— 154
4 158

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

17562-601-029-10

INSULATOR/865

131-

25 [1752-601-270-00

LEVER COMP

26 |[V362-260-008-00

NUT/WASHER

27 |V411-260-012-00

WASHER /M12

28 [1110-404-004-10

SPRING/HT018

29 [1752-601-280-10

PLATE/L/95X435 COMP

30 [V211-261-002-50

BOLT(S) M10X25

31 [1650-601-009-00

TRIM/90

32 |1752-601-290-00

PLATE/L/85X90/A COMP

.
SHNN»—I»—IMH»—I»—I

o

17562-601-290-10

PLATE/L/85X90/A COMP

33 |V211-360-802-00

BOLT/SP

34 [1752-601-310-00

PLATE/L/85X90/B COMP

. b
=
[ N.:H

3]
=
=2

1752-601-310-10

PLATE/L/85X90/B COMP

o

35 |V211-360-802-00

BOLT/SP

36 [1752-601-330-00

PLATE/L/250X32 COMP

37 |[V211-360-802-50

BOLT/SP

38 [1593-101-012-00

STOPPER

39 [1752-601-014-00

PLATE/L/250X32/RH

40 [1593-101-012-00

STOPPER

41 |1752-601-031-00

PLATE/MUFFLER

k| K| K| k| %| K| K| K| k| K| K| K| K| K| K| ¥ ¥ ¥ X FROTWXR

HHI—‘I—‘ND—'N:D—'
v

265-




1752-606 -0100

FIG. 29 FENDER SYSTEM

95

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P O |R REMARKS
¢ | 52330 L|p
1 |1752-606-210-10 FENDER/LH COMP * ! 4L
2 |1752-606-220-10 FENDER/RH COMP * ! 4L
3 [1752-606-004-00 [INSULATOR/15X55X03 * 2
4 |V211-360-802-00 BOLT/SP * 4
5 |V362-260-008-00 NUT/WASHER * 2
6 |1752-606-006-00 INSULATOR/250 * 2
7 |1752-606-230-00 COVER/CENTER COMP | * ! 4L
8 |V362-260-008-00 NUT/WASHER * 2
9 [1716-601-003-00 BOLT/KNOB/M06X13 * | 2,
9A[1102-611-006-00 KNOB,SET/M6X15 * | 29
9B|1102-611-006-10 KNOB/SET/M06X15 * | a2
10 |[V401-160-006-00 WASHER,SP/M 6 ¥ | 2
11 |[V411-260-006-00 WASHER /M6 * | d
11A|3560-503-302-00 WASHER,WIRE TENSION | * | (&
12 [1752-606-001-00 [BOOT * 2
13 |1752-606-003-00 PLATE/BOOT * 2
14 |V210-370-602-00 BOLT/SP * 8




96

1752-611 -0100

FIG. 30 SEAT SYSTEM

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | sz330 clLlp

1 [1752-611-200-00 SEAT/SZ ASSY * | e
1A|1752-611-200-10 SEAT/SZ ASSY * | edo 1

2 [1752-611-210-00 |[CUSHION ASSY * !

3 [1742-611-222-00 SWITCH/SEAT ASSY * !

4 |1752-611-220-00 BACK ASSY * 1

5 [1752-611-230-00 ARMREST ASSY * 2

6 [1488-611-003-10 PIN,SEAT SET * 1

7 11305-241-001-00 PIN,HAIR * 1

8 [1719-611-610-20 BRACKET/SEAT COMP * 1

9 |V362-260-008-00 NUT/WASHER * 4

10 [1752-611-350-00 SUSPENSHION/SEA ASSY | * | .6
10A|1752-611-350-10 SUSPENSHION/SEA ASSY | * | 2o 1

11 [1752-611-351-00 SUSPENSHION/SEAT * | gbe
11A|1752-611-351-10 SUSPENSHION/SEAT * | agr- 1

12 [1719-611-622-00 RAIL/SLIDE/SEAT/L * !

13 |1719-611-623-00 RAIL/SLIDE/SEAT/R * 1

14 |V362-260-008-00 NUT/WASHER * 4

15 |3650-432-014-00 GROMMET/(16X25X2) * !

16 |1742-611-240-00 BELT/SEAT SET * !

17 |1636-402-004-00 [COLLAR/10X14X15 * b
17A11752-611-320-00 STAY/BELT/SEAT COMP |k

18 |[V201-461-002-00 BOLT/M10X20 |t
18A(1741-611-003-00 BOLT/M10X16/10T |k

19 |[V201-461-003-50 BOLT/M10X35 |
19A|V201-461-002-50 BOLT/M10X25 * |k

20 |V401-160-010-00 WASHER,SP/M10 * 2

21 |[V411-260-010-00 WASHER/M10 * 2

22 [1752-611-250-00 PLATE/SEAT COMP * | e 4L
22A|1752-611-250-10 [PLATE/SEAT COMP * | ok 3 |4L
23 [1752-611-001-00 [PIN/12X124 * 2




1752-611 -0100

FIG. 30 SEAT SYSTEM

97

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | 52330 clLlp

24 |V411-260-012-00 WASHER /M12 *| 2

25 |1305-931-003-00 [PIN,HAIR *| 2

26 |[V211-561-002-50 [BOLT/M10X25 | 2

27 |1752-611-009-00 |[CABLE/480 * | Gl
27A[1752-611-009-10 |CABLE/480 * | by 1
28 |1752-611-270-00 HINGE COMP * | by
28A[1752-611-270-10 STAYHOOK  COMP * | i 3
29 |V203-261-003-00 BOLT M10X30 *| 2

30 |[V401-160-010-00 WASHER,SP/M10 *| 2

31 [V411-260-008-00 WASHER,PL/M 8 * b

32 |V500-163-001-50 [PIN,SPLIT/3 X15 * |l

33 [V411-260-010-00 WASHER/M10 * | by
33A|1752-611-280-10 HOOK/SEAT  COMP * | d

34 |V500-162-501-50 [PIN,SPLIT/2.5X15 * | L,
34A|3600-201-013-00 |GRIP,BRAKE * | de

35 |8664-355-007-00 SPRING/HT020 |

36 [1752-611-009-10 |CABLE/480 * |

37 |8664-355-007-00 SPRING/HT020 * | by
37A|V411-260-010-00 WASHER/M10 * |k

38 [1752-611-280-00 HOOK COMP * | by
38A|V704-140-010-00 RING,SNAP/10 C *| &

39 [1752-611-310-00 PLATE/IR/19X62 COMP *| 1

40 |3689-650-014-00 [PIN/12X40 * | 4
40A|V201-461-004-50 [BOLT/M10X45 * | L

41 |V401-160-010-00 WASHER,SP/M10 *| !

42 |V411-260-010-00 WASHER/M10 * | L

43 |1636-402-004-00 [COLLAR/10X14X15 * | Lk

44 |V411-260-008-00 WASHER,PL/M 8 *| 1

45 |V500-162-501-50 [PIN,SPLIT/2.5X15 *| !




98

1752-630 -0100

FIG. 31 FLOOR SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

REMARKS

17562-630-210-

00

FLOOR COMP

1

1752-630-003-

00

INSULATOR/10X1000

1

1752-630-001-

00

MAT

1

1527-604-002-

00

CLIP(B)

[
58]

1752-630-220-

00

COVER/FLOOR COMP

1716-601-009-

00

TUBE/07X09X30

1544-603-004-

00

RUBBER,CUSHION

1752-630-005-

00

STAY/COVER

© |00 |3 | O x| N

V211-360-802-

50

BOLT/SP

10 {[3610-631-002-

00

HANGER,SUPPORT

11 [V360-260-006-

00

INUT/M6

| K| K| k| K| K| K| K| k| % X X[OTR

12 {1752-606-004-

00

INSULATOR/15X55X03

B"l—lbh»&l\"l\"l\""
T

™S




1752-670A-0100

FIG. 32 PANEL SYSTEM

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

moan

=7 Q

REMARKS

1593-621-

250-

10

SWITCH(STARTER) ASSY

1593-621-

252-

00

COVER

1444-621-

311-

00

CAP

1444-621-

312-

00

NUT,RING/M28X1.0

3614-261-

002-

00

KEY ASSY

1703-670-

320-

00

METER/FUEL  ASSY

1703-670-

322-

00

HOLDER

(o RENRIorNIe B R VLRI AN

1703-670-

323-

00

INSULATOR

1703-670-

324-

00

WASHER

1703-670-

325-

00

NUT

1703-670-

326-

00

PLUG

1742-652-

300-

00

SWITCH/PTO  ASSY

.
EHHMMHHHH.—A.—AHH

1742-652-

300-

20

SWITCH/PTO  ASSY

=2]
T RO

1689-613-

240-

00

LAMP/MONITOR ASSY

3650-270-

214-

00

BULB

1703-670-

230-

00

METER/HOUR ASSY

P117-303-522-

00

PACKING

P117-303-523-

00

SCREW

P117-303-524-

00

NUT

P117-303-525-

00

WASHER

%l % | | k| K| K| K| K| k| X K| K| k| K| K| K| k| X ¥ ¥ O

HNNM.—A.—AAHgH

P117-303-526-

00

HARNESS




100

FIG. 33 HARNESS SYSTEM(SZ330-NO.1- 000622)(1/2)

DIODE (3A)
[T PTO SOLENOIDOEH ENG START RELAY

Cp2:HARNESS (ENG) DIODE (3A)

BUZZER RELAY

NEUTRAL RELAY
Cp1:HARNESS (ENG)
PARKING RELAY
—2 DIODE (3A) DELAY RELAY
SEAT SW
1 2 —ENEUTRAL SW (LH)

FUEL METER
BUZZER

STARTER SW

PTO SW

NEUTRAL SW (RH)

N

PARKING SW

Cp1. HARNESS MATN

€2 HARNESS MAIN)

el [ [
‘ 17-9

.
1A MONITOR LAMP
HOUR METER oot (sTD®
OPT (ACC®
OPT (GND)
BRAKE SW G/E
3
8
—7
-9 %_ 3
- 1 0 gyt PRessune
% E £ gm0 FUEL GAUGE
4 aLow
. 8
4A--6
.
4B FUEL PUMP FUSE BOX
ENG STOP RELAY
5
—5

8w sLow Fuseo ‘\l
H 8w siow ruses O

1752-690 -0100

25~30-PLEASE SEE (2/2)

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | 82330 clLlp
1 [1752-690-200-00 HARNESS/MAIN ASSY * | ks
1A|1752-690-200-10 HARNESS/MAIN ASSY * | gho 1
2 |3650-262-202-00 DIODE/3.0A * | S
3 |1728-690-001-00 [LABEL/FUSE * | b
4 |1752-690-300-00 HARNESS/ENGINE ASSY | *| .is
4A |1752-690-300-10 HARNESS/ENGINE ASSY | *| .4 3
4B|1752-690-300-20 HARNESS/ENGINE ASSY | * | .gh 3
5 [1614-690-202-00 [FUSE/SLOWBLOW | 2,
6 |1650-650-222-00 [FUSE/SLOWBLOW * |
7 |1575-623-010-00 [FUSE/32V10A * | 2
8 [1575-623-009-00 [FUSE/32V03A * | s
9 [1593-623-203-00 [FUSE/32V20A *| 2
10 {1672-690-212-00 [CAP/FUSEBOX/5P * | eho
11 |V360-260-006-00 NUT/M6 * | eho
12 |1560-664-250-00 SWITCH/PUSH SET * | b
13 |1560-664-252-00 NUT * | b
14 [1560-664-253-00 BOOT * | gho
15 |1593-623-520-00 SWITCH,MERIT *| 2
16 |1614-129-003-00 SCREW/M03X20 *| S
17 |3664-276-001-00 PLATE/IRX13X35 *| &
17A|3642-496-007-10 PLATE,SWITCH *| S
18 |1752-690-260-00 PLATE/SWITCH/LH COMP | * | .,
19 |1752-690-270-00 PLATE/SWITCH/RH COMP | * | .,
20 |1740-680-530-00 HORN ASSY * | gho
21 |V210-360-601-60 BOLT(SP)/M6X16 | e
21A|V210-360-602-00 BOLT/SP | o
22 |1742-650-320-00 [UNIT/TIMER  ASSY * | b
23 |1650-658-270-00 RELAY/4P  ASSY * | g
24 |V360-260-006-00 NUT/M6 * | o
25 [1725-681-200-00 RELAY/35A  ASSY ]| 2




FIG. 33 HARNESS SYSTEM(SZ330-NO.1-000622)(2/2)

26
L 25
é\ o

(S
I
N
(o<
w
()]

35
36
37

v

1752-690 -0100

(ENGINE)

101

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | 82330 clLlp

26 |V360-260-005-00 NUT/M5 * | o

27 |1752-690-400-00 CABLE/BATTERY ASSY * | b

28 |V362-260-008-00 NUT/WASHER * | o

29 |3768-171-003-00 STRAP,GROUND * | o

30 |[1568-650-004-10 BOLT/M08X32 * | s

31 [1568-650-005-10 NUT/MOS * | aho

32 |V201-260-802-50 BOLT/M 8X25 * | o

33 |V411-260-008-00 WASHER,PL/M 8 * | o

34 |V362-260-008-00 NUT/WASHER * | o

35 {1342-402-006-00 BAND/WIRE/250 * | gho

36 [1376-402-003-00 BAND,WIRE/140 *| 2

37 [3746-172-013-00 BAND,HARNESS * | aho




102

FIG. 34 HARNESS SYSTEM(SZ330-NO.000623-)(1/2)

3

=N

-10 e

T - J—— 1?

T i
13
=9 . 28-PLEASE SEE (2/2)
— 5 hw sLow Fusce
1752-690B-0100
S |TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | 82330 clLlp

1 [1752-690-510-10 HARNESS/MAIN ASSY * | o3 1

2 |3650-262-202-00 DIODE/3.0A * | e

3 |1728-690-001-00 [LABEL/FUSE * | oda

4 |1752-690-520-00 HARNESS/ENGINE ASSY | * | .gho

4A [1752-690-520-10 HARNESS/ENGINE ASSY | * | &do 1

5 [1614-690-202-00 [FUSE/SLOWBLOW * | 2

6 |1650-650-222-00 [FUSE/SLOWBLOW * | ada

7 |1575-623-010-00 [FUSE/32V10A * | et

8 |1575-623-009-00 [FUSE/32V03A * | oda

9 |1593-623-203-00 [FUSE/32V20A * | o2

10 [1672-690-212-00 (CAP/FUSEBOX/5P * | eda

11 |[V360-260-006-00 NUT/M6 * | o

12 [1752-690-530-10 CONNECTOR/JOINT ASSY | * | &2 1

13 [1752-690-350-00 HARNESS/JOINT ASSY * | b

14 |1560-664-250-00 SWITCH/PUSH SET * | ada

15 |1560-664-252-00 NUT * | oda

16 |1560-664-253-00 BOOT * | eda

17 |1593-623-520-00 SWITCH,MERIT | 3

18 [1614-129-003-00 SCREW/M03X20 * | S

19 [3642-496-007-10 PLATE,SWITCH * | e

20 |1752-690-260-00 [PLATE/SWITCH/LH COMP | * | gds

21 |1752-690-270-00 [PLATE/SWITCH/RH COMP | * | ks

22 |1740-680-530-00 HORN ASSY * | da

23 |V210-360-602-00 BOLT/SP * | e

24 |1742-650-320-00 [UNIT/TIMER  ASSY * | oda

25 |1650-658-270-00 RELAY/4P  ASSY * | S

26 |V360-260-006-00 NUT/M6 * | Bs
26A|V360-260-006-00 NUT/M6 * | oS

27 |V210-360-602-00 BOLT/SP * | by

28 |1725-681-200-00 RELAY/35A  ASSY * |




FIG. 34 HARNESS SYSTEM(SZ330-N0O.000623-)(2/2) 103

l\ 28 (ENGINE) ‘
@L‘ <
\¢ 38
39
0—28- .
28-36 40
0 /
1752-690B-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | $2330 clLlp
29 |V360-260-005-00 NUT/M5 * 6213.
30 {1752-690-400-00 [CABLE/BATTERY ASSY * 6213-
31 |V362-260-008-00 NUT/WASHER * 6213_
32 |3768-171-003-00 STRAP,GROUND * 6213_
33 |1568-650-004-10 BOLT/M08X32 * 6213_
34 [1568-650-005-10 NUT/MOS * | e
35 |V201-260-802-50 BOLT/M 8X25 * 6213.
36 |V411-260-008-00 WASHER,PL/M 8 * 6213.
37 |V362-260-008-00 NUT/WASHER * 6213_
38 {1342-402-006-00 BAND/WIRE/250 * 6273_
39 {1376-402-003-00 BAND,WIRE/140 * 61223_
*

40 |3746-172-013-00 BAND,HARNESS 63-




104

1752-701 -0100

FIG. 35 ROPS SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

= RO

REMARKS

1752-

701-240-00

ROPS/CENTER COMP

1752-

701-240-10

ROPS/CENTER COMP

1
-630
1

oo

W201-

461-609-00

BOLT M16X90 9T

V304-

460-016-00

INUT/M16

1636-

701-250-00

PIN ASSY

1636-

701-251-00

IPTN/19X94

1673-

525-002-30

LINKPIN

1614-

702-551-00

BAND

1614-

702-552-00

RING

V720-

102-402-00

O-RING/P20

V720-

112-401-40

O-RING/P14

V720-

101-900-90

O-RING/P 9

1560-

630-024-00

INSULATOR

]

=2

NNNNQNNNN»&NE
'

=]
o
=]

1773-

702-012-00

INOB/LOCK

V304-

260-008-00

NUT

.
o
]
ST
e

V304-

260-010-00

NUT

V341-

120-008-00

NUT,CAP/M 8

o
0.0
o020
<3

1773-

702-011-00

PLATE

1725-

611-087-00

U-NUT/M10X1.5

O
N'_"N

1752-

701-220-10

ROPS/SIDE/LH COMP

7F

V201-

461-204-00

BOLT/M12X40

V401-

160-012-00

WASHER,SP/M12

V411-

260-012-00

WASHER /M12

1752-

701-230-10

ROPS/SIDE/RH COMP

7F

V201-

461-204-00

BOLT/M12X40

V401-

160-012-00

WASHER,SP/M12

V411-

260-012-00

WASHER /M12

1752-

701-210-00

FRAME/LOWER COMP

7F

1752-

701-001-10

PLATE/1/145X342)

V201-

461-203-50

BOLT/M12X35

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ k| * X|OW®R

0 == R R R R R R =R
.




1752-701 -0100

FIG. 35 ROPS SYSTEM

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

27

V401-160-012

-00

WASHER,SP/M12

8

28

V411-260-012

-00

WASHER /M12

29

1742-606-001

-10

TRAY/BOTTLE

30

3829-248-003

-00

WASHER/05X20X01

31

V120-265-001

-60

SCREW SENS/M5X16

*| % | ¥ ¥ kIO " @R

e I ]




106

FIG.36 ORNAMENT

SZ330 SZ3306

|
|

N o —

1752-901B-0100

TYPE OF MODEL
SZ330

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

1752-901-051-00 ORNAMENT/HOOD/LH !

1752-901-052-00 ORNAMENT/HOOD/RH

1752-901-053-00 ORNAMENT/FENDER/LH

1752-901-054-00 ORNAMENT/FENDER/RH

*| % | ¥ k| X|IOOT R

O | |00 DD (=
D | =

3533-901-012-00 ORNAMENT/ISEKI




FIG. 37 LABEL(CONTROL) 107

o O CU O =
° 59.6 * :i - b4 D
%’" ¢ =L o
b ol -f
T =01 —
o || —
o il = 2
@]
3
Bt
(@eair®
B[
1752-902 -0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
S7330 clLlp

1 |1752-902-001-00 [LABEL/CONTROL
2 [1682-902-014-00 LABEL/CONTROL/PARKIN
3 [1752-902-003-00 LABEL/CONTROL/LEVER

1
1
1

* % ¥ O




108

1752-903A-0100

FIG. 38 LABEL(CAUTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

.

mleNe

= RO

REMARKS

1705-

904-004-00

LABEL/CAUTION

1674-

904-005-00

LABEL/ROPS

1705-

902-007-00

LABEL/W/STARTER

1705-

902-008-00

LABEL/W/RADIATOR

1705-

904-001-00

LABEL/FUEL

1705-

904-002-10

LABEL/BATTERY

1752-

903-052-00

LABEL/C/JACK

1674-

904-008-00

LABEL/WARNING/BELT

© |00 |3 | |OT x| N

1705-

902-006-00

LABEL/W/FAN

8595-

901-007-00

LABEL/WARNING/HOT

2500-

901-027-00

LABEL/CE

1728-

903-002-00

LABEL/WARNING/FUEL

| K| K| k| K| K| K| K| k| X| X ¥ X|OT®R

D—lgl—ll—ll—ll—lmi—li—li—ll—ll—li—li—l
T

o

1728-

903-003-00

LABEL/BATTERY

@
]
ke




FIG. 39 ELEMENT(INNER)(OPTION)

1752-104A-0100

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1

1742-104-211-00

ELEMENT/INNER ASSY

HlAx ®»

1




110 FIG. 40 TIRE(26X12.0-4PR)SET(OPTION)

/ @%\“h

1739-317 -0100

TYPE OF MODEL
SZ330

A= -
=on
=RQ

KEY PART CODE DESCRIPTION

REMARKS

1 /1739-317-210-00 [TIRE/26X12.0/LH ASSY 1

1A[1739-317-210-10 TIRE/26X12.0/LH ASSY

2 11739-317-230-01 WHEEL/12X10.5 COMP 6G

2A|1739-317-230-10 WHEEL/12X10.5 COMP

3 11739-317-211-00 TIRE/26X12.0-4PR

4 [1739-317-260-00 VALVE/TYRE ASSY

5 [1739-317-220-00 [TTRE/26X12.0/RH ASSY

5A[1739-317-220-10 TIRE/26X12.0/RH ASSY

6 [1739-317-230-01 WHEEL/12X10.5 COMP 6G

6A[1739-317-230-10 WHEEL/12X10.5 COMP

7 [1739-317-211-00 TIRE/26X12.0-4PR

L L L N N M A N N R R N (R R

8 [1739-317-260-00 VALVE/TYRE ASSY




FIG. 41 TIRE(TURF/26X12.0)(OPTION) 111

1739-317A-0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
¢ | 52330 clLlp
1 [1789-317-240-01 TIRE/TURF/26X12.0 T| 2 6G
2 |1739-317-230-01 WHEEL/12X10.5 COMP T| 2 6G
3 |1789-317-241-00 TIRE/TURF/26X12.0 T 2
4 [1739-317-260-00 VALVE/TYRE ASSY T| 2




112 FIG. 42 HITCH(WEIGHT)(OPTION)

1752-433A-0100

TYPE OF MODEL
SZ330

REMARKS

A= -
=on
=RQ

KEY PART CODE DESCRIPTION

AR »

1 |1752-433-003-00 HITCH/WEIGHT 1




FIG. 43 TIRE(FRONT)(OPTION) 13

4A
1752-441A-0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | 52330 clLlp
1 |1752-441-210-00 [TIRE/15X6  ASSY T| 2 6G
2 [1752-441-211-00 TIRE/15X6 T| 2
3 [1752-441-220-00 WHEEL/6X4.5 COMP T| 2 6G
4 [1739-317-212-00 VALVE/TIRE T| 2
4A [1739-317-260-00 VALVE/TYRE ASSY T| %
5 [1739-317-213-00 (CAP/TIREVALVE T| 2




114

FIG. 44 PIN(LOCK)(OPTION)

1752-441B-0100

TYPE OF MODEL
SZ330

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

1 |1752-441-250-00 [PIN/15X92 COMP 2

_H A~ ®»

2 [7957-405-003-00 PIN/HAIR 2




1752-441C-0100

FIG. 45 R.B.BSET(OPTION)

115

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1752-441-004-00

COLLAR/18X22X111

2

V600-110-600-30

BEARING,RB/6003

V705-140-035-00

RING,CIRCLIP

V742-120-350-60

SEAL,OIL/VC20356

N W 00

O QO |

V763-150-000-00

NIPPLE,GREASE/PT1/8

IR,




116 FIG. 46 STAY(JACK/REAR)(OPTION)

1752-555A-0100

TYPE OF MODEL
SZ330

KEY PART CODE DESCRIPTION

A= -
Fon
R Q

REMARKS

1

1 |1752-555-270-00 STAY/JACK = COMP

(= AaN®»

2 |V211-561-003-50 BOLT/S 4




FIG. 47 BUMPER(REAR)SET(OPTION)

1752-603Y-0100

117

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1

17562-603-220-00

BUMPER/REAR/E4 SET

1

2

V211-661-003-50

BOLT/SP

A~ ®»

8




118

K216-012-000-0A

FIG. 48 COMPONENT PARTS
FOR K216-012-000-00 ON Fig.20

L 18°®
®

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

K216-012-110-10

VALVE SUB  SET

1

V682-200-000-60

BALL

K216-001-002-00

GUIDE/SPRING

K216-008-002-00

SET BOLT

V720-101-900-60

O-RING/P 6

V720-102-401-20

O-RING/P12

V704-140-015-00

RING,SNAP/15 C

V780-140-000-4T

PLUG/SCREW/SEAL

© |00 |3 | |OT x| N

K216-012-002-00

COVER

K216-012-003-00

POPPET

K211-008-010-00

SPRING/HC19

K211-001-008-00

PLUG

V720-102-401-20

O-RING/P12

V780-140-000-4T

PLUG/SCREW/SEAL

V721-103-105-50

0O-RING/G55

V211-260-803-50

BOLT(S) M8X35

K216-012-004-00

ORIFICE SCREW/3.5

V780-140-000-6T

PLUG/SCREW/SEAL

| % | K| k| k| k| K| K| k| N| K| K| K| k| K| X ¥ X|IOT®XR

e e L e e ) B e R e B e e e B S I e e




1752-202-450-1A

FIG. 49 COMPONENT PARTS
FOR 1752-202-450-10 ON Fig.10

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ7330

A= -

moan

=7 Q

REMARKS

1752-202-451-

00

SPRING

1752-202-452-

00

PLUG

1752-202-453-

00

PIN

1752-202-454-

00

RING/BACKUP

1752-202-455-

00

PLUG

1752-202-456-

00

RING/O

1752-202-457-

00

RING/O

(o RENRIorNIe B R VLRI AN

1752-202-458-

00

RING/O

1752-202-459-

00

BOLT

1752-202-

461-

00

PACKING

17562-202-

462-

00

SEAL/OIL

17562-202-

463-

00

RING

17562-202-

651-

00

LEVER/NEUTRAL COMP

17562-202-

652-

00

SCREW

1752-202-

653-

00

WASHER

1752-202-

654-

00

LEVER

17562-202-

655-

00

PLATE

.
gﬂHHHHHHH.&HNHHHMNN

=3

17562-202-

655-

10

PLATE

o
=
"

17562-202-

656 -

00

SPRING

17562-202-

657-

00

PIN

1752-202-

658-

00

SCREW

1752-202-

659-

00

WASHER

1752-202-

661-

00

WASHER

17562-202-

662-

00

RING

17562-202-

663-

00

RING

17562-202-

664-

00

PIN

1752-202-

665-

00

NUT

1752-202-

666 -

00

NUT

1752-202-

667-

00

NUT

17562-202-

668-

00

BOLT

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAOW®R

I I Y | e R S e B e I e Ty




120

1752-202-470-1A

FIG. 50 COMPONENT PARTS
FOR 1752-202-000-10 ON Fig.10

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330

A= -

mleNe

= RO

REMARKS

1752-

202-451-00

SPRING

1752-

202-452-00

PLUG

1752-

202-453-00

PIN

1752-

202-454-00

RING/BACKUP

1752-

202-455-00

PLUG

1752-

202-456-00

RING/O

1752-

202-457-00

RING/O

1752-

202-458-00

RING/O

© |00 |3 | |OT x| N

1752-

202-459-00

BOLT

1752-

202-461-00

PACKING

1752-

202-462-00

SEAL/OIL

1752-

202-463-00

RING

1752-

202-671-00

LEVER/NEUTRAL COMP

1752-

202-652-00

SCREW

1752-

202-653-00

WASHER

1752-

202-672-00

LEVER

1752-

202-673-00

PLATE

.
gHHHHHHHHAHmHHHMNN

=3

1752-

202-673-10

PLATE

Lo
=
.

1752-

202-656-00

SPRING

1752-

202-657-00

PIN

1752-

202-658-00

SCREW

1752-

202-659-00

WASHER

1752-

202-661-00

WASHER

1752-

202-662-00

RING

1752-

202-663-00

RING

1752-

202-664-00

PIN

1752-

202-665-00

NUT

1752-

202-666-00

NUT

1752-

202-667-00

NUT

1752-

202-668-00

BOLT

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| %k| K| K| k| k| K| ¥ k| % X|OW®R

| B A R e e S R Sy - Y




WIRING DIAGRAM(1/2) 2

Eg START NEUTRAL PARKING BUZZER

RELAY RELAY RELAY RELAY

R i ]

0.5 YG
0.5 YB

| st
—\—C—o/o—

0.5 YL —
1
vor
W |W
==
for]

0.5 YBE

n
§16p LN el O~ ~— ~—"
0.5 Leg
0.85
RELAY [N s AN D R D D
B oo 8|3 Sol3Y PECE
4 7 mm?ﬁ o[ 10]w0f 1] 10 10|10 10) 10 1010f 1y
WATEFEKN‘SI'EHP olL g\l;;llf_?_gHRE . ofoof oy o|o|d|d] o|o|d| o] EECE

[11]
GLOW PLUG _[W: 5 wn
0.5 R 0.5 Y
P 0.5

0.5 GR ‘
FUEL PUMP ’ - .

|

2 ENG STOP SOLENOID !

)] ] |

% 2 % : |
[

|

T

|

|

|
|
|
|
|
|
__%
|
|
|L
-

[:I: Caw :aR“7 o
B _LB
o .

3 @
w
R
(4]
N
N
=~
=
a
o
>
%% )28
0.5 Y
0.85 R
0.85 R
2 W
2 W
0.85 R
2R
0.5 R
\ N
| o
0.5 WB
| 3 0.5 WR ‘
| g K

GENERATOR i 2| STARTER _/
ZT:12V 40A o
voToR oo 1! o
Lz | O ||
50A 5\9122 1, CONNECTOR |
P O o [rvpe-ped \0
FUSE BOX | °
222 | & 7R
BATTERY
1752-690-520- 777 |TvPE-RE.




122 WIRING DIAGRAM(2/2)

ﬁ
|
|
|

3
|

NEUTRAL

PARKING BUZZER Eg HOOD E
RELAY RELAY RELAY  ARKING sEv;vRIArlf:H DIQRE DIQDE
CN | 788 | e || T2 B E I
? 7 RELAY ? gl g . g
_ o |2 ° - D D
|| 5
1 = :
~_" ~_ ~_ B N W
| | | | | A °'8”E§2
[Te] TS o118 0.5 LB NT
EREE pEEE J3[l5 golals os 3 =R m
ofiofel ool B olofile -
i deldld ds T DT‘Q .
ON
2-2%H oo g
‘ I ‘ 0.5 Y Lﬁ_ (@]
| I | OFF wn
| 1 =
! |
I i _
| Ll wm
I 1
| i
| ||
| H

MS 1V3S
P

|
|
_ 13 %
- ’ 0.85 L
B 5= &|PTO SOLENOID
‘ H@]
- | O 8R S
FE | o o
0.5 v 0.5 GL ,
13p | s oy [CEH][&] [@]:8
0.5 LW 0.5 RW ‘ é,_
’:::?‘:34 ‘ 0.5 R 2:5 ;\B T )§>
[ | ’ 4=l 3
g A/ oc ;EEE‘E _
B II? Il? m| N[m M| Ny ‘ Go gg
: - 1° | — (S <5
0.5 0 0
i / 1\ ’ NEUTRAL I’E
- — [ mE%%n: I
o T eEm | e
'| c ngliCT R | | | g) \ m’ .
i |KPERE4 \O 50T © 17 J] [
o]
| | o & %
| Eg_ HOOD |
SWITCH ~
[vee-Rear| N 1752-690-510- TUEL.

N - o W

MAIN SWITCH




Numerical Index

6005-097-651-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 26 4 6209-605-007-00 6 7-A| 6211-312-005-10 28 14
1425-621-004-00 10 16 6209-610-001-10 6 4 6211-312-006-10 10 44
3625-540-004-00 10 42 6209-610-003-00 2 2 28 15
3640-586-004-00 22 5 6 6 6211-319-003-00 10 46

23 5 6209-610-004-00 10 3 6211-321-022-00 10 52-A
3805-355-002-20 8 2 6209-610-007-00 6 3 10 56-A
3817-401-001-00 10 12 6209-610-009-00 6 5 6211-322-002-00 10 53
12 20 6209-625-002-00 10 7 10 57
18 16 28 12 6211-340-003-00 9 1
21 7 6209-625-003-20 6 15 6211-342-003-10 9 2
6005-010-148-00 1 1 28 10 6211-361-076-00 8 1
6115-639-008-00 30 51 6209-630-002-10 27 7 6211-510-008-00 6 11
6209-000-002-00 12 18 28 21 6211-511-007-00 6 12
6209-000-005-00 2 7 6209-730-005-00 13 3 6211-511-008-00 6 13
6209-000-006-00 6 2 21 10 6211-530-008-00 7 1
6209-000-043-00 16 10-A| 6209-730-006-00 16 4 6211-540-008-00 7 3
6209-030-043-00 21 16 6209-740-001-00 10 30 6211-599-004-00 6 14
6209-030-044-00 19 4 6209-740-005-00 6 18 7 2
6209-030-091-00 9 3 6209-740-006-00 10 30-A 7 4
6209-046-015-00 16 7 6209-749-001-20 6 16 6211-751-001-10 3 5
6209-050-002-00 10 40 10 48 6211-751-002-00 6 31-A
6209-050-003-00 10 36 6209-920-002-00 10 23 6211-760-046-00 6 29
6209-300-014-00 2 8 6209-940-004-00 12 14 6211-760-046-10 6 29-A
6209-360-011-00 22 3 6211-110-084-10 2 1 6211-766-033-00 6 30
23 3 6211-110-084-20 2 1-A| 6211-777-007-30 11 1
6209-360-109-00 3 9 6211-141-057-10 2 6 6212-111-095-30 14 1
6209-360-109-10 3 9-A 28 3 6212-114-095-30 15 1
6209-409-003-00 12 17 6211-170-007-30 3 1 6212-116-095-30 15 3
6209-440-005-00 27 4 6211-173-005-00 3 6 6212-121-028-00 14 2
6209-490-002-10 3 7 28 4 6212-121-028-10 14 2-A
6209-500-003-00 10 18 6211-179-011-20 3 2 6212-124-028-00 15 2
10 29 6211-210-056-70 6 1 6212-124-028-10 15 2-A
28 13 6211-258-001-00 6 9 6212-126-028-00 15 4
6209-500-006-00 10 10 28 8 6212-126-028-10 15 4-A
6209-572-003-00 3 8 6211-258-002-00 6 10 6212-211-002-00 14 3
28 5 28 9 6212-230-011-30 14 5
6209-580-002-10 21 26 6211-291-007-20 6 25 6212-235-004-00 14 6
6209-587-006-10 10 21 6211-291-010-00 3 3 6212-235-004-10 14 6-A
10 38 6211-292-001-20 6 26 6212-271-009-00 14 7
6209-600-004-00 10 28 28 11 6212-273-009-00 7 5
6209-605-003-00 10 2 6211-310-013-60 10 1 6212-274-009-00 7 6
6209-605-003-10 10 2-A| 6211-310-013-70 10 1-A| 6212-310-011-40 16 1
10 2-B| 6211-310-013-80 10 1-B| 6212-330-031-50 16 5
6209-605-004-10 2 3 6211-311-013-20 10 43 6212-333-002-00 16 6
6209-605-005-10 6 31 6211-312-005-10 10 31 6212-371-035-10 16 8

123



124

Numerical Index

6005-097-651-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-379-001-00 16 9 6213-613-002-10 18 8 6215-345-048-00 29 6
6212-511-005-00 13 1 6213-614-001-10 18 12 6215-345-049-00 29 7
6212-521-008-00 16 3 18 14 6215-345-050-00 29 8
6212-522-004-10 13 2 28 18 6215-345-051-00 29 9
6212-523-006-50 13 6 6213-619-002-00 18 11 6215-345-052-00 29 10
6212-524-006-30 21 9 6213-619-003-00 18 10 6215-345-053-00 29 11
6212-530-005-20 10 50 6213-619-007-10 18 13 6215-359-003-00 29 17
6212-531-008-20 6 8 6213-621-003-00 18 6 6215-359-004-00 29 18
6212-531-008-30 6 8-A| 6213-622-002-10 18 5 6215-359-006-00 30 53
6212-535-007-00 13 4 6213-631-002-00 18 3 6215-411-080-10 22 2
6212-535-009-00 21 13 6213-631-005-00 18 4 6215-411-133-00 20 6
6212-551-020-10 12 1 6213-641-022-10 19 2 6215-411-134-00 20 7
6212-552-008-00 12 2 6213-642-002-00 18 7 6215-411-135-00 20 8
6212-561-003-00 12 3 6213-660-016-00 19 1 6215-411-136-00 23 2
6212-563-001-00 12 4 6213-669-008-00 19 3 6215-412-004-00 22 1
6212-565-001-00 12 5 6213-671-030-00 19 5 23 1
6212-569-002-00 2 4 6213-674-006-20 26 2 6215-520-007-10 21 15

28 2 6213-711-003-20 18 24 6215-526-004-00 21 17
6212-571-002-30 12 6 6213-716-001-50 18 19 6215-531-010-00 21 23
6212-575-003-00 12 7 6213-721-007-00 6 23 6215-537-002-10 21 32
6212-600-009-20 12 8 6213-729-013-10 18 17 6215-541-001-10 21 18
6212-611-004-10 12 9 6213-743-002-10 18 20 6215-541-014-10 21 24
6212-616-002-00 12 16 28 19 6215-541-016-30 24 2
6212-620-008-20 12 10 6214-110-003-00 4 1 25 2
6212-626-002-10 12 11 6214-115-003-10 4 2 6215-541-016-40 25 2-A
6212-628-010-10 12 12 28 6 6215-541-044-00 21  24-A
6212-628-011-10 12 13 6214-141-026-10 5 1 6215-542-004-20 10 25
6213-100-004-30 17 1 6214-145-004-20 5 2 6215-542-005-10 10 27
6213-111-002-20 17 2 28 7 6215-542-006-00 21 20
6213-119-001-00 17 6 6215-300-045-00 20 1 6215-543-002-10 21 19
6213-120-002-30 17 3 6215-300-045-10 20 1- 6215-546-006-00 10 19
6213-125-002-10 17 4 6215-311-036-00 29 16 6215-548-058-00 24
6213-129-003-00 17 5 6215-315-002-00 20 2 6215-548-069-00 25
6213-129-006-00 6 17 6215-315-005-00 20 4 6215-549-007-10 21 27
6213-140-005-10 17 8 6215-315-006-00 20 3 6215-549-013-00 6 28
6213-149-003-20 17 10 6215-315-007-00 20 5 6215-549-031-10 21 22
6213-160-003-10 10 32 6215-330-028-00 29 1 6215-549-039-00 21 31
6213-160-005-00 10 32-A| 6215-332-014-00 29 15 6215-549-057-00 10 20
6213-161-003-10 10 33 6215-339-004-00 29 14 6215-549-058-10 10 22
6213-164-001-00 10 34 6215-342-013-00 29 13 6215-549-059-00 10 37
6213-240-002-10 17 12 6215-343-010-00 29 12 6215-549-060-10 10 39-A
6213-319-001-00 6 24 6215-345-044-00 29 2 6215-549-068-10 10 39
6213-610-004-40 18 1 6215-345-045-00 29 3 6215-549-076-00 21  27-A
6213-611-003-20 18 2 6215-345-046-00 29 4 6215-549-076-10 21 27-B
6213-612-004-00 18 9 6215-345-047-00 29 5 6215-600-104-20 21 1




Numerical Index

6005-097-651-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-611-015-00 30 1 6215-639-009-00 30 16 6281-229-004-00 32 5
6215-619-023-00 30 50 6215-641-002-00 30 3 6281-229-006-00 32 8
6215-619-024-00 30 52 6215-643-005-00 30 4 6281-229-007-00 32 9
6215-621-017-10 21 8 6215-644-009-00 30 6 6281-229-008-00 32 10
6215-622-003-00 30 11 6215-649-008-00 30 5 6281-229-011-00 32 15
6215-629-017-00 30 12 6215-649-011-00 30 10 6281-229-012-00 32 19
6215-629-035-00 30 13 6215-649-013-00 30 9 6281-229-013-00 32 20
6215-629-036-00 30 25 6215-649-014-00 30 7 6281-229-014-00 32 21
6215-629-037-00 30 26 6219-732-012-00 27 5 6281-229-015-00 32 22
6215-629-038-00 30 27 6219-732-017-00 27 5-A| 6281-229-016-00 32 23
6215-629-039-00 30 28 6219-752-044-00 21 3 6281-229-017-00 32 24
6215-629-040-00 30 29 6219-752-045-00 21 2 6281-229-018-00 32 25
6215-629-041-00 30 30 6219-752-046-00 21 4 6281-229-029-00 32 14
6215-629-042-00 30 31 6219-752-047-00 21 5 6281-229-032-00 32 6
6215-629-043-00 30 32 6281-100-002-30 26 7 6281-229-033-00 32 11

30 32 6281-111-005-00 31 1 6281-229-041-00 31 22
6215-629-044-00 30 33 6281-115-008-00 31 10 6281-271-002-00 32 26
6215-629-045-00 30 34 6281-115-010-00 31 23 6281-410-023-00 27 3
6215-629-046-00 30 35 6281-115-016-00 31 20 6281-410-023-10 27 3-A
6215-629-047-00 30 36 6281-116-004-00 31 11 6281-910-011-00 27
6215-629-048-00 30 37 6281-121-006-00 31 2 6281-971-001-10 27 1
6215-629-049-00 30 38 6281-123-005-00 31 8 6282-450-002-00 27 2
6215-629-050-00 30 39 6281-124-007-10 31 5 6282-450-008-00 27 2-A
6215-629-051-00 30 40 6281-129-003-00 31 19 6287-810-032-10 28 1
6215-629-052-00 30 41 6281-129-038-00 31 3 6294-453-002-00 6 22
6215-629-053-00 30 42 6281-129-039-00 31 4 6509-030-037-00 5 4
6215-629-054-00 30 43 6281-129-040-00 31 7 6509-605-019-10 6 7
6215-629-055-00 30 44 6281-129-041-10 31 9 10 24
6215-629-056-00 30 45 6281-129-042-00 31 15 6511-321-083-00 10 52
6215-629-058-00 30 46 6281-129-043-00 31 16 10 56
6215-629-059-00 30 47 6281-129-044-00 31 18 6513-770-022-10 18 23
6215-629-060-00 30 17 6281-129-062-00 31 14 6581-117-007-00 31 12
6215-629-061-00 30 18 6281-151-015-00 31 13 6581-129-092-00 31 17
6215-629-062-00 30 19 6281-151-021-00 31 13-A| 6581-129-099-00 31 6
6215-629-063-00 30 20 6281-200-020-00 26 1 6901-066-645-00 16 10
6215-629-064-00 30 21 6281-213-017-00 32 7 6901-910-612-00 13 5
6215-629-065-00 30 22 6281-214-003-00 32 12 21 14
6215-629-066-00 30 23 6281-214-004-00 32 13 6901-911-020-00 9 4
6215-629-067-00 30 24 6281-215-001-00 32 17 11 2
6215-631-015-00 30 2 6281-216-001-00 32 18 6901-931-240-00 26 8
6215-634-003-00 30 14 6281-217-003-00 32 16 6902-050-816-00 10 45
6215-635-004-00 30 8 6281-221-007-00 32 4 6904-110-822-00 6 20
6215-635-005-00 30 49 6281-222-012-00 32 1 10 4
6215-637-004-00 30 48 6281-229-002-00 32 2 10 49
6215-639-008-00 30 15 6281-229-003-00 32 3 6904-110-840-00 6 19

125



126

Numerical Index

6005-097-651-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6904-110-850-00 10 6 V401-160-006-00 | 21 30
6904-110-855-00 10 5 27 9
6909-110-406-00 10 41 V401-160-008-00 | 10 55

21 28 10 59
6909-110-408-00 10 54 V411-260-006-00 | 21 29
10 58 V523-101-001-80 | 16 2
6909-110-410-00 26 6 V600-110-600-40 | 21 12
6909-111-508-00 31 21 V600-110-600-50 | 10 51
6909-950-115-00 14 4 V600-110-620-30 | 21 11
J061-210-015-00 18 18 V682-200-000-60 2 5
J062-076-082-00 22 4 V704-140-016-00 | 12 15
23 4 V705-140-012-00 | 10 35
P117-303-003-00 | 10 26 V710-140-004-00 | 21 21
V195-164-008-30 3 4 V720-101-900-80 | 21 25
V201-360-807-50 | 10 11 V720-102-401-80 8 3
V211-560-802-50 5 3 V720-103-502-20 | 17 9
V220-540-601-60 | 27 8 28 17
V220-540-602-00 | 17 7 V720-103-502-50 6 32
V230-360-601-00 8 4 V723-102-005-00 | 10 47
V230-360-601-20 6 27 28 16
V231-360-801-60 | 10 13 V723-102-005-50 | 18 25
17 11 28 20
V231-360-802-00 | 18 21 V780-140-000-2B | 10 24-A
21 6
26 3
V231-360-802-50 4 3
18 26
V231-360-803-00 | 10 17
V231-360-804-00 | 18 15
V231-360-805-00 | 10 14
V231-360-805-50 | 12 19
V231-360-806-00 | 10 15
V231-360-807-00 | 10 11-A
V231-360-807-50 | 10 9
18 22
V231-360-808-50 | 10 8
V233-361-002-00 | 11 3
V233-361-007-00 | 26 5
V251-340-806-00 6 21
V301-260-006-00 | 10 41-A
21 28-A
V304-260-008-00 | 10 54-A
10 58-A
V304-260-012-00 | 26 9
V334-260-010-00 | 26 6-A




Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1102-611-006-00 29 9-A| 1544-104-205-00 4 5 1614-129-003-00 33 16
1102-611-006-10 29 9-B| 1544-219-005-00 20 18 34 18
1110-404-004-10 28 28 1544-603-004-00 31 7 1614-432-001-00 19 5
1302-726-502-00 27 16 1557-312-241-00 6 3 1614-690-202-00 33 5
1305-241-001-00 30 7 1560-104-010-40 2 20 34 5
1305-931-003-00 30 25 1560-111-003-20 6 10 1614-702-551-00 35 7
1342-402-006-00 22 3 1560-111-007-00 5 25 1614-702-552-00 35 8

22 39 1560-132-007-30 15 10 1617-102-007-00 2 17
33 35 1560-140-011-00 20 3 1617-730-005-00 6 6
34 38 1560-140-011-10 20 3-A| 1620-313-004-00 11 2-A
1364-301-003-00 22 40 1560-404-002-30 15 11 1636-102-012-00 2 23
1376-121-001-00 12 8 1560-630-024-00 35 12 1636-402-004-00 30 17
12 26 1560-664-250-00 33 12 30 43
1376-402-003-00 2 26 34 14 1636-701-250-00 35 4
26 15 1560-664-252-00 33 13 1636-701-251-00 35 5
33 36 34 15 1646-116-051-10 8 2
34 39 1560-664-253-00 33 14 1646-640-008-10 11 13
1415-102-007-00 5 34 16 20 28
1415-102-008-00 5 1568-650-004-10 33 30 1646-640-580-00 11 8
1415-102-013-00 5 11 34 33 1650-102-202-10 2 2
1416-621-037-00 6 5 1568-650-005-10 33 31 1650-104-200-10 4 1
1421-603-004-00 2 47 34 34 1650-104-201-00 4 3
1423-616-004-00 2 46 1572-102-003-00 5 10 1650-104-203-10 4 4
1424-101-203-00 2 21 1575-117-002-00 15 22 1650-104-210-00 4 2
1424-101-204-00 2 22 1575-623-009-00 33 8 1650-601-003-00 28 13
1427-111-007-00 5 18 34 8 1650-601-009-00 28 31
1427-111-229-00 4 12 1575-623-010-00 33 7 1650-650-222-00 33 6
1427-401-001-00 18 2 34 7 34 6
1427-601-003-00 21  13-A| 1593-101-012-00 28 38 1650-658-270-00 33 23
1440-103-201-00 5 6 28 40 34 25
1440-602-003-00 22 26 1593-117-003-10 8 4 1650-658-333-00 2 40
1444-102-202-00 5 2 1593-621-250-10 32 1 1656-664-002-00 12 14
1444-102-204-00 5 7 1593-621-252-00 32 2 12 31
1444-122-002-00 15 8 1593-623-003-00 22 12 12 44
1444-621-311-00 32 3 1593-623-203-00 33 9 1672-105-211-00 5 9
1444-621-312-00 32 4 34 9 1672-690-212-00 33 10
1488-611-003-10 30 6 1593-623-520-00 33 15 34 10
1518-306-203-00 24 7 34 17 1673-525-002-30 35 6
1518-306-203-10 24 7-A| 1594-105-001-00 2 1673-780-011-00 28 2-A
1518-407-240-00 24 6 1596-105-001-00 2-A| 1674-904-005-00 38 2
1518-407-240-10 24 6-A| 1600-505-007-00 8 3 1674-904-008-00 38 8
1518-786-508-00 22 17 1600-505-007-10 8 3-A| 1675-102-002-00 2 28
22 31 1608-207-224-00 20 11 1675-112-002-00 7 2
1524-122-001-00 15 27 1614-104-001-00 4 6 1677-104-001-00 4 7
1527-604-002-00 31 4 1614-104-001-10 4 6-A| 1678-104-002-00 4 9

127



128

Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1682-902-014-00 37 2 1728-690-001-00 33 3 1752-101-200-00 1 1
1684-112-300-20 7 1 34 3 1752-101-210-00 1 4
1689-613-240-00 32 13 1728-903-002-00 38 12 1752-102-001-00 2 11
1689-621-007-00 28 10 1728-903-003-00 38 13 1752-102-002-00 2 14
1689-621-008-00 28 11 1729-111-280-10 6 7-A| 1752-102-004-00 2 29
1689-621-008-10 28 11-A| 1729-111-283-00 6 8 1752-102-005-00 2 8
1690-102-210-00 2 33 1729-111-284-00 6 9 1752-102-006-00 2 9
1690-102-212-00 2 34 1739-317-210-00 40 1 1752-102-007-00 2 10
1690-102-213-00 2 35 1739-317-210-10 40 1-A 28 6
1690-102-214-00 2 36 1739-317-211-00 40 3 1752-102-008-00 2 32
1690-102-215-00 2 37 40 7 1752-102-011-00 2 18
1690-102-216-00 2 38 1739-317-212-00 43 4 1752-102-210-00 2 27
1690-102-217-00 2 39 1739-317-213-00 43 5 1752-102-250-00 2 42
1703-102-203-00 2 6 1739-317-220-00 40 5 1752-102-270-00 2 49
1703-505-004-00 15 6 1739-317-220-10 40 5-A| 1752-102-270-10 2 49-A
1703-505-004-10 15 6-A| 1739-317-230-01 40 2 1752-102-310-00 2 1-A
1703-670-230-00 32 15 40 6 1752-102-311-00 2 3-A
1703-670-320-00 32 6 41 2 1752-103-200-00 3 1
1703-670-322-00 32 7 1739-317-230-10 40 2-A| 1752-103-200-10 3 1-A
1703-670-323-00 32 8 40 6-A| 1752-104-200-00 4 11
1703-670-324-00 32 9 1739-317-240-01 41 1 1752-105-005-00 5 17
1703-670-325-00 32 10 1739-317-241-00 41 3 1752-105-200-00 5 28
1703-670-326-00 32 11 1739-317-260-00 40 4 1752-105-210-00 5 23
1705-102-014-00 2 30 40 8 1752-111-001-00 6 1
1705-902-006-00 38 9 41 4 1752-112-001-00 7 7
1705-902-007-00 38 3 43 4-A| 1752-112-220-00 7 5
1705-902-008-00 38 4 1740-102-502-10 2 3 1752-117-200-00 8 1
1705-904-001-00 38 5 1740-102-503-00 2 4 1752-117-210-00 8 7
1705-904-002-10 38 6 1740-102-504-00 2 5 1752-120-200-00 9 1
1705-904-004-00 38 1 1740-102-505-00 2 7 1752-120-201-00 9 2
1716-105-200-00 5 1 1740-680-530-00 33 20 1752-120-202-00 9 3
1716-105-200-10 5 1-A 34 22 1752-120-203-00 9 4
1716-601-003-00 29 9 1741-102-610-10 2 1 1752-120-204-00 9 5
1716-601-009-00 20 21 1741-611-003-00 30 18-A| 1752-120-205-00 9 6

31 6 1742-104-211-00 39 1 1752-120-206-00 9 7
1719-611-610-20 30 8 1742-111-220-00 6 7 1752-202-200-00 10 1
1719-611-622-00 30 12 1742-606-001-10 35 29 1752-202-200-10 10 1-A
1719-611-623-00 30 13 1742-611-222-00 30 3 1752-202-211-00 10 2
1725-203-210-00 24 4-A| 1742-611-240-00 30 16 1752-202-212-00 10 3
1725-308-003-10 13 1 1742-650-320-00 33 22 1752-202-213-00 10 4
1725-308-003-20 13 1-A 34 24 1752-202-214-00 10 5
1725-553-001-00 25 22 1742-652-300-00 32 12 1752-202-215-00 10 6
1725-611-087-00 35 15 1742-652-300-20 32  12-A| 1752-202-216-00 10 7
1725-681-200-00 33 25 1752-101-001-00 1 7 1752-202-217-00 10 8

34 28 1752-101-002-00 1 10 1752-202-218-00 10 9




Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-202-219-00 10 10 1752-202-409-00 10 96 1752-202-540-00 10 48
1752-202-221-00 10 11 1752-202-411-00 10 97 1752-202-541-00 10 49
1752-202-222-00 10 12 1752-202-420-00 10 98 1752-202-542-00 10 50
1752-202-231-00 10 15 1752-202-450-00 10 13 1752-202-543-00 10 51
1752-202-232-00 10 16 1752-202-450-10 10 13-A| 1752-202-550-00 10 35
1752-202-241-00 10 17 1752-202-451-00 49 1 1752-202-551-00 10 36
1752-202-242-00 10 26 50 1 1752-202-552-00 10 37
1752-202-243-00 10 42 1752-202-452-00 49 2 1752-202-553-00 10 38
1752-202-244-00 10 43 50 2 1752-202-560-00 10 39
1752-202-245-00 10 44 1752-202-453-00 49 3 1752-202-561-00 10 40
1752-202-246-00 10 45 50 3 1752-202-562-00 10 41
1752-202-247-00 10 46 1752-202-454-00 49 4 1752-202-571-00 10 33
1752-202-248-00 10 47 50 4 1752-202-572-00 10 34
1752-202-261-00 10 52 1752-202-455-00 49 5 1752-202-580-00 10 56
1752-202-262-00 10 53 50 5 1752-202-581-00 10 57
1752-202-263-00 10 54 1752-202-456-00 49 6 1752-202-582-00 10 58
1752-202-264-00 10 55 50 6 1752-202-583-00 10 59
1752-202-271-00 10 67 1752-202-457-00 49 7 1752-202-584-00 10 60
1752-202-272-00 10 68 50 7 1752-202-585-00 10 61
1752-202-273-00 10 69 1752-202-458-00 49 8 1752-202-586-00 10 62
1752-202-274-00 10 70 50 8 1752-202-587-00 10 63
1752-202-275-00 10 71 1752-202-459-00 49 9 1752-202-588-00 10 64
1752-202-276-00 10 72 50 9 1752-202-589-00 10 65
1752-202-277-00 10 73 1752-202-461-00 49 10 1752-202-591-00 10 66
1752-202-278-00 10 74 50 10 1752-202-611-00 10 85
1752-202-279-00 10 75 1752-202-462-00 49 11 1752-202-612-00 10 86
1752-202-281-00 10 76 50 11 1752-202-613-00 10 87
1752-202-290-00 10 77 1752-202-463-00 49 12 1752-202-614-00 10 88
1752-202-291-00 10 78 50 12 1752-202-615-00 10 89
1752-202-292-00 10 179 1752-202-470-00 10 14 1752-202-620-00 10 99
1752-202-293-00 10 80 1752-202-470-10 10  14-A| 1752-202-621-00 10 102
1752-202-294-00 10 81 1752-202-510-00 10 18 1752-202-622-00 10 103
1752-202-295-00 10 82 1752-202-511-00 10 19 1752-202-630-00 10 104
1752-202-310-00 10 106 1752-202-512-00 10 20 1752-202-631-00 10 105
1752-202-310-20 10 106-A| 1752-202-513-00 10 21 1752-202-641-00 10 100
1752-202-320-00 10 109 1752-202-514-00 10 22 1752-202-642-00 10 101
1752-202-320-20 10 109-A| 1752-202-515-00 10 23 1752-202-651-00 49 13
1752-202-401-00 10 83 1752-202-516-00 10 24 1752-202-652-00 49 14
1752-202-402-00 10 84 1752-202-517-00 10 25 50 14
1752-202-403-00 10 90 1752-202-531-00 10 27 1752-202-653-00 49 15
1752-202-404-00 10 91 1752-202-532-00 10 28 50 15
1752-202-405-00 10 92 1752-202-533-00 10 29 1752-202-654-00 49 16
1752-202-406-00 10 93 1752-202-534-00 10 30 1752-202-655-00 49 17
1752-202-407-00 10 94 1752-202-535-00 10 31 1752-202-655-10 49 17-A
1752-202-408-00 10 95 1752-202-536-00 10 32 1752-202-656-00 49 18

129



130

Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-202-656-00 50 18 1752-272-230-00 12 11 1752-307-262-00 14 23
1752-202-657-00 49 19 1752-272-240-00 12 29 1752-307-271-00 14 31

50 19 1752-272-250-00 12 13 1752-307-272-00 14 32
1752-202-658-00 49 20 1752-272-260-00 12 30 1752-307-273-00 14 33
50 20 1752-272-290-00 12 43 1752-307-274-00 14 34
1752-202-659-00 49 21 1752-272-300-00 12 40 1752-307-275-00 14 35
50 21 1752-272-340-00 12 51 1752-307-276-00 14 36
1752-202-661-00 49 22 1752-272-340-10 12 51-A| 1752-307-277-00 14 37
50 22 1752-272-400-00 12 36 1752-307-278-00 14 38
1752-202-662-00 49 23 1752-272-410-00 12 38 1752-307-279-00 14 39
50 23 1752-272-450-00 12 53 1752-312-002-00 15 23
1752-202-663-00 49 24 1752-272-530-00 12 3-B| 1752-312-210-00 15 1
50 24 1752-272-540-00 12 21-B| 1752-312-220-00 15 2
1752-202-664-00 49 25 1752-307-001-00 14 43 1752-312-220-10 15 2-A
50 25 1752-307-200-00 14 1 1752-312-230-00 15 26
1752-202-665-00 49 26 1752-307-200-10 14 1-A| 1752-312-240-00 15 15
50 26 1752-307-211-00 14 12 1752-313-001-00 16 5
1752-202-666-00 49 27 1752-307-213-00 14 13 1752-313-210-00 16 1
50 27 1752-307-214-00 14 14 1752-410-200-10 17 1
1752-202-667-00 49 28 1752-307-215-00 14 15 1752-410-200-20 17 1-A
50 28 1752-307-216-00 14 16 1752-410-350-10 17 4
1752-202-668-00 49 29 1752-307-217-00 14 17 1752-410-400-00 17 9
50 29 1752-307-218-00 14 18 1752-410-400-10 17 9-A
1752-202-671-00 50 13 1752-307-219-00 14 19 1752-410-500-00 17 13
1752-202-672-00 50 16 1752-307-221-00 14 20 1752-433-001-00 18 4
1752-202-673-00 50 17 1752-307-222-00 14 21 1752-433-001-10 18 4-A
1752-202-673-10 50 17-A| 1752-307-230-00 14 2 1752-433-001-20 18 4-B
1752-271-002-00 11 2 1752-307-231-00 14 3 1752-433-001-30 18 4-C
1752-271-003-00 11 6 1752-307-232-00 14 4 1752-433-002-00 18 8
1752-271-210-00 11 1 1752-307-233-00 14 5 1752-433-003-00 42 1
1752-272-002-00 12 4 1752-307-234-00 14 6 1752-433-200-00 18 1
12 22 1752-307-240-00 14 7 1752-433-200-10 18 1-A
1752-272-006-00 12 15 1752-307-241-00 14 8 1752-441-002-00 19 7
12 32 1752-307-242-00 14 9 1752-441-003-00 19 8
12 45 1752-307-243-00 14 10 1752-441-004-00 45 1
1752-272-007-00 12 18 1752-307-244-00 14 11 1752-441-006-00 19 3
12 35 1752-307-251-00 14 24 1752-441-210-00 43 1
12 50 1752-307-252-00 14 25 1752-441-211-00 43 2
1752-272-009-00 12 41 1752-307-253-00 14 26 1752-441-220-00 43 3
1752-272-200-10 12 1 1752-307-253-10 14  26-A| 1752-441-240-00 19 1
1752-272-210-10 12 19 1752-307-254-00 14 27 1752-441-240-10 19 1-A
1752-272-220-00 12 3 1752-307-255-00 14 28 1752-441-250-00 44 1
12 21 1752-307-256-00 14 29 1752-503-005-00 20 19
1752-272-220-20 12 3-A| 1752-307-257-00 14 30 1752-503-007-00 20 5
12 21-A| 1752-307-260-00 14 22 1752-503-007-10 20 5-A




Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-503-008-00 20 33 1752-554-003-00 26 10 1752-606-230-00 29 7
1752-503-210-00 20 22 1752-554-055-00 26 6 1752-611-001-00 30 23
1752-503-210-10 20  22-A| 1752-554-210-00 26 1 1752-611-009-00 30 27
1752-504-002-00 21 12 1752-554-220-00 26 12 1752-611-009-10 30 27-A
1752-504-220-00 20 6 1752-554-230-00 26 5 30 36
1752-504-230-00 21 7 1752-555-210-00 27 1 1752-611-200-00 30 1
1752-504-240-00 20 9 1752-555-220-00 27 4 1752-611-200-10 30 1-A
1752-504-300-00 20 14 1752-555-230-00 27 2 1752-611-210-00 30 2
1752-508-001-00 22 1 1752-555-240-00 27 14 1752-611-220-00 30 4
1752-508-003-00 22 22 1752-555-250-10 27 10 1752-611-230-00 30 5
1752-508-005-00 22 10 1752-555-260-00 27 24 1752-611-250-00 30 22
1752-508-007-10 22 35 1752-555-270-00 46 1 1752-611-250-10 30 22-A
1752-508-011-00 22 4 1752-601-005-00 28 22 1752-611-270-00 30 28
1752-508-350-00 22 19 1752-601-006-00 28 23 1752-611-270-10 30 28-A
1752-508-360-00 22 27 1752-601-008-00 28 16 1752-611-280-00 30 38
1752-509-250-00 23 1 1752-601-008-10 28 16-A| 1752-611-280-10 30 33-A
1752-509-260-00 23 4 1752-601-010-00 28 7 1752-611-310-00 30 39
1752-509-270-00 23 7 1752-601-014-00 28 39 1752-611-320-00 30 17-A
1752-509-280-00 23 10 1752-601-015-00 28 18 1752-611-350-00 30 10
1752-509-300-00 23 5 1752-601-016-00 28 2 1752-611-350-10 30 10-A

23 11 1752-601-021-00 28 5 1752-611-351-00 30 11
1752-509-302-00 23 3 1752-601-024-00 28 3 1752-611-351-10 30 11-A
23 6 1752-601-025-00 28 4 1752-630-001-00 31 3
23 9 1752-601-029-00 28 24 1752-630-003-00 31 2
23 12 1752-601-029-10 28  24-A| 1752-630-005-00 31 8
1752-509-310-00 23 2 1752-601-031-00 28 41 1752-630-210-00 31 1
23 8 1752-601-210-10 28 1 1752-630-220-00 31 5
1752-531-200-00 24 1 1752-601-210-20 28 1-A| 1752-690-200-00 33 1
1752-531-200-10 24 1-A| 1752-601-240-00 28 14 1752-690-200-10 33 1-A
1752-531-200-20 24 1-B| 1752-601-260-10 28 20 1752-690-260-00 33 18
1752-531-240-00 24 9 1752-601-270-00 28 25 34 20
1752-531-250-00 24 2-B| 1752-601-280-10 28 29 1752-690-270-00 33 19
1752-553-001-00 25 2 1752-601-290-00 28 32 34 21
1752-553-002-00 25 17 1752-601-290-10 28  32-A| 1752-690-300-00 33 4
1752-553-004-00 25 21 1752-601-310-00 28 34 1752-690-300-10 33 4-A
1752-553-004-10 25  21-A| 1752-601-310-10 28  34-A| 1752-690-300-20 33 4-B
1752-553-005-00 25  22-A| 1752-601-330-00 28 36 1752-690-350-00 34 13
1752-553-005-10 25  22-B| 1752-603-220-00 47 1 1752-690-400-00 33 27
1752-553-210-00 25 1 1752-606-001-00 29 12 34 30
1752-553-220-10 25 4 1752-606-003-00 29 13 1752-690-510-10 34 1
1752-553-230-10 25 11 1752-606-004-00 29 3 1752-690-520-00 34 4
1752-553-240-10 25 5 31 12 1752-690-520-10 34 4-A
1752-553-250-10 25 12 1752-606-006-00 29 6 1752-690-530-10 34 12
1752-553-260-00 25 20 1752-606-210-10 29 1 1752-701-001-10 35 25
1752-554-003-00 20 26 1752-606-220-10 29 2 1752-701-210-00 35 24

131



132

Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-701-220-10 35 16 3659-203-204-10 12 37 J061-116-025-00 22 23
1752-701-230-10 35 20 12 39 22 30
1752-701-240-00 35 1 17 5 J061-120-032-00 22 2
1752-701-240-10 35 1-A| 3659-354-001-10 22 37 22 36
1752-901-051-00 36 1 3664-276-001-00 33 17 J061-210-012-00 5 19
1752-901-052-00 36 2 3666-202-005-00 2 25 J061-210-015-00 2 19
1752-901-053-00 36 3 17 2 J061-230-038-00 2 13
1752-901-054-00 36 4 3666-202-005-10 2  25-A 2 15
1752-902-001-00 37 1 3670-354-003-00 22 15 J061-236-044-00 2 12
1752-902-003-00 37 3 22 29 2 16
1752-903-052-00 38 7 3676-155-002-00 26 7 J061-247-055-00 4 8
1773-702-011-00 35 14-A| 3676-310-210-00 6 4 J061-252-063-00 4 10
1773-702-012-00 35 12-A| 3676-374-005-00 21 6 J062-087-093-00 5 26
2140-730-001-00 12 10 3689-650-014-00 30 40 J062-104-111-00 5 20

12 28 3737-172-010-00 22 12-A 5 27
2142-572-008-00 15 20 3746-172-013-00 33 37 J062-111-120-00 5 21
2144-117-002-00 27 19 34 40 5 22
2186-124-057-10 27 5 3746-185-014-00 21 8 K182-002-002-00 | 21 3
2188-336-003-00 26 2 3768-171-003-00 33 29 K182-032-000-00 | 21 1
2194-128-002-00 21 9 34 32 K182-032-001-00 | 21 2
2500-901-027-00 38 11 3768-185-022-10 20 2 K182-032-002-00 | 21 4
2502-601-005-00 28 12 3768-211-011-00 20 20 K182-032-003-00 | 21 5
3104-210-004-10 15 7 3814-221-004-00 25 24 K211-001-008-00 | 48 12
3533-901-012-00 36 5 3817-358-200-00 22 24 K211-008-010-00 | 48 11
3560-503-302-00 29 11-A| 3829-248-003-00 35 30 K216-001-002-00 | 48 3
3600-201-013-00 16 2 3829-311-200-00 5 15 K216-008-002-00 | 48 4
30 34-A| 4101-102-038-00 45 K216-012-000-00 | 20 1
3610-631-002-00 12 55 11 3 K216-012-002-00 | 48 9
27 20 4136-405-002-00 15 14 K216-012-003-00 | 48 10
31 10 7843-501-012-00 27 17 K216-012-004-00 | 48 17
3614-261-002-00 32 5 7947-205-011-00 19 6 K216-012-110-10 | 48 1
3623-150-003-00 13 7957-405-003-00 44 2 K220-002-000-00 | 20 29
3623-150-003-10 13-A| 7963-611-003-00 25 9 P103-521-006-10 | 20 7
3623-263-001-00 17 7981-501-001-00 27 9 P112-521-200-00 | 20 31
3630-310-001-00 24 2 8595-901-007-00 38 10 22 8
3642-496-007-10 33 17-A| 8654-501-047-00 25 6 22 13
34 19 25 13 22 33
3650-261-001-00 22 6 8654-501-048-00 25 7 P113-201-007-00 17 3
3650-262-202-00 33 2 25 14 P117-303-522-00 | 32 16
34 2 8664-355-007-00 30 35 P117-303-523-00 | 32 17
3650-270-214-00 32 14 30 37 P117-303-524-00 | 32 18
3650-432-014-00 30 15 J061-116-025-00 20 34 P117-303-525-00 | 32 19
3650-780-022-00 21 10 22 5 P117-303-526-00 | 32 20
3651-151-522-00 21 11 22 11 P117-701-250-00 | 24 2-A
3656-115-002-00 20 15 22 16 V120-265-001-60 | 35 31




Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V200-260-601-00 | 27 21 V211-260-801-60 | 22 20 V211-661-002-50 | 10 108
V201-260-802-50 | 33 32 22 28 10 111

34 35 V211-260-802-00 | 12 42 V211-661-003-00 | 10 108-A
V201-260-803-00 | 15 18 20 23 10 111-A
V201-260-803-50 2 44 22 25 V211-661-003-50 | 28 15-B
V201-260-806-50 5 12 V211-260-802-50 2 50 47 2
V201-361-002-50 | 20 24 V211-260-803-50 | 48 16 V301-260-006-00 7 3
V201-361-004-50 | 12 7 V211-260-804-00 | 20 4 V304-260-008-00 2 48
12 25 V211-261-002-00 28 21 11 9
V201-361-005-50 | 14 40 V211-261-002-50 2 43 12 6
V201-361-202-50 2 28 30 12 24
5 V211-261-003-00 | 24 10 15 9
8 V211-360-802-00 | 14 44 15 19
11 22 7 35 13
V201-361-203-50 | 17 10 22 18 V304-260-010-00 8 6
18 9 22 21 11 7
V201-361-208-50 | 25 18 22 21-A 20 25
V201-461-002-00 | 30 18 22 32 35  13-A
V201-461-002-50 | 30 19-A 28 8 V304-260-012-00 1 14
V201-461-003-50 | 30 19 28 33 19 11
V201-461-004-50 | 30 40-A 28 35 V304-460-010-00 | 10 112
V201-461-005-50 | 12 7-A 29 4 12 9
12 25-A| V211-360-802-50 6 2 12 27
V201-461-203-50 | 35 26 17 14 V304-460-012-00 | 17 11
V201-461-204-00 | 35 17 24 8 V304-460-016-00 | 35 3
35 21 28 37 V327-261-216-00 | 18 6
V203-261-003-00 | 30 29 31 9 V334-260-010-00 | 12 16
V203-361-002-50 9 8 V211-360-803-50 | 27 18 12 33
V203-361-003-00 3 3 V211-360-805-50 2 24 12 46
V210-260-601-00 | 27 21-A| V211-560-803-00 9 10 V334-460-016-00 | 25 23
V210-360-601-20 5 16 V211-561-002-50 5 29 V341-120-008-00 | 35 14
26 11 7 6 V360-260-005-00 | 33 26
V210-360-601-60 2 41 10 107 34 29
28 17 10 110 V360-260-006-00 7 4
28 19 17 6 31 11
33 21 28 15 33 11
V210-360-602-00 2 31 30 26 33 24
20 27 V211-561-003-00 | 17 7 34 11
33 21-A 28 15-A 34 26
34 23 V211-561-003-50 | 46 2 34  26-A
34 27 V211-660-802-00 3 5 V362-260-008-00 4 13
V210-360-602-50 | 12 54 4 14 28 26
V210-370-602-00 | 29 14 V211-660-802-50 | 12 2 29 5
V211-260-801-60 5 24 12 20 29 8
15 28 12 52 30 9

133



134

Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V362-260-008-00 | 30 14 V411-260-008-00 | 30 44 V500-163-002-50 | 26 4
33 28 33 33 V530-160-602-80 | 15 3
33 34 34 36 V530-240-602-80 | 15 3-A
34 31 V411-260-010-00 8 5 V580-140-302-00 | 27 3
34 37 10 114 V580-140-403-20 | 27 13
V363-260-008-00 | 20 10 14 42 V580-140-504-00 | 25 8
V401-160-006-00 | 15 5 16 3 25 15
15 17 30 21 V600-110-600-30 | 45 2
27 22 30 33 V610-115-110-40 | 27 8
29 10 30 37-A| V635-113-200-60 | 19 2
V401-160-008-00 5 13 30 42 V682-200-000-60 | 48 2
11 10 V411-260-012-00 1 16 V704-140-010-00 | 30 38-A
V401-160-010-00 3 4 19 9 V704-140-012-00 | 20 17
9 9 20 16 V704-140-015-00 | 48 7
10 113 27 6 V705-140-035-00 | 45 3
12 17 28 9 V706-140-040-00 | 15 21
12 34 28 27 V720-101-900-60 | 48 5
12 47 30 24 V720-101-900-80 | 27 15
14 41 35 19 V720-101-900-90 35 11
30 20 35 23 V720-102-401-00 5 4
30 30 35 28 V720-102-401-20 | 48 6
30 41 V411-260-014-00 | 21 13 48 13
V401-160-012-00 1 3 25 25 V720-102-401-40 | 20 32
1 6 26 3 22 9
1 9 V411-260-016-00 | 18 5 22 14
1 12 V411-260-018-00 | 12 12 22 34
1 15 V411-260-020-00 | 27 12 V720-102-401-80 | 22 38
17 12 V411-260-024-00 | 19 4 V720-102-402-00 | 35 9
18 10 V500-162-001-50 | 15 13 V720-103-504-40 5 8
19 10 V500-162-002-00 | 20 13 V720-112-401-40 | 20 8
25 19 V500-162-501-50 8 9 20 30
35 18 15 25 24 3
35 22 16 4 24 3-A
35 27 26 9 24 5
V411-260-006-00 8 8 26 14 35 10
15 12 30 34 V721-103-102-50 24 4
27 23 30 45 V721-103-105-50 48 15
29 11 V500-162-502-00 | 11 4 V742-120-350-60 | 45 4
V411-260-008-00 5 14 11 12 V760-150-000-00 | 12 48
11 11 27 7 15 4
15 24 V500-163-001-50 | 30 32 15 16
20 12 V500-163-002-00 | 25 10 17 8
26 8 V500-163-002-50 | 18 7 18 3
26 13 21 14 25 16
30 31 25 26 27 11




Numerical Index

1752-097-110-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V762-150-000-00 | 12 49
25
V763-150-000-00 | 45
V780-140-000-4T | 48 8
48 14
V780-140-000-6T | 48 18
W201-360-805-50 | 12 5
12 23
W201-361-008-00 | 11 5

W201-461-609-00

35 2

135



136

Alpabetical Index

6005-097-651-10

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/260X120 ASSY | 25 1 BOLT 30 52 COLLOR 32 3
ADAPTER/260X135 ASSY | 24 1 32 9 CONNECTINGROD  ASSY | 14 5
ARM/CONTROL 21 27 32 10 CONNECTOR, OIL FILTER 6 24

21 927-A 39 19 | CONNECTOR/FUEL 29
21 27-B 32 20 23
ARM/FLOATING coMp | 21 18 32 21 CONNECTOR/GLOWPLUG 27
ARM/TENSION 24 2 32 22 27 5-A
25 2 32 24 | CONTROLRACK 30 48
25 9-A| BOLT, SEMS/M10X20 9 4 | CONTROLSLEEVE 30 49
ARMATURE/STARTE ASSY | 31 2 11 9 | cover 10 52
BALL 2 5 BOLT, SEMS/M6X12 13 5 10 56
31 17 21 14 31 23
BEARING 31 3 BOLT, SEMS/M8X25 7T 5 3 32 13
31 4 | BOLT/CONNECTINGROD 14 6 | COVER, BEARING 39 5
BEARING, RB/6004 21 12 14 6-A| COVER/BLOWBY 3 3
BEARING, RB/6005 10 51 BOLT/CRANK 16 10-A| COVER/CYLINDER HEAD 3 1
BEARING, RB/6203 21 11 BOLT/FLANGE 16 7 COVER/HYDRAULIC 10 52-A
BEARING/BALL 32 6 BOLT/HI-IDLESTOPPER 10 36 10 56-A
39 11 |BoLT/M6 10 40 | COVER/INJECTIONPUMP 6 25
BEARING/CONNECTING R 7 5 BOLT/M6X10 21 16 CRANKSHAFT ASSY | 16 1
7 6 BOLT/STUD 6 21 CUP/SEALING/16 6 3
14 7 BOLT/THROUGH 31 16 CUP/SEALING/20 10 3
BEARING/CRANK  SET 6 11 BOLT/WS 9 3 CUP/SEALING/28 6 4
BEARING/CRANK/LOWER 6 13 17 6 | CUP/SEALING/36 6 5
BEARING/CRANK/UNDER 7 1 19 4 | CUP/SEALING/50 9 2
7 3 31 15 6 6
BEARING/CRANK/UPPER 6 12 BRACKET/ROCKERSHAFT 12 12 CUTTER, VALVE 12 5
BEARING/THRUST/CRANK 6 14 12 13 CYLINDERBLOCK  ASSY 6 1
7 9 | BRUSH 39 17 |CYLINDERHEAD  ASSY| 9 1
7 4 | BUSH 32 15 2 1-A
BEARING/WATER PUMP 18 3 BUSHING/DRAIN 31 20 DOWEL 6 22
BEARING/WATERPUMP 18 4 CAMSHAFT 13 1 EYEBOLT 30 50
BELT/VR5A39. 0 19 5 CAMSHAFT/INJPUMP 21 8 FAN/COOLING 19 1
BODY,/OTLPUMP 17 9 | CAP, BLANK/30 10 492 | FLANGEBOLT 4 3
BODY/WATERPUMP 18 2 |CAP,OIL FILLER 3 5 6 27
BOLT 2 7 CAP/HI-IDLESTOPPER 10 39 8 4
5 4 CAP/MAXPOWERSTOPPER 10 22 10 8
6 2 10  39-A 10 9
10 11 |CAP/OILFILLER 6 31-A 10 11-A
10 45 |CARTRIDGE/OILFILTER | 17 12 10 13
12 18 CLAMP/STRAINER 17 10 10 14
16 10 CLAMP/WIRE/10-15 18 18 10 15
26 8 CLIP/HOSE/7.6-8. 2 22 4 10 17
27 8 23 4 11 3
30 10 CLUTCH/STARTER ASSY | 31 5 12 19




Alpabetical Index

6005-097-651-10

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 17 11 GEAR/IDLE ASSY | 13 6 NUT 31 21
18 15 GEAR/INJECTIONPUMP 21 9 31 22
18 21 |GEAR/OILPUMP  ASSY| 17 3 32 2
18 929 | GEARCASE ASSY | 10 1 39 93
18 26 10 1-A 32 25
21 6 10 1-B| NUT/CAP 3 7
26 3 GENERATOR ASSY | 26 1 NUT/FLANGE 27 4
26 5 GLOWPLUG 27 3 NUT/HI-IDLESTOPPER 10 37
FLYWETGHT ASSY | 21 15 27 3-A| NUT/MOS 10 12
FLYWHEEL ASSY | 16 5 | GUIDE/LEVELGAGE COMP| @ 30 12 20
FRAME 32 12 HANGER 11 1 18 16
FRAME/DRIVEEND ASSY | 32 7 HEATSHILD/NOZZLE 20 3 21 7
FRAME/STARTEREND 31 10 HOLDER ASSY 32 14 NUT/M10 26 6
GASHET/EXH MANTFOLD 5 9 | HOLDER/BRUSH  ASSY| 32 16 2 6-A
28 7 | HOLDER/DELIVERYVALVE | 30 6 | NuT/M12 26 9
GASKET 3 8 HOLDER/JE/9-9 10 16 NUT/M6 10 41-A
18 8 | HOLDER/NOZZLEASSY 29 1 21  28-A
20 5 HOLDER/STARTER ASSY | 31 11 NUT/M8 10 54
27 7 | HOSE/RUBBER 9 10 58
28 5 9-A| NUT/MAXPOWERSTOPPER | 10 20
28 21 18 17 NUT/NOZZLERETAINING 29 15
29 17 22 3 OILPAN COMP 8 1
30 5 23 3 | OILPUMP ASSY | 17 1
30 51 |HOUSING/PUMP 30 1 | OILSEAL 6 15
30 53 |HOUSING/STARTER ASSY | 31 9 28 10
GASKET, NOZZLE 20 2 HOUSING/THERMOSTAT 18 19 0-RING 18 25
GASKET, WATER PUMP 18 12 INJECTIONNOZZLE ASSY | 20 28 20
18 14 20 1-A 31 19
28 18 INJECTIONPUMP  ASSY | 21 ORING 30 7
GASKET/COVER 6 26 KEY/07X05X09 13 30 9
10 53 21 10 | 0-RING 1A S50 10 47
10 57 KEY/07X05X43 16 4 28 16
28 11 LEVELGAGE 6 29 0-RING/P 8 21 25
GASKET/CYLINDERHEAD 9 6 6  29-A| 0-RING/P18 8 3
28 3 | LEVER/CONTROL ~COMP| 921 24 |O-RING/P22 17 9
GASKET/GEARCASE 10 31 21 24-A 28 17
28 14 MANTFOLD/EXHAUST 5 1 0-RING/P25 6 32
GASKET/HOUSING 18 20 MANTFOLD/INLET ASSY 4 1 PACKING 10 23
28 19 | NOZZLE 29 16 |PIN 6 18
GASKET/INLETMANIFOLD | 4 9 |NuT 10 41 6 28
28 6 10  54-A 10 27
GASKET/PLATE 10 44 10 58-A 16 2
28 15 12 17 30 12
GEAR/CAMSHAFT 13 2 21 28 PIN, CONTROL 21 20
GEAR/CRANK 16 3 929 18 | PIN, GROOVE 10 30

137



138

Alpabetical Index

6005-097-651-10

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/ARM 10 25 PLATE/T=3. 45 30 34 RING/PISTON/OVSET 15 2-A
PIN/GROOVE 10 30-A| PLATE/T=3. 50 30 35 15 4
PIN/IDLEGEAR 6 8 PLATE/T=3. 55 30 36 15 4-A
6 8-A| PLATE/T=3. 60 30 37 | RING/PISTONSET 14 9

PIN/PISTON 14 3 | PLATE/T=3. 65 30 38 14 2-A
PIN/SNAP 10 26 PLATE/T=3. 70 30 39 RING/TAMPER REGISTAN| 10 21
PIN/STRAIGHT 6 17 PLATE/T=3. 75 30 40 10 38
17 5 PLATE/T=3. 80 30 41 RINGGEAR 16 6
PIN/TUBE 6 16 |PLATE/T=3.85 30 42 | RINK/CONTROL 21 19
10 48 | PLATE/T=3.90 30 43 | ROCKERARM 12 9
PINION/STARTER 31 8 PLATE/T=3. 95 30 44 ROCKERSHAFT ASSY | 12 8
PIPE, WATER OUTLET 18 24 PLATE/T=4. 00 30 45 RORA 31 6
PIPE/FUEL 22 2 PLATE/T=4. 05 30 46 ROTOR ASSY | 32 4
23 9 | PLATE/T=4. 10 30 47 | ROTOR/OUTER 17 4
PIPE/INJECTION ASSY | 920 6 | PLATE/THRUST 13 4 | ROTOR/WATERPUMP 18 6
20 7 PLATE/THRUST/INJPUMP | 21 13 RUBBERFLANGE 3 2
20 8 PLATE/WATER PUMP 18 9 SCREW 31 14
PIPE/WATER PUMP 18 11 PLUG 6 7 SCREW ADJUST 12 16
PIPE/WATERDRATN 6 923 10 24 | SCREW/SOCKET 17 7
PISTON 14 1 12 11 | SCREW/TAPPING 3 4
PISTON/OV 15 1 PLUG/M14X1. 5 8 2 SCREW/WATER PUMP 18 10
15 3 PLUG/PT1/2 2 3 SEAL SET/WATER PUMP 18 5
PISTON/VALVE/RELIEF 10 33 PLUG/PT1/4 10 2 SEAL, BEARING CAP 6 9
PLATE 32 8 10 2-A 28 8
PLATE/ADJUST 26 2 10 9-B| SEAL, BEARING CAP/7 6 10
PLATE/FRONT 10 43 PLUG/PT1/8 6 7-A 28 9
PLATE/REAR COMP 9 1 PLUG/PT3/4 6 31 SEAL, OTL 2 4
PLATE/T=2. 60 30 17 PLUG/SCREW 10 28 10 7
PLATE/T=2. 65 30 18 | PLUG/SCREW/SEAL 10 24-A 28 9
PLATE/T=2. 70 30 19 |PLUNGER ASSY | 30 9 28 19
PLATE/T=2. 75 30 20 POINTER 9 2 SEAL/CYL HEAD/UNDER 3 6
PLATE/T=2. 80 30 21 PULLEY 32 1 28 4
PLATE/T=2. 85 30 22 PULLEY/CRANK 16 8 SEAL/WATER PUMPPULLE | 18 7
PLATE/T=2. 90 30 23 | PULLEY/WATERPUMP 19 9 | SEAT, VALVE SPRING 12 4
PLATE/T=2. 95 30 24 |PUSHROD 12 7 | SHAFT/HYDRAULIC ASSY | 10 50
PLATE/T=3. 00 30 25 REGULATOR ASSY | 32 26 SHAFT/ROCKERARM ASSY | 12 10
PLATE/T=3. 05 30 26 REPAIR/ENGINESET 28 1 SHIM/0. 10 29 2
PLATE/T=3. 10 30 27 RESISTANCE/1. 0 22 5 SHIM/0. 20 29 3
PLATE/T=3. 15 30 28 923 5 | SHIM/0. 30 29 4
PLATE/T=3. 20 30 29 |RETAINER 31 7 | SHIM/0. 40 29 5
PLATE/T=3. 25 30 30 RING SNAP 14 4 SHIM/0. 50 29 6
PLATE/T=3. 30 30 31 RING, SNAP/ 4 E 21 21 SHIM/0. 52 29 7
PLATE/T=3. 35 30 32 RING, SNAP/12 C 10 35 SHIM/0. 54 29 8
30 32 |RING SNAP/16 C 12 15 | SHIM/0.56 29 9
PLATE/T=3. 40 30 33 | RING/PISTON/OVSET 15 9 | sHIM/0. 58 29 10




Alpabetical Index

6005-097-651-10

Description Fig. Key Description Fig. Key Description Fig. Key
SHIM/0. 80 29 11 TAPPET 12 6
SHIM/INJECTIONPUMP 21 2 30 11

21 3 THERMOSTAT 18 23

21 4 | THRUSTPTECE 21 17

21 5 | VALVE, DELIVERY 30 3
SHORTBLOCKENGIN ASSY 1 1 VALVE/EXHAUST 12 2
SLEEVEFLANGE 30 8 VALVE/INTAKE 12 1
SNAPRING 30 13 VALVE/RELIEF ASSY | 10 32
SOLENOID 27 6 10 32-A
SPACER 10 46 WASHER 16 9

29 14 | WASHER / M6 21 29
SPACER/FAN/48 19 3 WASHER, SP/M 6 21 30
SPACER/WATERPUMP 18 13 27 9
SPRING 12 14 WASHER, SP/M 8 10 55

32 18 10 59
SPRING, BRUSH 31 12 WASHER/08X14X01 10 18
SPRING, RETURN 21 26 10 29
SPRING/DELIVERYVALVE | 30 4 28 13
SPRING/GOVERNOR 921 23 | WASHER/08X16X1. 2 10 10
SPRING/IDLE 21 32 | WASHER/9X22X2 26 4
SPRING/PLUNGER 30 14 WASHER/CORRUGATE 20 4
SPRING/RELIEF VALVE 10 34 WATERPUMP ASSY | 18 1
SPRING/RETURN 31 18 YOKE/STARTER ASSY | 31 1
SPRING/SETTING 21 22
SPRING/STARTING 21 31
SPRING/VALVE 12 3
SPRINGNOZZLE 29 12
SPRINGSEAT 29 13

30 15

30 16
STARTER ASSY | 26 7
STOPPER/MAX POWER ST | 10 19
STRAINER COMP | 17 8
STUD 2 8

6 20

10 4

10 5

10 6

10 49
STUD/M8X40 6 19
SWITCH/MAGNETIC ASSY | 31 13

31 13-A
SWITCH/OILPRESSURE 27 1
SWITCH/OVERHEAT 27 2

27 2-A

139



140

Alpabetical Index

1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER 20 BEARING, TB/51104 27 8 BOLT, SEMS (S) M8X16 15 28
20 5-A| BELT/SEAT SET | 30 16 22 20
ADAPTER (908/PUMP) 20 2 BOLT 3 3 22 28
ADAPTER/90/G/1/ ASSY | 23 2 9 8 | BOLT/8X20 3 5
23 5 10 11 4 14
23 8 10 12 BOLT/BATTERY 7 2
23 11 10 16 | BOLT/DRAIN 14 22
ADAPTER/90B/G3/ ASSY | 24 2-B 10 45 BOLT/JOINT/10 10 32
ADAPTOR/908 21 6 10 46 |BOLT/JOINT/8 10 31
ADAPTOR/90BPF1/2ASSY | 929 37 10 47 | BOLT/KNOB/MO06X13 29 9
ARM/BRAKE coMP | 15 15 10 96 BOLT/M 6X10 27 21
ARM/FRONT/LH COMP | 25 4 10 97 BOLT/M 8X25 33 32
ARM/FRONT/RH COMP | 25 5 11 5 34 35
ARM/HST/LH 12 11 12 5 | BOLT/M 8X30 15 18
ARM/HST/RH COMP | 12 29 12 23 |BOLT/M 8X35 2 44
ARM/REAR/LH COMP | 25 11 14 5 BOLT/M 8X65 5 12
ARM/REAR/RH COMP | 25 12 14 18 BOLT/M06X08/APSET 5 10
ARM/RETURN CoMP | 11 1 14 19 BOLT/M08X32 33 30
ARMREST ASSY | 30 5 14 20 34 33
AXLE/FRONT ASSY | 18 1 14 30 |BOLT/M10X16/10T 30 18-A
18 1-A 14 40 | BOLT/M10X20 30 18
BOOT 29 12 25 18 BOLT/M10X25 5 29
BACK ASSY | 30 4 28 11 7 6
BALL 48 2 28 11-A 10 107
BAND 22 12 49 9 10 110
35 7 49 29 17 6
BAND, HARNESS 33 37 50 9 20 24
34 40 50 29 28 15
BAND, HOSE 21 8 | BOLT 7T(SP) 10 108 30 19-A
BAND, WIRE/140 2 26 10 111 30 26
26 15 BOLT M10X30 30 29 BOLT/M10X30 17 7
33 36 |BOLT M16X90 9T 35 2 28  15-A
34 39 BOLT (S) M10X25 2 43 BOLT/M10X35 30 19
BAND/202 29 12-A 28 30 | BOLT/M10X45 12 7
BAND/CLEANER 4 6 | BOLT(S) M10X30 24 10 12 25
4 6-A| BOLT(S) M8X35 48 16 30 40-A
BAND/WIRE/250 22 3 BOLT (SP) /M6X16 2 41 BOLT/M10X55 12 7-A
22 39 28 17 12 25-A
33 35 28 19 | BOLT/M12X1.5 13 1
34 38 33 21 13 1-A
BAR coMp | 12 40 BOLT, SEMS 5 16 BOLT/M12X25 2
BASE/BATTERY COMP 5 20 4 5
BATTERY/55B24R/ ASSY 1 26 11 8
BEARING 19 2 28 21 11
BEARING, RB/6003 45 9 | BOLT, SEMS (S) M8X16 5 94 |BOLT/M12X35 17 10




Alpabetical Index

1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M12X35 18 9 | BRACKET CoMP | 20 22 | CASE/BRAKE 14 12
35 26 20  22-A| CLAWP 2 17
BOLT/M12X40 35 17 | BRACKET/CLEANER COMP 4 11 | CLAMP/25X50 22 6
35 21 | BRACKET/FRONT/L COMP 1 1 | CLAMP/WIRE/10-12 5 19
BOLT/M8X25 12 2 | BRACKET/FRONT/R COMP 1 4 | CLAMP/WIRE/10-15 2 19
12 20 | BRACKET/LH coMP | 10 106 | CLAMP/WIRE/30-38 2 13
12 52 10 106-A 2 15
BOLT/M8X30 9 10 |BRACKET/REAR/LH 7 | CLAMP/WIRE/36-44 2 12
BOLT/M8X55 2 24 | BRACKET/REAR/RH 10 2 16
BOLT/S 2 50 |BRACKET/RH COMP | 10 109 | CLAMP/WIRE/47-55 4 8
12 42 10 109-A| CLAMP/WIRE/52-63 4 10
20 23 | BRACKET/SEAT COMP | 30 8 | CLAMP/WORM/16-25 20 34
22 25 | BRAKE ASSY | 14 7 22 5
46 2 | BRAKE/INERTIA  ASSY| 10 77 22 11
BOLT/S M6X10 27  21-A|BULB 32 14 29 16
BOLT/SP 2 31 |BUMPER/REAR/E4 SET | 47 1 22 23
6 2 | BUSH, LEVER 2 47 22 30
10 108-A|BUSH/12X14X10 20 15 | CLAMP/WORM/20-32 22 2
10 111-A|BUSH/17X19X15 12 37 22 36
12 54 12 39 | CLAMP/YOKE 9 5
14 44 17 5 | CLEANER/AIR ASSY 4 1
17 14 | BUSH/20X24X30 18 2 | CLIP 4 3
20 27 | CABLE/480 30 27 |CLIP B 22 17
22 7 30 27-A 22 31
22 18 30 36 |[CLIP(B) 31 4
22 21 | CABLE/ACCELERATOR 8 7 | CLIP/HOSE/10. 4-11. 1 5 20
22 21-A|CABLE/BATTERY ASSY| 33 27 5 27
22 32 34 30 |CLIP/HOSE/11.1-12 5 21
24 8 | CABLE/GAUGE ASSY | 26 12 5 22
27 18 |CAP 2 9 | CLIP/HOSE/8.7-9.3 5 26
28 8 2 34 | CLUMP 2 38
28 15-B 5 6 | CLUTCH/CYLINDER 10 57
28 33 32 3 | CLUTCH/CYLINDER COMP | 10 56
28 35 | CAP, HANDLE 29 40 | COLLAR 10 68
28 37 |CAP,OIL(B)ASSY 24 6 10 91
29 4 | CAP,0IL/A 24 6-A| COLLAR/09X13X28 2 23
29 14 | CAP/FUSEBOX/5P 33 10 | COLLAR/09X14X09 11 13
31 9 34 10 20 28
33  21-A| CAP/RUBBER/15A 12 10 | COLLAR/10X14X15 30 17
34 23 12 28 30 43
34 27 | CAP/TANK/NONLEA ASSY 6 7 | COLLAR/16X22X20 25 22
47 2 6 7-A| COLLAR/16X22X53 21 11
BOOT 33 14 | CAP/TIREVALVE 43 5 | COLLAR/16X25X20 25 22-A
34 16 | CASE/AXLE/IN 14 25 25 22-B
BRACKET 2 40 | CASE/AXLE/OUT 14 24 | COLLAR/17X20X10 19 7

141



142

Alpabetical Index 1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
COLLAR/18X22X111 45 1 FLOOR coMp | 31 1 HANGER, SUPPORT 12 55
CONNECTOR 2 20 FORK 6 3 27 20

20 3 FORK/WHEEL COMP | 19 1 31 10
20 3-A 19 1-A| HARNESS 32 20
CONNECTOR/JOINT ASSY | 34 12 FRAME/FRONT COMP | 17 9 HARNESS/ENGINE ASSY | 33 4
COOLER/OTL 22 24 17 9-A 33 4-A
COVER 6 10 FRAME/HOOD CoMP | 28 14 33 4-B
32 2 FRAME/LOWER COMP | 17 1 34 4
48 9 17 1-A 34 4-A
COVER ASSY| 4 9 35 924 |HARNESS/JOINT ASSY| 34 13
COVER, THRUST 27 9 FRAME/SEAT ASSY | 17 4 HARNESS/MAIN ASSY | 33 1
COVER/ACC 10 93 FUSE/32V03A 33 8 33 1-A
COVER/BATTERY 7 7 34 8 34 1
COVER/BRAKE COMP | 14 9 | FUSE/32V10A 33 7 | HINGE COMP| 30 28
COVER/CENTER ~ COMP | 29 7 34 7 | HITCH/WEIGHT 49 1
COVER/FLOOR comp | 31 5 FUSE/32V20A 33 9 HOLDER 32 7
COVER/JACK CcoMp | 27 10 34 9 HOOD/ENGINE CoMP | 28
COVER/PTO 10 83 FUSE/SLOWBLOW 33 5 28 1-A
COVER/REAR COMP | 28 20 33 6 | Hook COMP| 30 38
CUSHION ASSY| 30 2 34 5 |HOOK/SEAT COMP| 30 33-A
CUSHION, RUBBER 4 12 34 6 HORN ASSY | 33 20
CUSHION/RUBBER/10X25 2 46 GASKET 3 2 34 22
CYLINDER ASSY 21 1 3 2-A| HOSE/06X10X620 5 17
DAMPER/OTL ASSY | 11 8 10 29 |HOSE/150 20 33
DIAL/GAUGE COMP | 26 5 10 30 |HOSE/220 ASSY| 5 18
DIODE/3. 0A 33 2 10 94 HOSE/350 2 18
34 2 10 102 | HOSE/500 5 25
DISC/FRICTION 10 59 GAUGE/FUEL ASSY 6 4 HOSE/550 22 4
DRUM/BRAKE COMP | 14 10 |GEAR/32T 14 84 |HOSE/610 29 15
DUST/SEAL 21 5 | GEAR/51T 14 35 29 99
ELBOW/908 ASSY | 20 7 GEAR/DRIVE 10 52 HOSE/CLEANER/OUTLET 4 9
20 31 10 53 | HOSE/COOLER/2ND 22 22
22 8 GEAR/PTO/47T 10 69 HOSE/CP-CV ASSY | 20 6
22 13 GRIP 12 4 HOSE/CV-CYL ASSY | 21 7
22 33 12 22 | HOSE/DRAIN 22 35
24 2-A 27 16 HOSE/DRAIN/MOTER 22 10
ELEMENT 5 9 GRIP, BRAKE 16 2 HOSE/F/LH ASSY | 23 1
ELEMENT ASSY 4 4 30 34-A| HOSE/F/RH ASSY | 23 7
ELEMENT/INNER ~ ASSY | 39 1 | GRIP/THROTTLE ) 9 | HOSE/R/LH ASSY | 923 4
FENDER/LH COMP | 29 1 | GROMMET/ (16X25X2) 30 15 |HOSE/R/RH ASSY| 23 10
FENDER/RH coMpP | 29 2 GROMMET/25X31X2 22 26 HOSE/RADIATOR/LOWER 2 14
FILTER/FUEL ASSY 5 1 GUIDE/LH 2 4 HOSE/RADIATOR/UPPER 2 11
5 1-A| GUIDE/RH 2 5 HOSE/RUBBER 2 36
FILTER/OTL 10 33 | GUIDE/SPRING 48 3 9 37
FLANGE/YOKE 9 6 | HANDLE CoMP | 27 14 9 39




Alpabetical Index

1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/SUCTION 22 1 LABEL/BATTERY 38 6 MUFFLER COMP 3 1
HOUSING/INPUT 10 3 38 13 3 1-A
HOUSING/PTO 10 2 LABEL/C/JACK 38 7 NIPPLE, GREASE 12 48
HUB/13X22X60 25 17 LABEL/CAUTION 38 1 15 4
HUB/28X45X30 25 92 | LABEL/CE 38 11 15 16
HUB/8X12X15 20 11 LABEL/CONTROL 37 1 17 8
HUB/BRAKE/REAR COMP | 15 2 LABEL/CONTROL/LEVER 37 3 18 3

15 2-A| LABEL/CONTROL/PARKIN | 37 2 25 16
INSULATOR 2 28 LABEL/DIAL 26 6 27 11
39 8 | LABEL/FUEL 38 5 | NIPPLE, GREASE/B-M6F | 12 49
35 12 | LABEL/FUSE 33 3 25 3
INSULATOR/10X1000 31 2 34 3 NIPPLE, GREASE/PT1/8 45 5
INSULATOR/10X10X280 28 5 LABEL/ROPS 38 2 NIPPLE/GREASE 9 7
INSULATOR/1100 2 29 LABEL/W/FAN 38 9 NOB/LOCK 35 12-A
INSULATOR/150 98 924 | LABEL/W/RADIATOR 38 4 | NUT 9 48
INSULATOR/15X15X140 2 9 LABEL/W/STARTER 38 3 8 6
INSULATOR/15X15X280 2 8 LABEL/WARNING/BELT 38 8 10 100
INSULATOR/15X15X650 2 10 LABEL/WARNING/FUEL 38 12 11 7
28 6 | LABEL/WARNING/HOT 38 10 11 9
INSULATOR/15X510 98 92 | LAMP/MONITOR  ASSY| 392 13 12 6
INSULATOR/15X55X03 29 3 LEVER 5 2 12 24
31 12 49 16 14 21
INSULATOR/170 28 3 50 16 15 9
INSULATOR/20X20X150 28 2 LEVER COMP | 28 25 15 19
INSULATOR/20X20X40 9 392 | LEVER/ACCELERATOR ) 1 20 25
INSULATOR/250 29 6 LEVER/NEUTRAL ~ COMP | 12 3 25 23
INSULATOR/500 28 4 12 3-A 32 10
INSULATOR/560 28 23 12 21 32 18
INSULATOR/865 28  24-A 12 21-A 33 13
INSULATOR/MOUNT/LH 1 13-A 49 183 34 15
JOINT/BALL/LH  ASSY | 12 15 50 13 35 13
12 32 | LEVER/NEUTRAL/L COMP | 12 3-B 35  13-A
12 45 LEVER/NEUTRAL/R COMP | 12 21-B 49 26
JOINT/BALL/RH  ASSY | 12 14 LEVER/PARKING COMP | 16 1 49 27
12 31 | LEVER/RUNNING/L COMP | 12 1 49 928
12 44 LEVER/RUNNING/R COMP | 12 19 50 26
JOINT/STRAINER 10 34 LINING/13X50X03 8 3-A 50 27
JOINT/UNIVERSAL ASSY 9 2 LINING/13X50X3 8 3 50 28
KEY 10 20 LINKPIN 35 6 NUT, CAP/M 8 35 14
10 73 |MAT 31 3 | NUT, CASTTLE/M16X1.5 | 18 6
14 14 METER/FUEL ASSY | 32 6 NUT, RING 5 7
KEY ASSY 32 5 METER/HOUR ASSY | 32 15 NUT, RING/M28X1. 0 32 4
KNOB, LEVER/12 20 18 MOTOR ASSY | 14 1 NUT/CONICALWASHER 28 12
KNOB, SET/M6X15 29 9-A| MOTOR SET 14 1-A| NUT/LH/M10X1. 25 12 18
KNOB/SET/M06X15 29 9-B| MOTOR/KML ASSY | 14 2 12 35

143



144

Alpabetical Index 1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/LH/M10X1. 25 12 50 0-RING/P10A 5 4 PIN 49 19
NUT/MO8 33 31 |[O-RING/P12 48 6 49 25

34 34 48 13 50 3
NUT/M10 10 112 | O-RING/P14 20 8 50 19
12 9 20 30 50 25
12 16 20 32 |PIN ASSY | 35 4
12 27 22 9 | PIN,HAIR 30 7
12 33 22 14 30 25
12 46 22 34 | PIN, SEAT SET 30 6
NUT/M12 1 14 24 3 | PIN,SPLIT/2 X15 15 13
17 11 24 3-A|PIN,SPLIT/2  X20 20 13
19 11 24 5 PIN, SPLIT/2. 5X15 8 9
NUT/M16 35 3 35 10 15 25
NUT/M25 19 5 | O-RING/P18 29 38 16 4
NUT/M5 33 26 | O-RING/P20 35 9 26 9
34 29 0-RING/P44 5 8 26 14
NUT/M6 7 3 ORNAMENT/FENDER/LH 36 3 30 34
7 4 ORNAMENT /FENDER/RH 36 4 30 45
31 11 | ORNAMENT/HOOD/LH 36 1 | PIN, SPLIT/2.5X20 11 4
33 11 | ORNAMENT/HOOD/RH 36 2 11 12
33 24 ORNAMENT/ISEKI 36 5 27 7
34 11 PACKING 2 7 PIN, SPLIT/3 X15 30 32
34 26 2 22 PIN, SPLIT/3 X20 25 10
34 26-A 2 35 |PIN,SPLIT/3 X25 18 7
NUT/M8 15 10 5 11 21 14
27 19 6 9 25 26
NUT/WASHER 4 13 10 5 26 4
6 6 10 84 PIN, SPRING/5 X40 W 25 8
20 10 14 6 25 15

28 26 14 26 | PIN/08X19 11 2-A
29 5 14 26-A| PIN/08X20 11 2
29 8 24 7 PIN/08X60 26 7
30 9 24 7-A| PIN/12X124 30 23
30 14 32 16 |PIN/12X40 30 40
33 28 49 10 |PIN/12X48 25 9
33 34 50 10 |PIN/12X55 27 5
34 31 PACKING/RUBBER 6 5 PIN/12X86 COMP | 27 24
34 37 PAD 15 27 PIN/15X108 26 2
ORIFICE SCREW/3.5 48 17 PAD/50 2 925-A| PIN/15X118 21 9
ORIFICE/1. 0 10 19 | PEDAL/BRAKE COMP| 15 926 |PIN/15X61 25 924
0-RING/G25 24 4 PIN 10 7 PIN/15X68 21 12
0-RING/Gb5 48 15 10 22 PIN/15X92 COMP | 44 1
0-RING/P 6 48 5 14 4 PIN/16X124 25 6
0-RING/P 8 27 15 14 27 25 13
0-RING/P 9 35 11 49 3 | PIN/17X211 19 8




Alpabetical Index

1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/19X94 35 5 PLATE/HOOK 28 13 PLUG/SCREW/SEAL 48 14
PIN/25X45 25 21 PLATE/1/145X342) 35 25 48 18

25 21-A| PLATE/1/50X150 28 7 POPPET 48 10
PIN/GROOVE 15 3 | PLATE/IR/19X62 COMP | 30 39 |PROTECTOR 2 3
15 3-A| PLATE/TRX13X35 33 17 2 3-A
PIN/HAIR 44 2 PLATE/L/250X32 COMP | 28 36 2 25
PIN/PIVOT 18 4 PLATE/L/250X32/RH 28 39 17 2
18 4-A| PLATE/L/44X92 14 43 PUMP ASSY | 10 1
18 4-B| PLATE/L/85X90/A COMP | 28 32 | PUMP SET | 10 1-A
18 4-C 28  32-A| PUMP/BODY coMP | 10 18
PIN/SPRING 27 3 PLATE/L/85X90/B COMP | 28 34 PUMP/FUEL ASSY 5 15
27 13 28 34-A| PUMP/KPL/13ALZ ASSY | 10 14
PIPE 10 42 |PLATE/L/95X435 COMP | 28 29 10 14-A
PIPE/CLEANER/ INLET 4 7 | PLATE/LIFT/MOWE ASSY | 20 14 |PUMP/KPL/13CRZ ASSY| 10 13
PIPE/COOLER/LH COMP | 99 19 | PLATE/LOWER COMP| 9 49 10 13-A
PIPE/COOLER/RH COMP | 22 27 2 49-A[R.B.B 10 55
PIPE/LONG 10 28 PLATE/MUFFLER 28 41 10 74
PIPE/SHORT 10 27 PLATE/PUMP COMP 5 23 10 75
PISTON 10 90 |PLATE/SEAT COMP | 30 22 14 31
21 2 30 22-A 14 38
PISTON/CLUTCH 10 58 PLATE/SIDE/LH 28 16 14 39
PLATE 6 8 28 16-A| RADIATOR ASSY 2 1
12 41 | PLATE/SIDE/RH 28 18 2 1-A
35 14-A| PLATE/SWITCH/LH COMP | 33 18 RAIL/SLIDE/SEAT/L 30 12
49 17 34 20 | RAIL/SLIDE/SEAT/R 30 13
49 17-A| PLATE/SWITCH/RH COMP | 33 19 RELAY/35A ASSY | 33 25
50 17 34 21 34 28
50 17-A| PLATE/TANK COMP | 24 9 RELAY/4P ASSY | 33 23
PLATE coP| 5 28 |pLUG 2 21 34 925
12 51 10 8 | RESERVETANK ASSY| 92 33
12 51-A 10 17 |RING 10 6
12 53 10 23 10 72
17 13 10 50 14 37
20 9 10 85 35 8
PLATE, SWITCH 33 17-A 10 95 49 12
34 19 14 28 49 23
PLATE/1. 2 10 60 32 11 49 24
PLATE/3. 2 10 61 48 12 50 12
PLATE/A 10 78 49 2 50 23
PLATE/ADJUST COMP | 26 1 49 5 50 24
PLATE/AXLE 18 8 50 2 RING, CIRCLIP 45 3
PLATE/B 10 79 50 5 | RING, SNAP/10 C 30 38-A
PLATE/BOOT 29 13 PLUG, DRAIN 24 2 RING, SNAP/12 C 20 17
PLATE/C 10 80 PLUG/G3/8 ASSY | 24 4-A| RING, SNAP/15 C 48 7
PLATE/FRICTION 10 81 |PLUG/SCREW/SEAL 48 8 | RING/34 10 65

145



146

Alpabetical Index 1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
RING/80 10 66 ROD/RH COMP | 12 30 SPRING 10 40
RING/BACKUP 49 4 ROPS/CENTER COMP | 35 1 10 49

50 4 35 1-A 10 92
RING/D/80 10 62 | ROPS/SIDE/LH COMP | 85 16 10 105
RING/0 10 9 | ROPS/SIDE/RH COMP | 35 20 15 11
10 15 ROTARY VALVE 20 1 49 1
10 21 RUBBER, BUFFER. LH 1 13 49 18
10 24 RUBBER, CUSHION 31 7 50 1
10 25 | SCREW 10 76 50 18
10 36 32 17 SPRING, DISK 8 4
10 38 49 14 SPRING, VALVE 5 3
10 41 49 20 | SPRING/95 15 22
10 43 50 14 | SPRING/BRAKE 14 8
10 44 50 20 | SPRING/HC040 11 6
10 51 | SCREW SENS/M5X16 35 31 | SPRING/HC056 25 7
10 89 SCREW/LH/TR20 ~ COMP | 27 1 25 14
10 101 SCREW/M03X20 33 16 SPRING/HC19 48 11
10 103 34 18 | SPRING/HE074 15 14
14 15 SCREW/P 2 6 | SPRING/HT013 16 5
14 16 | SEAL,CAP/56 19 6 | SPRING/HT018 28 928
14 17 SEAL, OIL/VC20356 45 4 SPRING/HT020 30 35
14 23 | SEAL/OIL 10 10 30 37
14 29 14 3 | SPRING/HT021 20 19
23 3 14 32 SPRING/PTO 10 86
23 6 19 3 | SPRING/RETURN 10 63
23 9 49 11 STAND/LIFT coMp | 27 4
23 12 50 11 |STAY/BELT/SEAT COMP| 30 17-A
49 6 SEAT/SZ ASSY | 30 1 STAY/COVER 31 8
49 7 30 1-A| STAY/JACK COMP | 46 1
49 8 | SET BOLT 48 4 | STAY/TANK COMP| 2 49
50 6 SHAFT/9T 14 33 STAYHOOK comp | 30 28-A
50 7 SHAFT/AXLE 14 36 STOPPER 10 26
50 8 SHAFT/BRAKE COMP | 15 1 28 38
RING/SEAL 10 71 | SHAFT/INPUT 10 54 28 40
RING/SNAP 15 21 | SHAFT/INPUT SET 9 1 | STOPPER, PISTON 21 3
RING/STOP/GRIP/8 27 17 SHAFT/LIFT COMP | 25 1 STOPPER/DIAL 20 26
ROD 10 70 | SHAFT/PTO 10 67 26 10
ROD PACKING 21 4 SHAFT/YOKE 9 4 STRAP, GROUND 33 29
ROD/95 COMP | 12 43 SHIM 10 88 34 32
ROD/BRAKE 15 23 | SHOE/BRAKE SET | 14 11 | SUSPENSHION/SEA ASSY| 30 10
ROD/LH coMp | 12 13 SHROUD COMP 2 27 30 10-A
ROD/LINK COMP | 25 20 SLEEVE/YOKE 9 3 SUSPENSHION/SEAT 30 11
ROD/M08X420 15 6 SOLENOID ASSY | 10 99 30 11-A
15 6-A| SPACER 10 4 | SWITCH(STARTER) ASSY| 32 1
ROD/M08X72/LH 15 7 | SPACER/73X87X3 10 82 | SWITCH, MERIT 33 15




Alpabetical Index

1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH, MERIT 34 17 VALVE/TYRE ASSY | 40 8 WASHER, SP/M 6 15 5
SWITCH/PTO ASSY | 32 12 41 4 15 17

32 12-A 43 4-A 27 22
SWITCH/PUSH SET 33 12 VIS 5 5 29 10
34 14 | WASHER 10 37 | WASHER, SP/M 8 5 13
SWITCH/SEAT ASSY | 30 3 14 13 11 10
TANK/FUEL 6 1 19 4 WASHER, SP/M10 3 4
TANK/OIL COMP | 24 1 20 20 9 9
24 1- 32 9 10 113
24 1- 32 19 12 17
TIRE/15X6 43 2 49 15 12 34
TIRE/15X6 ASSY | 43 1 49 21 12 47
TIRE/26X12. 0/LH ASSY | 40 49 22 14 41
40 1-A 50 15 30 20
TIRE/26X12. 0/RH ASSY | 40 5 50 21 30 30
40 5-A 50 22 30 41
TIRE/26X12. 0-4PR 40 3 WASHER / M16 18 5 WASHER, SP/M12 1 3
40 7 WASHER / M6 8 8 1 6
TIRE/TURF/26X12. 0 41 1 15 12 1 9
41 3 27 23 1 12
TRAY/BOTTLE 35 29 29 11 1 15
TRIM/130 2 30 WASHER /M12 1 16 17 12
TRIM/50 28 2-A 19 9 18 10
TRIM/70 17 3 20 16 19 10
TRIM/90 28 31 27 6 25 19
TUBE ASSY| 12 36 28 9 35 18
12 38 28 27 35 22
TUBE/07X09X30 20 21 30 24 35 27
31 6 35 19 | WASHER, WIRE TENSION | 29  11-A
TUBE/LH/TR20  COMP | 927 2 35 23 | WASHER/05X20X01 35 30
TURNBUCKLE/M8 15 8 35 28 WASHER/11X22X3 12 8
UNIT/TIMER ASSY | 33 22 WASHER, PL/M 8 5 14 12 26
34 24 11 11 WASHER/12X26X04 28 10
U-NUT/M10X1. 5 35 15 15 24 WASHER/15X24X2 21 13-A
VALVE 4 5 920 12 | WASHER/16X28X5 21 10
10 87 26 8 WASHER/24X9X3. 2 2 45
VALVE ASSY| 10 39 26 13 11 3
10 104 30 31 WASHER/34X48X2 10 64
VALVE SUB SET | 48 1 30 44 | WASHER/41X55X03 15 20
VALVE/CHECK ASSY | 20 29 33 33 | WASHER/M10 8 5
VALVE/REDUCE coMp | 10 48 34 36 10 114
VALVE/RELIEF ASSY | 10 35 WASHER, PL/M14 21 13 14 42
VALVE/SOLENOID ASSY | 10 98 25 25 16 3
VALVE/TIRE 43 4 26 3 30 21
VALVE/TYRE ASSY | 40 4 | WASHER, PL/M18 12 12 30 33

147



148

Alpabetical Index

1752-097-110-10

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/M10 30 37-A
30 42
WASHER/M20 27 12
WHEEL/12X10.5  COMP | 40 2
40 2-A
40 6
40 6-A
41 2
WHEEL/6X4. 5 COMP | 43 3

WIRE, LEAD




